Directions for use of Parts Catalogue

1. Applicable model of_ machines

All component and option parts used for SG13 lawn & garden tractorst ractors are

listed in this parts catalogue.

Description of type of machines and particulars

TYPE Of ) Engine
Machines Section DESTINATION 055G 15255 —Gol
48 JAPAN O
48E20 GERMANY O
48E20S GERMANY O
48E40 - UK O
SG13 48E40S UK O
. 48E50 FRANCE O
48E50T ITALY O
48R - JAPAN O

TYPE OF MODEL tc
KEY| PART CODE DESCRIPTION 0T i I19|R| REMARKS
126 | 1614-508-200~00 | FILTER(SUCTION) ASSY{ 1 * 4| -
127 {V721-103-103-50 | 0-RING 1 '
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY| 1 N
129 | 1614-508-262-00 | FILTER(LH) I ' * FIG. 164
Assyy i ¢ ' * 4E| A
\\ ] % d ¥
3 3
1L | v
] -

® 1

@ KEY shows the location of parts diagramed in the -illustration. -

®

Parts numbers begin with 'V =~ and ~W ~ are standard parts of the market.
® "LH and RH  on the parts name are described against the moving direction
of the machine or are described on the condition how to install parts on the

machines.



QTY shows the number of parts to be used for one unit of machine.
"M ° is indicated for parts supplied by a meter long.
T ¢ * is indicated for parts supplied by liter.
" AR 7 is indicated for parts need to be adjusted or regulated.
The following symbol classifies parts to be used for machines.
" %~ means standard parts.
T ~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.
Serial ﬁumber : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1999.

ITC : Interchangeability
17 -+OLD < NEW

New parts can be used in place of the old parts.
-+OLD — NEW

Old parts can be used in place of the new parts.

3 OLD —< NEW

Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Exsample : Parts marked @ can be replaced by parts marked ®, and © for
©, so the rest follow in the same alphabetical order.

Remarks '
% Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



The following colors are used for color parts.

COLOR
CODE

COLOR

SPRAY TYPE
CODE NUMBER

PAINTS
4K DRUM

PAINTS
16K DRUM

4G

GRYSTAL BLUE

1300-957-001-10

1300-957-003-00

1300-957-004-00

51

SUNESET GRAY

1300-959-001-10

1300-959-003-00

1300-959-004-00

6 G

SUMMER WHITE

1300-958-001-00

1300-958-003-00

1300-958-004-00

7F

MIRROR BLACK

1300-954-001-10

1300-954-003-00

1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color parts.

4. Serial Numbers :

1) For engines serial number is stamped on CYLINDER BODY ASSY.

Please see Fig.No.6 —1.

2) For chassies serial number is shown on the LABEL.

Please see

MODEL
TYPE

NO.

TU324F
MHUE22C

00001

wEsi HEREtEX(E1

ISEKI & CO,LTD. MADE IN JAPAN

5. Parts Order

1) Parts numbers listed in the parts catalogue are all registered in

computer”.

2) When you order parts, please make sure of correct numbers.

“ISEKI on-line

3) When substitute parts is available, the part number ordered will be automatically

turned to a new part number.

4) Please be sure to use

“ISEKI GENUINE PARTS”.




Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P. 1 _Xxxx  STRUCTURE TABLE OF MODEL  xxx
Ml S
0|1 G
Di 14444} 4444
E| 38888| 8888
L EEE| EEER
224| 455
000| 000
S|ST
F
I
G
| KKK | XHOKK
2 xxk | xookx
3 XXKK | KKK
4 Xrkk | KKK
5 | k] kkx
g | x | S D e e e
7 XKXK | KKXKXK
8 XXEK T XXKK
q xxkx! xxx
10 KXKK | KKK
TR e e e e e Y A
12 KKK | KKK
13 KEKE | XIKK
14 XEKK | XXX
15 | kXkk| XRXX
TRt 2 D A A A R A A A A
17 TTTT| TTIT
18 KKK [ kKKK
19 TTT| TTT
O ZLJ8 T S Y SN PN U S SRR S SR A
TR Y e
29 XEEK | XKXX
23 *ekk | KKk
24 xxxx ] sxxx
25 KX | KEKX
BRI o N A S N R R E A
27 x| goexx
28 XKk | XKXX
29 XEKK| XXXXK
100 .3 .0 Y Y SO R SO SUU S DR S
31 XKk | XXRX
32 xxkk | krxx
33 x| ook
34 Kkxk ] KIOKK
L S S N .30 DY DR VRS SRS SIS SR SRR SRR
38 el bl R A A A A
37 KXKK ] XKXXK
38 XXX | XEKX
39 TTTT| TTTT
40 XX X{ XXX
S B B e il el EEECE! EECEUE EELEEbl SERLELE RELEL
42 TTTT{ TTTT
43 XXKK | KKKK
44 KKK [ KKKK
45 TTT| TTT




F, P4 xxx  STRUCTURE TABLE OF MODEL  *xx

M| S
0| 6
D| 14444] 4444
E| 38888 8888
L{ EEE| EEER
224| 455
000( 000
S|ST
F
I
G

48 | xxxx| xxxx

R R R R A LY R R R R R Ak RS PR TR REE B R R XS et talakatiatbalied

------------------------------------------------------------------------

LR RS Bl R R R R R Ll il R R e e R Ll LR TR

cereneatevemendfancenwfecvcecaa




CONTENTS

SG13
ENGINE (E255—-G)

CYLINDER HEALID  ceveeeverreceurensetunennreuieruarerarenneruersstnsesonsossisesorsessnssusasossasensces Fig.
CYLINDER HEAD COVER  ctoceerrrereturetatuaeuaeruernetrtusanstnscnsacesosssanssstsotineseaosessse Fig.
INLET MANIFQOLI)  creeeeestesereereartettoruertasmiaeiactesssruestareacusssstosassassassersssastssensrons Fig.
EXHAUST MANIFOLID  corereeretvoreetesansneetsetietissetomtistiossssosssserisesesionssosiassasnees Fig.
CYLINDER BLOUGIK  eveeseerestterastatuartomuastietaranasuesnstierioriesisrsttseistietiesasnensaiisenssses Fig.y
BEARING,UNDER SIZE (OPTION)  +recevrvrereemnurtiumiiiiii e Fig.
OIL, PAIN e oveeereretrsernestmutuerierttoreresstassestorssitrisserersstostosesssonssesssssererssonsassnsarassnes Fig
REAR PLATE  treetseeerssnsssems sttt ittt tis sttt Fig
TIMING GEAR CASE  ceeererereeetteruerassertererseenssriesersssssrssssssissnssasmasssaerssssasiosessnns Fig.
HANGER  --evereeeseestserseraerenienrentorssternerneruseniseessssortsssesisrersrrsssersstasisnnsssesessenns Fig.
VALVE  ceeeeerrrrrensimroriiinaannnn. B P P PP PP PP PP PPPRPIIRIR Fig
CAM . SHAFT  cevveerosestneronaatsentristnsiomtaruiersnersrnesesssarestatiasasrarnasiesiosernssnssiassanons Fig.
PISTON  ceveervereeessnneeanmnteenomueeeesseesnsstesueessseessnmeeesseeeneseessasereenssseeenmomeesnsmenes Fig.
PISTON,OVER SIZE (OPTION)  coeeeessereeeeetmmmtiemmmmuiiii it Fig
CRANK SHAFRT  cteeeetrectacueenrueenomraensteranieneerisrcesserienrsaiessensanssans RRTIRUIRREIE Fig
01 I =2 11, 1 2 P Fig.
WATER PUMP  orereerversrrerestestontetrereteistisiserossssresassietsserotsertisireisrensaosiorssnsnenns Fig
COOLING T AN tvrerrerrsrareasnrrarsarneerransaierssnissmernisrssnsrssrissrsssstsmiorsersessrssiessasiessses Fig
INJECTION NOZZLE  creeeeerorrersertsereereassissisiittassstassresrrisscsssrsnsassiorrasssssarerssnsnes Fig
INJECTION PUMP  ceverereeresrerseeerertetetsurenstsstiracensnosssiossetsssarsrosssserssesssssiorsassnsnes Fig
FUEL PIPE  cveveeretoreerettntumiotimnetertstrmisnemserssssaerisiesterssiossssssssstesssnssrsrsissassossnss F-ig.
ELECTRIC (1)  ereeeerrerrnsttmuitiiiiiiiiiiniitiie it teniestansenassestiasnsseneeses Fig.
ELECTRIC (2)  evereesterruntttutetuitettiiniiiiintetimiitertustetiineseresestssssrimirenssrimessenne Fig
REPAIR KIT  ceceorerenseretoetatuetaetaenanuetnrsaerertoernrerarerseserienrensmisesssenseressassrossenoes Fig.
B215 300 —=0005 =0 cooeerreeraerorteenmerarrrensieerseireiessersnieriomrsirarererseesses Fig
B215—600=057—0( ceoreeramearracererroriererreriariesnraeesieessens ererererereaas Fig.
B281 =1 00=00 38— cerrerrarrerrorirerserrereersersarssresssensenioerrosreiesssresresces Fig

B28 1 =200 —=007=0 0 cereorreererrrrrererarrersreresrerertnesuerrronesnersrieresraessiesnes Fig

W 0 3 O Ul s W DN

DO DD D DY DD DD DD R ket e e e e et e e
XX N DU s W NN = O W00 U RN RO



CONTENTS

SG13-S
ENGINE (E255-G01)

CYLINDER HEAIDD  ceeecversersostoturtustneeurmerenemietsssiociosisissssiissersscssssassssassisssrssssee Fig
CYLINDER HEAD COVER  ctesesreeeessssuuneesnttetemiiittetiiiitttiininiiettttnineeei e Fig.
INLET MANIFOLI  ceerreerorosrorerooncnssuonanssnssnasnrossarassoreteorasostsestsrtsiossstissesiasisses Fig
EXHAUST MANIFQOLI  cvereeerrorcssearuorasasacsnssnsreonsarensesanseersrnnnsrssssosasascssnsnsasenses Fig
CYLINDER BLOGCEK  ereeesteesserensuattesarseueusencrsssosssncsssnstotnsrarssnsnstosssssascscsensassnenses Fig
BEARING, UNDER SIZE (OPTION)  ccoeeeecetsesnrernteetnrerutacectotonaesietnsistonatiecinsnones Fig.
OIL PAIN teeerteestnsassuosueruosastuosaesusssssaessssstestestessestessastistestrseetsossssssassstnosiossarsonses Fig
REAR PLATE  tcerrrereecrscesrecntnscosnsrsescssaosnssnreesnerssssnsrsseorssssasnosssssnsnsssssaronsrnsnses Fig.
TIMING GEAR CASE  ceteecetecceturascrnresrorrornsaosmocasnsescssrnensrsnstosssasaseessssssosssssonsass Fig
HANGER  ccecertetetcetatrernotetsrtatiersesersnssserssatessstosusrssattasestotesnssssssssnsnssarsssssonnansss Fig
VALVE  ceveeseotecnsrotatuetietaentuarrtatransresassrensenssotissstiesstasnsastesssresasssvansssrosrsresssnsss Fig.
CAM SHATFT  ceerrererrsersessssasersnsessnstosssusrierassssssnssssssnstnssssssnstransasasassssssnctonscssesns Fig.
PISTION  -recveeesetusesunnutmtimesnrestetnnnarsnsnsenranrsmosnseasnsesosorassnsnstotstssiosssssstossesssnsiessss Fig
PISTON,/OVER SIZE (OPTION)  «+ceeseesseserutertusmmuitimnmuitiiitiieiii. Fig
CRANIK SHAFRT  ccecvreeceecsresectusrstisrntsssussustusessssrosnsastsssososassssrsssasessasorasrocsrsscnes Fig
OIL PUNMP  ctreteteetututnecuectutentienstirarestosnererisnssssnsassssassasessosnssssesssnsaseonnsnsnsrssesss Fig
WATER PUMP  cececececeseecstecstesstnarsiorsstsersnsserssieessesssassesosse B P P PO PPN Fig
COOLING T AN tevevreerreornerttrseneieneiensusacntactorsaieseiertiessasssressssssrsssssnsssssensasrerssessnes Fig
INJECTION NOZZLE  crreeeesteretoratatststetatarssessissetssssssssosnsasasioncasnsasossssssssasasssnsns Fig.
INJECTION PUMP  ceceeeerrearrerertretrtetstoetrsetnsteiessiotsssietssnsstossesssssssastsrersrersnsnansos Fig.
FUEL PIPE  ceeveeececreteteteceuentoetarusttaniutiesraatnrarnratasrassiesasnsetorasssssasesoasnsonssinsrseses Fig
ELECTRIC (1) ceeeeeeseueseuttummumimuiiiiiitititutiiirs ittt titiitttsteiriassssisaiees Fig
ELECTRIC (D)  wereeeererrseeunttminttitiiiitiiti ittt ettt tiissresanisseaiosnss Fig
REPAIR JKIT  eeroversererarentetatonserasrecsessensscscessassonsssssonsasnessosssssserssssnosssssssarsssnsnns Fig
B215—300—=0005—0 corrreerersrusrieuarsotarrrsrsrsersusacestusssensssrsssassssnsaseranes Fig
B 2156800 =057 =0 eeorereerrrtererartescieieretsaerersestorstsesesserssssrsersioienraones Fig
6281 =100 =00 3= 0 ceorerrrrneeenranearariorarnerersirorsarsnerisrsrssssossassnssssasaness Fig

B281 =200 =016 =00 erereemrrereneesseerreriorrrerieriieereeriernrernsiiseessincinsassensis Fig.



CONTENTS

CHASSIS
BRACKET (ENGINE) SYSTEM eeerveerseessreesseemvseesasnsinsessnsenuessiisimneenerensessnennns Fig.
BADIATOR SYSTEM +eeveeeeeeesssersurereessrsssuuenesesssnmmmeresesesssesssssissesessenonssnisineesenees Pig.
MUFFLER and AIR CLEANER SYSTEM +-ereeeresesvavessuns e rerieereeneeesreeeraaaaeaesesenrenes Fig.
 FUEL FILTER and FUEL HOSE SYSTEM ‘o erereseeeeerseesommmirnurneeesonmiiiiiseneesnenns Fig.
BATTERY SYSTEM (E TYPE) ereeeeeceeessversurasnans e ettt e e e e e tnaneranabanes Pig.
BATTERY SYSTEM (EXCEPT E TYPE) «rererereeereeessvees S ettt ————————— Fig.
ACCELERATOR SYSTEM eeeveereeererereeeeeeeeeeesnnns SO P, e Fig.
CLUTCH (139) and SHAFT (DRIVE) SYSTEM :+eeeseeesrsersersuessessuessvessueesirasiasnsees Pig:
CASE (TRANSMISSION) SYSTEM ++eeteessrsesseesruesssnsassaensraessetesssessiassnssssssaonsasssnns Pig. -
BEVEL GEAR and CASE (INPUT) SYSTEM «eteeseersresssessessuessusnserssuensusansessassnnes Fig.
SHAFT (CHANGE GEAR) and SHAFT (CHANGE SHIFT) SYSTEM «rerssereerssnen Fig
SHIFT and LEVER (CHANGE) SYSTEM ---- Hesssrussesssseeertrturssnssrbrtnisareertntrrarrrres Pig.
CASE (DIFF) and SHAFT (WHEEL) SYSTEM -veeeesveeesssureseoueessineesmineesanneenneeees Fig.
BRAKE SYSTEM oeccerreeeeeeeereeeetamtoteesinenesemssimmnmmmmensmesmnsmmensismtmmseseesmmmmmm Fig.
ARM (CLUTCH,/BRAKE) and ARM (PEDAL) SYSTEM «reetreerseesssesssueessseesrerenns Fig.
TIRE (REAR) SYSTEM +reerereeeersasesssreessneesseessusssnessesssisneesssssessessnssessasissssssseess Fig.
TIRE (REAR) SYSTEM (OPTION) -rerreosesssssssssssssmmmmmmeerssrosssssssssssssssssssssssssneee Pig.
ARM (P.T.0.) and LEVER (P.T.0.) SYSTEM «reeeeseesseessreersueensuersiuesniueenniinnnesas Fig.
P.T.0. SYSTEM (E TYPE) (OPTION) ++osreeseseasesureersruuesssseessnsrrasssurassssneessnssnnnes Fig.
P.T.0. SYSTEM (EXCEPT E,R TYPE) (OPTION) «+veereesseeseessersresresuerucsnueeerscennes Fig.
HITCH SET (OPTION)  +eeeerrveeeserreesssnesssuseasiusenisessoissessssessastessssssssnsssesonseessnnes Fig.
CHASSIS SYSTEM ceeeeerveeeeeeesssensorureesseesomssneeressssssssmmnmnsessessns e Fig.
AXLE (FRONT) SYSTEM «tosveeeereesssersssasssuressesssnsacssaesssessesssssrenesssnrasssassssssnnes Fig.
ARM (KNUCKLE) and ARM (PITMAN) SYSTEM «rveereeereessresruessessiesssuessuesuenens Fig.
POST (STEERING) and WHEEL (STEERING) SYSTEM erteereessesresruesseessesnsensones Fig.
CASE (STEERING) and SHAFT (STEERING) SYSTEM «:eereeeseressenennnnncesessiaseenns Fig.
TIRE (FRONT) SYSTEM eetervreeeerstesssneaassureensuraasiuseesiseseesssssssissesssesansssneenssannns Fig.
LINK and LIFT SYSTEM ceeeereereerrerectmemmetttttcereeetsanensereeaensersmsssnininsiennensneesinssnns Fig.
PLATE (LIFT CASE) SYSTEM +eveeeereeeeesreestruesssurereassresssssnsessnesssssnsesssnsessssens Fig.

P.T.0. COVER SYSTEM (E TYPE) (N0.528~) teceeresreeremesnncruniinniiiiuiiinieniiiiieennens Fig,

W 00 ~N oY U Bl W D) e

W DD DD DN DN DNDNDNNDN NN e e b e e et e e et
O O 0 N D g s W DN e O W00~ Ul W N O



10

ARM (CLUTCH) and DAMPER SYSTEM :eeeeeeeeeesessssrssrnutntniesersssnsinnninieieieeiesennns Fig.
HOOD (A) and COVER. (FRONT) SYSTEM ceeeeeeeeeerererrummasieisnniitrnnioniniinienins Fig. -
COVER (LOWER) and HOOD (B) SYSTEM eeeeeeeetsessrrrnuunnmenttirieniinisiiiiiniesennenes Fig.
FENDER SYSTEM ++rereerssseseereusesssseeneunoscsostennusassosstsssossssssssessssstsssseisssesssssmossses Fig.
SEAT SYSTEM (EXCEPT E TYPE) eeertrrereseettmiintiituisiitiiiiiirmiiniiim. Fig.
SEAT SYSTEM (E TYPE) ercceesersueuenumuimiiittrtitiiimiiissiemiiiieer. Fig.
TANK (FUEL) and STEP SYSTEM -eeeeeerrreeeetttiietitnniiiiiitiiiiemiiiimeiinii. Fig.
‘METER PANEL SYSTEM -ereeeeeerrssseaeaeruusocssanaane ceeertrerrnentnietarrertserarsnrassaresannsannes Fig.
HEAD LAMP SET (OPTION) ceceereeersssrsssioiiiiionsrentnmmmiieresssteiimimieiersienmis Fig.
ELECTRICAL SYSTEM (EXCEPT S TYPE) ‘eereeesesresssssiinunininiiniiiiininines Fig.
ELECTRICAL SYSTEM (S TYPE) ceeeeceerssssssssessereectutumuuissesesstenmmiiissiemionnn - Fig.
HOUR METER SET (OPTION) sreeeereeessesstesssnsntotoniunnnieensttonsonissntsensiniesnneeonnns Fig.
MARKS (1) vreeereereessrserssnterainuessstenenitaessinsesssssssenasssnsesssstanessnessssnsnanaesesnssnsne Fig.
MARKS (2)  everererersmmmsummumeniiiiiitiiiiiiiiieitetetstiessstnesesesssestssesteetestasttssitererestatertans Fig.
MARK and KIT (E TYPE) (OPTION) -eeeeesseeeererrrtnmirsiiertitiemiumininsrieiiiiianen Fig.
BUMPER WEIGHT (OPTION) and TOOL --teseereeessessssersueessesssanrauesueanisnsensncennnns fig

WIRING DIAGRAM,SG13
WIRING DIAGRAM,”SG13 — S



ENGINE
E255-G:--SG13

m

6003-097-100-00



11

—7
—8
—6
1__
~-4
-3
~- 2
—5
—9
—3
6003-101C
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
E2556 clC|P
116211 -110-017 - 20 | HEADCYLINDER  ASSY il
2 18211 - 150 — 006 = 00 | PLUGHOT ASSY o
316911~ 129 - 006 — 00 | CAP,SEALING v
4 | 8209 - 805 — 004 — 00 | PLUG/PT1,2 il
516211 -715-002 - 00 | SEAT.VALVE 2l f
6 | 6211 - 721 =001 — 00 | BULBE GUIDE o *
716211 =721 -002 - 00 | GUIDE,\VALVE 2l F
8 | 8212 - 569 — 002 — 00 | SEALOIL 4
9 | V682 ~ 200 — 000 — 60 | BALL i1 *
10 | 6211 = 141 - 010 - 20 | GASKET/CYLINDERHEAD i
11 | 6209 - 000 - 003 — 00 | BOLT,/M10X1.25X82 0 *
12 | 8909 - 830 — 212 - 00 o F

STUD,HEAD COVER




12

FIG.

2

CYLINDER HEAD COVER

§003-1104
TYPE OF MODEL] I [ ¢ |G
KEY PART CODE DESCRIPTION ary T|lo|R REMARKS
E2556 cliC|p
1 6211 -170 - 006 — 10 | COVER/SYLINFDER HEAD 1 *
2 | 8211 =751 - 001 — 10 | CAPOIL FILLER 11
36211 =173-004 - 00 | SEALCYL COVER 1.
4 | 8209 — 490 — 002 — 00 | NUT,CAP 2l *
5 | 6909 - 572 — 008 — 00 | PACKING 2l ¢
6 *

6209~ 360-028-10

HOSE.”RABBER




FIG. 3

INLET MANIFOLD

13

3
6003-1204
TYPE OF MODEL[ 1 [ c |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
E255G ciL P
1 16214-111-014-00 | MANIFOLD ASSY 0 *
2 | 8214 - 115 - 002 - 20 | GASKET 1 *
3 | V211 - 560 - 802 — 00 | BOLT,/M8x20 *




14

FIG. 4 EXHAUST MANIFOLD

6003-140G
TYPE OF MODEL | I G
KEY PART CODE DESCRIPTION Ty o |R REMARKS
E2556 C P
1| 6214141 - 015 - 00 | MANIFOLD,EXHAUST 1
2 | 6214 - 145 - 006 — 10 | GASKET EXHAUST MANIF 11 .




FIG. 5

CYLINDER BLOCK

5/

15

6003-201K
TYPE OF MODEL| [ C |G
KEY PART CODE DESCRIPTION ary T{0|R REMARKS
E2556 cliL|p
1 [6211-210-020- 10 | BLOCKCYLINDER ASSY 11
2 | 8209 - 000 - 004 — 00 | BOLT 6| *
3 | 6209-610-001 - 00 | CAPSEALING i1
4 ]6911-219 - 195 - 00 | CAP,SEALING 3
5 | 6509 -605-019 - 10 | PLUG 2 F
6 | 6212 -531 — 005 — 10 | PIN/IDLEGEAR 1
716911 -126-083-00 | capseaLNG | |
8 | 8211 ~ 258 — 001 — 00 | SEALBEARING cAP 4 T 0Tty
9 | 6211 — 258 — 002 — 00 | SEAL,BEARING CAP,7 vi
10 | 8211 =510~ 002 ~ 00 | METALCRANK 11
11 {6211 =511 - 003 — 00 | BEARING,/CRANK,UPPER 3
12 | 6211 =511 — 004 — 00 | BEARING/CRANK,/LOWER 3 *
13- | 6211 - 599 -~ 001 ~ 10 | BEARING,THRUST CRANK 2l *
14 | 6209 - 625 — 001 — 00 | SEALOIL 1 N
15 | 6209 -~ 749 — 001 — 10 | PIN,TUBE A
16 | 6908 - 160 - 816 — 00 | PIN v{ I
17 | 6908 =160 -510-00 | PN | ;I
18 | 6904 - 110 — 840 — 00 | STUD,M8X40 1 A
19 | 6904 - 110-818 - 00 | STUD 1
20 | 6894 - 453 — 344 — 00 | DOWEL v/
| 21 | 8909 - 902 ~ 299 — 00 | NIPPLE 1
22 | 6213 =721 =001 - 00 | PIPEWATER DRAIN 1
23 | 6211 - 291 - 001 - 10 | COVERINJ PUMP |
24 | 6211 - 292 — 001 — 20 | GASKET/COVER | T A
25 | 6901 ~910 - 612 — 00 | BOLT.SEMS, Mex12 4T




16

FIG. 5

CYLINDER BLOCK

1
| -]
2~7
6003-201K
TYPE OF MODEL] 1 [ ¢ |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
E2556 cil|pP
26 | 6215 - 549 — 001 — 10 | PIN,STARTING SPRING |
27 | 8209 — 788 — 001 — 00 | BOLT,ADJUST 1
28 | 8909 - 110 — 406 - 00 | NUT |t
6211 — 760 — 003 — 10 | LEVELGAGE 1




FIG. 6

17

BEARING,“UNDER SIZE (OPTION)

6003-209A
' , TYPE OF MODEL{ | | C |G
KEY PART CODE DESCRIPTION oY TIo|R REMARKS
1 | 8211 - 540 - 002 - 00 | METALCRANK | T
2 | 6211 -599 - 001 - 10 | BEARINGTHRUST CRANK - o T
3| 6211 ~560-002—-00 | METALCRANK i T
4 8211 =598 — 001 — 10 | BEARING,THRUST CRANK 2 T
5 | 6212 = 264 — 006 — 00 | BEARING,/CONN ROD,/UN 4 T
6§ | 8212 — 266 — 006 — 00 | BEARING,/CONN ROD,/UN 4 T




18

FIG. 7

OlL PAN

6003-210F
: TYPE OF MODEL| t [ C |G
KEY PART CODE DESCRIPTION arTy T|o|R REMARKS
E2556 cliclp
1]6211~360~004-10 | OILPAN ASSY 1 *
2 16211 -361-019 - 10 | PANOIL COMP 11 I
3 | 6209 - 600 - 002 ~ 00 | PLUG20 i *
4 | 6209 - 623 - 001 - 00 | RING,0/G25 11 .
5 | 8901 - 910 -612 - 00 | BOLT.SEMS,“M6X12 14 *




6003-220D

FIG. 8

REAR PLATE

19

TYPE OF MODEL] 1 [ ¢ |G
KEY _PART CODE DESCRIPTION Qry T|o|R REMARKS
E2556 clL|p
1 {6211 -340 - 001 — 30 | PLATE/REAR COMP 1|
2 | 8211 ~ 342 - 001 — 30 | POINTER |
3 16801 ~911-020- 00 | BOLT,SEMS,/M10X20 6 *
4 | 6901 =910 -816 — 00 | BOLT,SEMS,/M8X16 2l *




FIG. 9

TIMING GEAR

5L03-240C
TYPE OF MODEL] 1 [C @
KEY PART CODE DESCRIPTION U e Tio|r REMARKS
1 | 6211 ~310 - 006 ~ 20 | GEARCASE ASSY |
2 | 6213-319-001 - 00 | comectoroL rerer (o < | (V|
3 16509-605-019-10 | PLUG | A N R
4| 6209-610-002-10 | CUP/SEALNG/16 1 R I R
5 | 6209 -625-002-00 | SeALOL A A
6 | 6209 - 030 — 005 - 00 | BOLT,/M8X85 1
7 16209-030-006-00 | BOLTM8XTS ]
""" § | 6509 - 000 - 084 -00 | BOLT/L=56 of 1
9 |8509-030-037-00|BOLT 7 L Y O
e B e e
11 | 6901 — 910 - 835 ~ 00 | BOLT,SEMS,/M8X35 1.
e i e e e o B
13 | 6909 - 150 — 508 - 00 | WASHER F ] e
14 | V211 - 560 — 802 - 00 | BOLTM8X20 | A R I
15 | 6901 -~ 910 - 845 — 00 | BOLT.SEMS/M8X45 T
16 | 8209 -~ 046 — 001 — 00 | BOLT./M8X30 11
17 | 6909 - 920 - 843 ~ 00 | PACKING I
18 | 6215 ~ 546 — 001 — 00 | STOPPERFULL~LOAD | | A Y
e e R e R R
B (R Y L Y Y S ey Y
21 | 6909 - 920 — 843 — 00 | PACKING vi
22 | 3625 - 540 - 004 - 00 | caPBLANK 30 1 Y A
73 | 8215 ~ 542 — 001 — 10 | PINJARM R T
24 | V710 - 140 - 004 - 00 | RNGSNAPS 4 £ v, E N N
%5 | 6909 - 202 -308-00 | PLUG Y




FIG. 9

TIMING GEAR CASE

21

6003-240C
KEY PART CODE DESCRIPTION ary [PE OF MODEL Y21 8 1§ REMARKS
E2556 c|L|p
26 | 6909 — 920 — 843 — 00 | PACKING 1
27 | 6209 - 740 - 001 - 00 | PIN,GROOVE 1 Y N R
28 | 6211 - 312 - 001 — 20 | GASKET/GEARCASE o
29 | 6213 - 160 — 002 — 00 | VALVE/RELIEF  ASSY 1
30 6213 -161 — 001 — 00 | PISTON,/RELIEF VALVE ] AAAAAAAAA L
31 | 6213— 164 ~ 001 — 00 | SPRING,/RELIEF VALVE 1
e B e o o e
T e s o
34 | 6209 - 050 - 002 - 00 | BOLT M6 e e
T e FECIN SR B A
36 | 6211 ~311-005~ 10 | PLATEFRONT |
37 | 6211 - 312 - 002 — 20 | GASKET/PLATE v
38 | 6902 - 050 - 816 - 00 | BOLT I
T e e
40 | V211 -560 - 802 - 50 | BOLTSEMS Mex2s 7T | 1| ¢ | |
41 | 6909 - 110 - 508 — 00 | NUT/M8 2 *
T R — e e R e e




22

FIG. 10

HANGER

6003-290
TYPE OF MODEL[ ! [ Cc |G
KEY PART CODE DESCRIPTION Ty T|0|R REMARKS
E2556 cl|LC|pP
116211 -777 -007 — 20 | HANGER 2l
2 | 8901 - 911 - 020 — 00 | BOLT,SEMS,/M10X20 I I N Y




FIG. 11

VALVE

23

6003-301A
KEY PART CODE DESCRIPTION vy oPE OF MODEL| 21 & 13 REMARKS
E2556 clL|P
1 | 6212 - 551 - 001 — 00 | VALVEINTAKE 2 *
2 | 6212 -552-001 - 00 | VALVEEXHAUST 7 R I N N R
3| 6212-561-001-00 | SPRINGVALVE /L
4 | 6212 -563 001 — 00 | SEAT.VALVE SPRING 4 < 0y
5 | 6212 — 565 — 001 ~ 00 | CUTTERVALVE g < (!t
6 | 6212 -571 - 001 ~ 10 | TAPPET 4 7
T T ROD PUSH e e
e
e e e
10 | 6212 - 620 — 002 — 10 | SHAFTROCKER ARMASSY !ty
11 | 6212 -621 — 003 — 10 | SHAFT,/ROCKERARM 1 *
12 | 6212-626-002-10 | PLUG |~ o
13 | 6212 - 628 — 004 — 00 | BRACKET ROCKER SHAFT 1R R I
14 | 6212 — 628 — 005 — 00 | BRACKET, ROCKER SHAFT T
e s Kt e o ) [ S s
16 | V704~ 140 - 016 - 00 | RINGSNAP/16 C 2l
B B e e o
B e e
b e
20 | 6909 - 110 - 508 — 00 | NUT/M8 7 IR R N Y
8909 — 164 ~ 508 — 00 | WASHER,PL/M8 2t




24

FIG. 12

CAM SHAFT

6003-310a
TYPE OF MODEL] 1 [ ¢ |G
KEY PART CODE DESCRIPTION aty T|0O|R REMARKS.
E2556 ciL|P
1]6212-511~004 - 00 | SHAFT,CAM |
""" 2 | 6212 - 522 - 003 — 00 | GEARCAMSHAFT | 1] °
3 |6908-000-716-00 [KkEY )|
""" 4| 6212-535-001-00 | PLaTETHRUST | 1] * |
5 [ 6901 -910-612~00 | BOLT,SEMS/MeX12 7, I Y
6 | 6212 - 523 - 003 ~ 00 | GEARIDLE 1




FIG. 13

PISTON

25

6003-346C
KEv| PART CODE DESCRIPTION ary e OF MODEL 04 €13 REMARKS
E2556 cli|p
1]6212-111-009 - 00 | PISTON 2l ¢
2 | 6212 -121 - 004 - 00 | RINGPISTON SET | 7| IR N
3|6212-211-001-10|PNpSTON | 7| I Y
4| 6209 - 587 - 001 - 00 | RNGSNAP /1A N I
5 | 6212 - 230 — 003 — 00 | RODCONNECTNG | | I A N e
6 | 6212 ~ 235 - 001 — 00 | BOLT,CONN ROD 4
Py B ) IR R B R
e T S e




26

6003-345B

FIG. 14

7o\

= =
/J

Seares

(

=
Y

Ut

\=

N0

PISTON,”OVER SIZE (OPTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E2556

o--

[t ole)

Rl

REMARKS

6212 -114-009- 00

PISTON,70.50

T

6212 - 124 -004 - 00

RING,PISTON,/0.50 SET

6212 -116 - 009 - 00

PISTON,1.00

Wi

6212 -126 - 004 - 00

RING,PISTON,~1.00 SET




FIG. 15

'CRANK SHAFT

27

6003-350F
KEY PART CODE DESCRIPTION ry e OF MODEL) -1 & 18 REMARKS
E2556 clC|P
116212 —-310-010 - 00 | SHAFT,CRANK 1
2 | 6908 - 161 =018 -00 | PN 1 I A
3 16212-521 - 002 - 00 | GEARCRANK SHAFT 1 Y R
4 | 6908 -000-750-00 | ke¥ 1A Y
5 |6212-330-013-30 | FLywHeee, 1 B I
6 | 6212 - 333 - 001 — 00 | GEARRING 1
7 | 6209 -000-013-00 | BOLT | 7
8 |6212-371-014-20 | PULLY 1 A N N
9 | 6212 - 379 - 001 - 00 | WASHER 1 R I N ()
10 | 8901 - 066 - 645 — 00 | BOLT 1 Y Y




OlL PUMP
5-1

6003-401A
KEY PART CODE DESCRIPTION oty |LYPE OF MODEL | ) &1 8 REMARKS
| E2s56 cli|p
1 ]6213-100-003-20 | PUMPOIL ASSY |-
T B B I I
3 ]186213-120~-003 ~ 00 | GEAR/OILPUMP """"Xésv 1 LI
4 {6213 -125-001 - 00 | ROTOR/OUTER | R A R A
5 | 6908 — 160 — 408 — 00 | PIN/STRAIGHT 2l *
6 | 6209 - 009 - 001 — 00 | BOLT/WS 3
7 | 6901 - 910 - 625 - 00 | BOLT S 3]
8 | 6213 - 140 — 004 - 10 | STRAINER T
9 | V720 - 102 - 401 - 50 1 e

6213 - 149 — 001 - 00 |

10 CLAMP,STRAINER 1

11 | 6901 - 910 - 816 — 00 | BOLT,SEMS,/M8X16 .

12 | 213 -311-003 - 10 | PIPEOIL [ T
13 | 6909 - 906 - 105 - 10 | BOLTJONT | i

14| 6909 - 920 ~ 843 — 00 | PACKING 2 *

15 6213 - 240 -~ 002 — 00 | CARTRIDGE,QIL FILTER 1 ¥




FIG. 17

WATER PUMP

29

6003-420B
KEY PART CODE DESCRIPTION ry |PE OF MODEL | &1 8 REMARKS
E2556 clL|p

1 |6213-610-005~ 30 | WATERPUMP ASSY 11

2 | 6213 -611~-003 - 20 | BODY,/WATERPUMP 1A Y
3 16213 =631 - 002 - 00 | BEARING/WATER PUMP | *

4 | 6213 -631 -~ 005~ 00 | BEARING,/WATERPUMP | R

5 | 6213 — 622 - 002 — 10 | SEAL SET/WATER PUMP 11 I A A N
6 | 6213 - 621 - 003 — 00 | ROTOR/WATERPUMP 11

7 | 6213 =642 - 002 - 00 | SEAL/WAT

8 | 6213 -613~ 002~ 10 | GASKET 1

9 | 6213 - 612 — 004 — 00 | PLATE/WATER PUMP 1 (!r!rr
10 | 8213 -619 — 003 — 00 | SCREW,/WATER PUMP 3

11 | 6213-619 - 002 - 00 | PIPE/WATER PUMP 1 *

12 | 8213 =614 - 003 - 10 | GASKET/WATER PUMP oty
13 | 8901 - 910 - 845 - 00 | BOLTSEMSMexa5s | 1 | (|
1 T 8008 110 508 =00 | ni e e i I
15 | 6909 - 150 ~ 508 — 00 | wasHeR 7/ I Y
16 | 6213 -619 - 005 -~ 00 | SPACERWATER PUMP 1 F

17 | 6213 =614 — 006 — 10 | GASKET,/SPACER !ttt
18 | 6209 - 300 - 002 - 00 | STUD 7; I I N
19 | V211 — 560 - 802 — 00 | BOLT,/M8X20 1/ I Y Y
20 | 6909 — 110 ~ 508 — 00 | NUT/M8 1.
21 | 6909 ~ 150 ~ 508 — 00 | WASHER 1.
22 | 6213 - 729 - 001 - 00 | HOSE,RUBBER 1 I
23 | JOB1 —210- 015 - 00 | cLAMP /WIRE/10~15 | 7, R
I e
T enia 31 005 og [ T e




30

FIG. 17

WATER PUMP

6003-4208
TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION UL} s T|Oo]|R REMARKS
26 | 6213~ 743 — 002 — 10 | GASKET,/HOUSING |
R B e e e
e B e
29 | 6518770 - 022 - 10 | THERMOSTAT 1 e R
30 | 6213 - 711 - 003 - 20 | PIPE\WATER OUTLET 1|
31 | V723 - 102 - 005 - 50 | O~RING |
32 | 6901 - 910 - 830 — 00 | BOLT o




FIG. 18

COOLING FAN

31

6003-480G
KEY PART CODE DESCRIPTION ary TYPE OF MOOEL 11§ IR REMARKS
E2556 clL|P
1 |6213-660-006-00 | FANCOOLING 1.
2 6213 - 641 — 004 — 00 | PULLEY,WATER PUMP 1 *
3 16213~669~ 002 - 00 | SPACERFAN,/39 1
4 | 6209-030-041-00 | BOLT 4
5 | 6213 =671 =012 - 00 | BELTVHM345,/FAN A A




32

FIG. 19

INJECTION NOZZLE

3
4
(Seng25)
1
2—®
éF
]: 0.
()
o © =t
[
I o © 5 ol
===
6003-501C
TYPE OF MODEL| | [C |G
KEY PART CODE DESCRIPTION ary T|0o|R REMARKS
E2556 clilp
116215 - 300 - 005 — 00 | NOZZLE,INJ.ASSY v, FIG 025
2 | 8215 - 315 - 002 — 00 | GASKET,NOZZLE v
3 16215-410~035— 10 | PIPEINJ 11
4 | 6215 ~410-036 - 10 | PIPEINJ il *




FIG. 20

’ ‘// ’/”a.

INJECTION PUMP

33

__3 , 18
@///J *] 4
@/\1' : f = \19 0 3
3 ) i 1
95‘?\ {’27 ig 213 /|:
AN gs:
I~ 5 A
z B3>
?9’ ~
Lo
2
P
2 L s
© 35
2 4 T\ SL{ 34
3 (\T NS
37
6003-510F
TYPE OF MODEL[ 1 [C @
KEY PART CODE DESCRIPTION aTy T|0|R REMARKS
£2556 clL|P
1 16215 ~600~ 057 ~ 00 | PUMPINJ ASSY 11 F FIG 026
"2 |s219-752-011-00 | smuna PUMP | 1 *
3|6219-752-012-00 | sammJ P | <L {1
4| 6219-752-013~00 | SHMINJ PUMP 1
5 | 6219752 - 014 - 00 | SHIMINJ PUMP 1 e
6 6219 - 752 - 015 - 00 | SHIM/INJECTION PUMP 1 *
7 | 6209 - 056 - 001 - 00 | BOLTMEX18 | 4 0 0y
8 | 6215 - 621 - 004 - 10 | SHAFT.CAM./INJPUMP 1 A N
9 | 6212 - 524 - 002 - 00 | GEARNJ PUMP | 1
10 | 6908 - 000 ~ 716 - 00 | KEY 1
11 | V600 - 110 — 620 — 30 | BEARING,RB,/6203 1
12 | V60O - 110 — 600 — 40 | BEARING,RB,/6004 1A I N N I
g e e o
14 | 6901 -910-612-00 | BOLT.SEMS Mex12 | 1 4+ || ||
g e 1
16 | 6209 - 030 — 043 - 00 | BOLT,/M6X10 3
17 | 6216 - 526 — 001 — 10 | PIECE,THRUST | I Y R Y
18 | 6215 - 541 - 001 — 00 | ARM,FLOATING 11 A Y Y
19 | 6215 - 543 - 003 ~ 20 | LINK/CONTROL 11
20 | 6215 - 542 ~ 002 - 00 | PINCONTROL LINK e rr
21 | V710 - 140 — 004 - 00 | RINGSNAP 4 E 1
2 | 6215 -549-003-00 | sPRNGsETTING | 1| ] | ] |
D e e e e
S e 501~ 10 | o P e
25 | 8215-536-001-00 | sPRNGADAPTER | 4 | ({1




34

FIG. 20

INJECTION PUMP

6003-51CF
KEY PART CODE DESCRIPTION ary e OF MODEL 115 | & REMARKS
E2556 cl|L|p
26 | 6215 - 549 —~ 006 ~ 00 | SHIMADAPTER vi I
e B I
28 | 6215 - 549 - 010 — 00 | SHMADAPTER | 7, E HE N
29 | 6216 - 549 - 023 - 00 | SHIM/ADAPTER 11
30 | 6215 - 549 — 024 — 00 | SHIM/ADAPTER | ¥
31 | V710 - 140 — 004 — 00 | RINGSNAP 4 E 11
32 | 8215 - 531 - 005 - 00 | SPRINGGOVERNOR IR
33 | 6215 - 541 - 003 — 10 | LevercontrOL . I'+w¢vvoov U4 ( (e
R B e
B e
3 [ V720 - 101 - 900 -80 | O-RING/P 8 1
37 | 6209 - 580 - 002 - 10 | SPRNGRETURN 1 U
38 | 6215 - 549 — 021 — 00 | PLATE,CONTROL VALVE 1
39 | 6215 - 549 — 007 - 00 | ARM,CONTROL 1
40 | 6909 -~ 110 - 406 - 00 | NUT |
41 | V411 - 260 — 006 — 00 | WASHER ./ M6 11
£2 | 8909 -150-506-00 | wasierseomse |1 < | || ({
e I




FIG. 21

FUEL PIPE

35

2 3
- U %1
Q
— ) { é
= |
o © oflou
ils
6603-550F
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION aty 7|0 |R REMARKS
£2556 cll|p
1| 6215-412-001 — 20 | CONNECTOR/FUEL 1
2 | 8209 - 360 -~ 010 - 00 | HOSE,RUBBER | Y N
3 | 6509 - 360 — 912 — 10 | HOSE,RUBBER | Y N
T e e e e e o
5 | JOB2 — 076 — 082 ~ 00 | CLIP/HOSE/7.6 - 8.2 BT I
6 | JOB2 - 062 — 087 — 00 | CLP/HOSE6.2 - 6.7 1l




36

FIG. 22

ELECTRIC (1)

8
(SeeFig.27)
9
6003-801
TYPE OF MODEL| | [C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
£2556 CiL P
1 | 6281 — 200 — 007 ~ 00 | GENERATOR/12V - 8.5A | FIG 028
T B e L e
316213 - 674 - 004 - 10 | PLATEADOUST I'Al¢v'7v v
""" 4 | V211 -560 - 802 - 00 | BOLT/M8X20 |
5| 1373 - 121 =001 - 00 | WASHER,“9X22X2 1 F
6 | 8894 — 207 — 904 ~ 00 | BOLT,/M10X1.25X65 o
7 16909-110~410-00 | NUT M0 i
8 | 6281 — 100 -~ 003 — 00 | STARTER ASSY 1 FIG 027
S B e




FIG. 23

ELECTRIC (2)

37

4
2
6003-820E N
KEY PART CODE DESCRIPTION vy [ oE OF MODEL 1 &1 REMARKS
v ‘ ) » E2556 clL|P
1 16281 -971-001 - 10 | SWITCH/OILPRESSURE 1
2 | 6582 - 450 - 014 - 00 | SwiTCH,THERMETER | 1
3 | 6281 -410-002-20 | pLUGGLOW | ! Ty
4 | 8219 - 732 - 003 - 00 | CONNECTORGLOW PLUG 1 R A R
5 | 6281 ~910-001 - 00 | SOLENOID AR T R A
6 | 6209 - 630 — 002 ~ 10 | GASKET 1|7
7 | 6901 -910-612 - 00 | BOLT.SEMs MBXT2 | 2 S N
8 | 6281 - 920 - 001 — 00 | RELAY,SOLENOD | 1] L I




38

FIG. 24

REPAIR KIT

£003-3934
KEY PART CODE DESCRIPTION oty [IPE OF MODEL | | & 18 REMARKS
E2556 clclp
1 | 6287 - 810 — 005 — 10 | REPAIR/ENGINE ~ SET i R
e T e e o
3| 6211 - 141~ 010 - 20 | GASKET/CYLINDERHEAD | R
""" 4 | 6211 -173-004-00 | SEALCYL COVER | R
5 | 6909 -572-008 - 00 | PACKNG | ATy
6 | 6214~ 115 - 002 — 20 | GASKET il R
7 | 6214 — 145 — 006 — 10 | GASKET EXHAUST MANIF 1 Y Y
8 | 6211 - 258 — 001 — 00 | SEALBEARING CAP 4 R
9 | 6211 - 258 ~ 002 - 00 | SEALBEARING CAP,/7 A X1 1T
10 | 6209 - 625 - 001 - 00 | seaLOL ]I Y Y
11 | 8211 = 292 — 001 — 20 | GASKET/COVER 1
12 | 6209 - 625 - 002 — 00 | SEALOIL )| R
13 | 6909 - 920 - 843 - 00 | PACKING I L
14 | 6211 -312-001 - 20 | GASKET/GEARCASE 1| R
15 | 6211 — 312 — 002 — 20 | GASKET/PLATE 1 S
16 | V720 - 102 — 401 — 50 | O-RING/P15 i[ R
17 | 6213 - 614 - 003 — 10 | GASKET/WATER PUMP T N
18 | 6213 — 614 — 006 — 10 | GASKET/SPACER | 1 A N S B
19 | 6213~ 743~ 002 — 10 | GASKET/HOUSNG 1S Y
20 | V723 - 102 — 005 - 50 | O-RING I
21 | 6209 — 630 = 002 — 10 | GASKET i R




FIG. 25

6215 — 300 — 005.— 00

39

2
—
3~19
6003-501C
KEY PART CODE DESCRIPTION o7y bk OF MODEL | 21 81 REMARKS
E2556 clC|p

1 ]6215-311~005- 00 | NOZZLE 2l *

2 | 6215 - 330 - 007 ~ 00 | HOLDERNOZZLE ~ ASSY 2l *

3| 6215 -342-002-00 | SEAT.SPRNG 7 I R N I A

4 | 8215 - 343 - 002 - 00 | SPRING,NOZZLE I

5 | 6215 — 345 — 044 — 00 | SHIM/T=0.1 7 N T
6 | 6215 — 345 — 045 ~ 00 | SHIM/T=0.2 2l *

7 | 6215 - 345 — 046 — 00 | SHIM/T=0.3 2l *

8 | 6215 - 345 — 047 - 00 | SHIM,/T=0.4 7 IR I Y N
9 | 6215 — 345 — 048 — 00 | SHIM/T=05 2

10 | 6215 - 345 — 049 — 00 | SHIM,/T = 052 I

11 | 6215 ~ 345 — 050 — 00 | SHIMT =054 2l *

12 | 6215 - 345 - 051 — 00 | SHIM/T =056 R
13 | 8215 — 345 — 052 — 00 | SHIM,T = 058 I
14 | 6215 - 345 — 053 - 00 | sHM,T=08 | A 0t
15 | 6215 - 339 — 002 - 00 | SPACER Y

16 | 6215 - 332 - 002 ~ 00 | NUT,RETAINING vi I

17 | 6215 — 359 — 003 — 00 | GASKET v
18 | 6215 — 355 — 003 ~ 00 | EYE 2l ¢

19 | 6215 — 359 — 004 — 00 | NUT A




40

F

G. 26

6215 — 600 — 057 — 00

6003-310F
KEY PART CODE DESCRIPTION ory [IPE OF MODEL |2\ 818 REMARKS
E2556 cll|p
1 6215 -611-003~00 | HOUSING PUMP T
2 | 6215631 - 004 - 00 | PLUNGER  ASSY | S I Y
3 | 6215 - 641 — 002 — 00 | VALVEDELIVERY R O A
4 | 6215 - 643 -~ 003~ 00 | SPRINGDELIVERYVALVE A Y
5 | 6215 - 649 - 003 - 00 | GASKET I A A R
6 | 6215 - 644 — 003 — 00 | HOLDER,DELIVERYVALVE v/
7
8

9 | 6215 - 649 ~ 005 — 00 | PIN 2
e e = e e e
11 | 6215 - 649 — 007 — 00 | SCREW 4
12 | 6215 - 622 — 002 — 00 | TAPPET 7. I I
e o o B
15 | 6215 — 634 — 002 — 00 | SPRING,PLUNGER 7, I Y
16 | 6215 - 639 — 006 — 00 | SEAT,SPRING 2l F
e e e
e e e T ane T one e e ] A
19 | 8215 - 629 - 021 - 00 | PLATE T=1.85 I
20 | 6215 - 629 - 022 - 00 | PLATE/T=190 1 IR R R
21 | 6215 - 629 — 023 — 00 | PLATE/T=1.95 1
22 | 8215 - 629 - 024 — 00 | PLATE/T=200 1 A Y
23 | 6215 - 629 - 025 - 00 | PLATE T=205 1 S N
24 | 8215 - 629 - 026 - 00 | PLATEST=210 'A<y 111
L T e




FIG. 26

6215 — 600 — 057 — 00

41

6003-510F
KEY PART CODE DESCRIPTION ary TYPE OF MODEL) 11§ | & REMARKS
E2556 clL (P
2 | 6215 - 629 — 028 — 00 | PLATE/T =220 1

27 | 6215 - 629 - 029 - 00 | PLATE/T=225 1 I A I

28 | 8215 -629-030-00 | PLATE/T=230 1 N

29 | 6215 -629-031-00 | pLaTE/T=235 L1 | 1| ||

30 | 6215 - 629 — 032 - 00 | PLATE/T =240 g
31 | 8215 - 629 ~ 033 -~ 00 | PLATE/T =245 il

'3 | 6215~ 629 - 034 - 00 | PLATE/T=250 A
33 | 6215 - 637~ 003~ 00 | ROD coNTROL | 1| *

34 | 6215 -612 - 003 — 00 | PLATE I T
e e e
3 | 6215 - 635 - 003 — 00 | SLEEVE,CONTROL 2l ¢
O B RS S B I I

S L |

39 | 6215-619-015-00 | BOLT T

40 | 6215-619-016 - 00 | GASKET T




42

FIG. 27

6281 — 100 — 003 — 00

; s 77
: 7
£003-801
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL | ;. 5|8 REMARKS
E2556 c|L|p

1 16281 -111 =002 - 00 | YOKE/STARTER 1

2 | 8281 - 116 - 002 - 00 | sTaRTER 0T | o 1 t++{ ¢
3 -1 21-003-00 | ARMATORE (4t v+

4 | 6281 - 129—-01 0-00 BEARING,B";ALL 1 LA N

5 | 6281~ 129 - 011 — 00 | BEARINGBALL | *

6 | 6281 = 124 - 001 — 00 | STARTER KIT 1|

7 | 6281 = 129 -~ 007 — 00 | HOUSING /STARTER ASSY 11
""" 8 | 6281 ~ 151 — 004 — 00 | SWITCH/STARTER ASSY |t

9 | 6281 -118-001 - 00 | HOLDER ASSY | 1 U N N
O B e e

11 | 6281 - 115 - 004 — 00 | FRAME/STARTER END 1 F
12 | 6581 - 123 -011 — 00 | PINION,STARTER T

13 | 6581 - 129 - 099 - 00 | RORA 5| ¢

14 | 581 = 129 - 100 - 00 | RETAINER 1 *

15 | 6581 — 129 — 092 - 00 | BALL 11

16 | 65681 ~ 129 — 096 — 00 | SPRING 1

20 | 8909 - 111 -508 -~ 00 | NUT 1

21 | 6281 - 129 - 019 - 00 | CAP/RABBER 4 F
22 | 6909 - 150 - 508 — 00 | WASHER 1L Y N I N
23 | 6909 - 110 — 408 - 00 | NUT /M8 |




FIG. 28

6281 — 200 — 007 — 00

43

6003-801
KEY PART CODE DESCRIPTION A LALL: OF MODEL1 1 16 | & REMARKS
E2556 cliL|P
1 |6281~213-008-00 | PLATE 1.
2 | 8281 ~211 — 004 — 00 | STARTER L Y
3 | 6281 -222-007-00 | PULLEY e A
4 | 6281 - 229 ~ 031 — 00 | BEARING,BALL UTUTUTYaoe vty vy vy
5 | 6281 - 229~ 021 - 00 | COLLAR I T
6 | 8281 — 229 ~ 022 — 00 | WASHER T
7 16281 - 229 - 023 - 00 | WASHER [T A Y
8 | 6281 - 229 - 024 - 00 | NUT | *
9 | 6281 - 229 — 025 — 00 | CLAMP A N Y R
10 | 6281 — 229 - 026 — 00 | COUPLER 1 A
11 | 6281 - 229 - 027 - 00 | SCREW
12 | 6281 ~ 229 — 028 — 00 | SCREW
6281 ~ 214 — 006 - 00 | CAP




ENGINE
E255-GO01---SG13 — S

6003 - 097 -110 - 00 [



45

FIG. 1 CYLINDER HEAD
~7
—8
—6
1_.
-4
' 3 11
~ 2
—5
—9
—3
6003-101C .
KEY PART CODE DESCRIPTION oty TYPE OF MODEL |1 § | & REMARKS
E255601 cl|LCi|p
116211 =110-017 - 20 | HEADCYLINDER  ASSY it
2 {6211 =150 -~ 006 — 00 | PLUGHOT ASSY L T A A
3|6911-129-006-00 | cAPSEALNG | )
T I T T
e i e
6 | 8211 =721 =001 — 00 | BULBE GUIDE vi I
7| 6211 =721 002 - 00 | GUIDEVALVE 7 I N I N
8 | 6212 -569 - 002 - 00 | SEALOIL 4 *
9 | V682 — 200 — 000 - 60 | BALL 1.
10 | 6211 =141 - 010 — 20 | GASKET,/CYLINDERHEAD 1 N Y
11 | 6209 - 000 — 003 — 00 | BOLT,/M10X1.25X82 0] *
12 | 6909 — 830 — 212 — 00 | STUDHEAD COVER N N




46

FIG. 2

CYLINDER HEAD COVER

6003-110A
KEY PART CODE DESCRIPTION Q1Y TYPE OF MODEL ':' 8 S REMARKS
£255601 ciL P

16211 -170~-006 - 10 | COVER/SYLINFDER HEAD 1.
2 6211 -751-001-10 | CAPOIL FILLER A
36211 -173 - 004 - 00 | SEALCYL COVER T
4 | 6209 - 490 - 002 - 00 | NUT.CAP 2 *
5 | 8909 - 572 - 008 — 00 | PACKING R N Y
6 | 6209 - 360 — 028 ~ 10 | HOSE/RABBER 11




47

FIG. 3 INLET MANIFOLD

3
5003‘—120:\
TYPE OF MODEL| I [C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
E255601 ciL|P
1 16214—-111-014—- 00 | MANIFOLD ASSY Nt
2 | 6214 - 115 - 002 - 20 | GASKET 0ot

3 | V211 - 560 -802 - 00 | BOLT,/M8X20 2l ¢




48

FIG. 4 EXHAUST MANIFOLD

5003-140C
TYPE OF MODEL] I [ c |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
E255601 clLC|P
1 16214-141-015 - 00 | MANIFOLD,EXHAUST 1.
2 6214 — 145 - 006 — 10 | GASKET EXHAUST MANIF 1 A




FIG. 5

CYLINDER BLOCK

49

10
—
11~13

6003-201R
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL "}' 8 S REMARKS
E255601 clL|pP
16211 -210-020~ 10 | BLOCK,CYLINDER ASSY 11
2 | 6209 - 000 - 004 - 00 | BOLT S A
3| 6209 -610- 001 - 00 | CAPSEALNG | e
46911 -219-195- 00 | capseane |4 1 + Vv
e e
6 | 6212 - 531 — 005 — 10 | PIN/IDLEGEAR |
7 6911 -129-083-00 | capseaLNG 1R
8 | 6211 — 258~ 001 - 00 | SEALBEARING CAP 4 L
9 | 6211 - 258 ~ 002 - 00 | SEALBEARNG CAP,7 | S A
10 | 8211 -510-002 - 00 | METALCRANK |1 | | (|
11 | 6211 =511 — 003 — 00 | BEARING,/CRANKUPPER l *
12 | 6211 =511 — 004 — 00 | BEARING /CRANK/LOWER | I
13 | 6211 — 599 — 001 - 10 | BEARING,THRUST CRANK | S [ N
e T e e B e
15 | 6209 - 749 - 001 — 10 | PN;TUBE | )
16 | 6908 ~ 160 - 816 — 00 | PIN 2
17 | 6908 -160-510-00 | PN R A
18 | 6904 - 110 - 840 — 00 | STUD/M8X40 BT
19 | 6904-110-818-00 |sTO |V (1t
20 | 6894 - 453 - 344 -00 | DOoweL [
21 | 6909 - 902 ~ 299 — 00 | NIPPLE 11
2 | 6213~ 721 - 001 - 00 | PIPEWATER DRAN | A Y R
23 | 6211 - 291 - 001 - 10 | coverina PP | * | 4+ (1|
24 | 6211 — 292 - 001 - 20 | GASKET/COVER |
25 | 6901 - 910 — 612 — 00 | BOLT.SEMS,/M6X12 /I




50

FIG. 5

CYLINDER BLOCK

6003-201R
TYPE OF MODEL] I [Cc |G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
E255G01 cliL|P
26 | 8215 — 549 -~ 001 — 10 | PINSTARTING' SPRING 1
27 | 8209 — 788 — 001 — 00 | BOLT,ADJUST 0N o*
28 | BS09 - 110 — 406 - 00 | NUT Tty e
29 | 6211 -760-012 - 20 N




FIG. 6

51

BEARING,“UNDER SIZE (OPTION)

§003-209A .
~ TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION aty T|0 |R REMARKS
_ E255601 clL P
1| 6211 -540 -~ 002 - 00 | METALCRANK | T
"2 | 6211 -599 - 001 - 10 | BEARNGTHRUST CRANK | o T |
B VA L 1o
""" 4| 6211 -599 - 001 - 10 | BEARNG,THRUST cRaNK | 2 T
5 | 6212 - 264 -~ 006 - 00 | BEARING/CONN ROD/UN | 4 T |
6 | 6212 - 266 — 006 — 00 | BEARING,/CONN ROD,/UN 4 T




52

FIG. 7

OIL PAN

6003-210F
TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION ary T|{o|R REMARKS
E255601 c{L|P
1 {86211 -380-004—-10 | OILPAN ASSY o
2 | 6211 -361-019-10 | PANOIL COMP 1|
3 | 209 - 800 — 002 — 00 | PLUG, /20 il
4 | 6209 - 623 - 001 — 00 | RING,0/G25 1
5] 69801 -910-612 - 00 | BOLT,SEMS,/M6X12 14




FIG. 8

REAR PLATE

53

6003-2206
. TYPE OF MODEL] 1 [ Cc [G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
- E255601 clC(p
116211 —-340 - 002 — 20 | PLATE/REAR COMP 1 *
2 | 6211 =342 — 001 — 30 | POINTER 1
316901 -911-020-00 | BOLT,SEMS/M10X20 6| *
4 | 6901 - 910 - 816 — 00 | BOLT,SEMS,/M8X16 2l *




54

FIG. 9

TIMING GEAR CASE

)
6003-240C
KEY PART CODE DESCRIPTION ary e OF MODEL 1S |B REMARKS
E255601 clC|P
1 16211 ~310- 006 — 20 | GEARCASE ASSY 1
2 | 6213-319-001 - 00 | connecToROL FLTER | 4 < | | |
3 | 6509 -605-019 - 10 | PLUG 3
4 1 6209-610-002- 10 | CUP/SEALING,/16 11
5 | 6209 — 625 - 002 - 00 | SEALOIL 1 *
6 | 6209 ~ 030 ~ 005 — 00 | BOLT./M8X85 11
7 | 6209 - 030 - 006 - 00 | BOLT/M8X75 I
8 | 6509 - 000 - 084 - 00 | BOLTL=855 | I
..... S I e e
T L e e I I R
11 | 6901 - 910 — 835 — 00 | BOLT,SEMS,/M8X35 |
12 | 6909 - 110 - 508 - 00 | NUT/M8 |
13 | 6909 - 150 — 508 ~ 00 | WASHER T
14 | V211 - 560 — 802 — 00 | BOLT,/M8X20 3
15 | 6901 - 910 - 845 — 00 | BOLT,SEMS/M8x45 11 *
16 | 6209 -~ 046 — 001 ~ 00 | BOLT,/M8X30 1
17 | 6909 - 920 - 843 - 00 | PACKNG |
18 | 6215 - 546 - 001 - 00 | stoPPerFULL-LoAD | 1| * |
19 | 6209 ~ 409 - 001 - 00 | NUT/M8 o
20 | V341 - 120 - 008 - 00 | NUTCAP M &8 1 R R
21 | 6909 - 920 ~ 843 — 00 | PACKING 2
22 | 3625 ~ 540 — 004 — 00 | CAP,BLANK./30 1
23 | 6215 - 542 - 001 — 10 | PIN/ARM i|f
24 | V710 - 140 -~ 004 — 00 | RINGSNAP, 4 E 7 A R I
25 | 6909 - 202 - 308 - 00 | PLUG 1




FIG. 9

‘"TIMING GEAR CASE

55

)
6003-246C
Kev| ‘PART CODE DESCRIPTION Ty s OF MODEL ) 24 &1 8 REMARKS
‘ E255601 clL|r
2% | 6909 — 920 — 843 — 00 | PACKING T —
27 | 6209 - 740 — 001 — 00 | PIN,GROOVE 1
28 | 8211 =312 - 001 — 20 | GASKET /GEARCASE A
29 | 8213 - 160 — 002 — 00 | VALVE/RELIEF  ASSY 1A A A
30 | 6213 - 161 - 001 — 00 | PISTON/RELIEF VALVE 1 N
31 | 8213 - 164 - 001 — 00 | SPRING,/RELIEF VALVE 1.
32| V705~ 140 - 012 - 00 | RINGSNAP/12 C | Y
33 | 6209 - 050 - 001 — 00 | BOLT. /M6 I R N Y
34 | 8209 — 050 — 002 — 00 | BOLT/M6 1 N N N
% | 6909 - 110 - 406 — 00 | NUT O
3% | 8211 =311 - 005 — 10 | PLATEFRONT 1
37 | 6211 - 312~ 002 — 20 | GASKET/PLATE BT
33 | 8902 - 050 — 816 — 00 | BOLT I
33 | 6901 — 910 — 840 — 00 | BOLT [
40 | V211 - 560 — 802 — 50 | BOLT,.SEMS,/M8X25 7T T A
41 | 6909 - 110 - 508 - 00 | NUT/M8 ' ¥
42 | 8909 - 164 — 708 ~ 00 | WASHERPL/M8 2




56

HANGER

FIG. 10

-ull-Fl|||\-I_

T}

6003-290

REMARKS

oaa

o0

-0

—

jua]

o

(=)

=

.

ol

w

WR%U*"*

=1

- N

5

prd

O N

- :

a =]

p X

mﬂu 3

0 N

w 1%}
59
P4 5
I8
oo
NERe)

w |

o |~io
o i

O |oio:

© i
P~

|l I S

e M~ O

< {1ind

o =i~
— O
NGO
© i ©

KEY

1

2




57

FIG. 11 VALVE
8
—
9~19
6003-3014
KEY PART CODE DESCRIPTION ary | LIPE OF MODEL} 1 € 1] REMARKS
E255601 clL|P

116212 -551-001-00 | VALVEINTAKE 2

2 | 8212 ~552 - 001 — 00 | VALVEEXHAUST | 7 A e
316212-561-001-00 | SRNGVALVE | ) Y (R
4 16212 -563-001 - 00 | SEAT,VALVE SPRING 4 0 1ty
5 | 6212 - 565~ 001 — 00 | CUTTERVALVE g *

6 | 6212571 ~001 =10 | TAPPET 4

7 |6212-575-001 - 00 | ROD,PUSH 4

8 | 6212 — 600 - 003 — 00 | SHAFT,ROCKER |t

9 | 6212 =611~ 004 - 10 | ROCKERARM 4 F

10 6212 - 620 - 002 — 10 | SHAFT,ROCKER ARMASSY 1 L Y
11 |6212-621~003- 10 | SHAFT/ROCKERARM |

12 | 6212 -626 - 002 - 10 | PLUG | 1 < 1T
13 | 6212 - 628 — 004 — 00 | BRACKET ROCKER SHAFT ‘<! 1rtvrr
14 | 8212 - 628 — 005 — 00 | BRACKET,ROCKER SHAFT 1 U

15 | 6209 — 940 ~ 004 - 00 | SPRING |

16 | V704 ~ 140 - 016 ~ 00 | RING,SNAP,/16 C 2t

17 | 6212 =616 ~ 002 — 00 | SCREW ADJUST 4 F

18 | 6209 - 409 - 003 - 00 | NUT R
19 | 6209 - 000 - 002 - 00 | BOLT I Y Y
20 | 6909 - 110 -508 - 00 | NUT M8 ) I N
21 | 6909 - 164 — 508 — 00 | WASHERPL M8 v/




58

FIG. 12

CAM SHAFT

6003-3104
KEY PART CODE DESCRIPTION ary TYPE OF MODEL| 11 § | R REMARKS
E255601 clL|P
1 16212-511-004 ~ 00 | SHAFT,CAM 11
2 | 6212 -522 - 003 — 00 | GEARCAMSHAFT -
3 | 6908~ 000~ 716 - 00 | KEY 1 F
4 | 6212 ~535-001 - 00 | PLATETHRUST ot
5 | 6901 -~ 910 - 612 — 00 | BOLT,SEMS,/M6X12 2l *
6 | 6212523 - 003 - 00 | GEARJDLE 1| -




FIG. 13

PISTON

59

6003-340C
| KEY PART CODE DESCRIPTION ary |rE OF MODEL 124 8 | R REMARKS
‘ ‘ . E255601 clL|p

1]6212-111-009 - 00 | PISTON 2l

""" 2 | 6212 - 121 ~ 004 - 00 | RING,PISTON SET o * 1
3|6212-211-001-10 | PNPSTON | I N A Y
T B e e e o
5 | 6212 - 230 — 003 — 00 | RODCONNECTING B e
6 | 6212 -~ 235 ~ 001 — 00 | BOLT,CONN ROD 4
7 | 6894 — 240 - 902 - 00 | NUT,FLANGE 4
8 | 6212 — 261 — 006 — 00 | BEARING,/CONN ROD /R




60

FIG. 14  PISTON,OVER SIZE (OPTION)

2
4
1
3
6003-3498
, TYPE OF MODEL] L | C
KEY PART CODE DESCRIPTION oY e TSR REMARKS
1 {6212 -114-009 - 00 | PISTON,/050 2l 1T
2 | 6212 - 124 — 004 — 00 | RING,PISTON,/0.50 SET 2
3| 6212-116-009 - 00 | PISTON,/1.00 2 T
4 {6212~ 126 - 004 - 00 | RINGPISTON,/1.00 SET o T




6003-350F

FIG. 15

CRANK SHAFT

61

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E255G01

O-

roo

peein

REMARKS

—

6212-310-~010-00

SHAFT,CRANK

¥

6908 - 161 -018 - 00

PIN

¥

6212 -521-002 - 00

GEAR,CRANK SHAFT

%

6908 — 000 - 750 - 00

KEY

6212 -330-013-30

FLYWHEEL

6212 -333-001-00

GEARRING

6209 -000-013-00

BOLT

6212-371-014-20

PULLEY

WO i~ i AW

6212 -379-001-00

WASHER

—_
()

6901 ~ 066 - 645 — 00

BOLT




62

6003-4014

-7

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E255G01

O-—

roo

TIG

REMARKS

—_

6213 - 100~ 003 - 20

PUMP,OIL ASSY

%

6213-111-001 - 20

BODY./OILPUMP

3

6213 -120-003-00

GEAR,/OILPUMP ASSY

*

6213 - 125 -001 -00

ROTOR,/OUTER

6908 - 160 — 408 - 00

PIN/STRAIGHT

6209 - 009 - 001 - 00

BOLT /WS

6801 - 910 -625-00

BOLT

6213 - 140 -004 - 10

STRAINER

W !~ MmMlor Wi N

V720 - 102 - 401 - 50

O - RING /P15

o
Lo )

6213 - 149 -001 - 00

CLAMP,STRAINER

6901 -810-816-00

BOLT,SEMS,/M8X16

6213 -311-003-10

PIPE,OIL

6909 - 906 - 105 - 10

BOLT,JOINT

6909 - 920 -~ 843 - 00

PACKING

6213 -240-002-00

CARTRIDGE,OIL. FILTER




FIG. 17

WATER PUMP

63

17

>

16
—e 71

6003-420B
TYPE OF MODEL] 1 | C |G :
KEY PART CODE DESCRIPTION ary 7|6 |R REMARKS
E255601 clL|p N
16213-610- 005~ 30 | WATERPUMP ASSY |
T R e e
3 [6213-631-002 - 00 | BEARNG/WATER PUMP | 1 R R I
4 621 3—-631 - 005 -00 BEAR]NG/WATERP’QII\XF;»H”WWWWWW ] -------- ettty
5| 6213-622-002- 10 | SEAL SET/WATER PUMP I
6 | 6213 =621 — 003 — 00 | ROTOR/WATERPUMP 1
7 | 6213 - 642~ 002 - 00 | SEAL/WATER PUMPPULLE 1 N I R
8 |6213-613-002- 10 | GaskeT E1 Y
9 |6213-612-004-00 | pLaTEowATERPUMP | 14 | V(|
T e e e e e
11 | 6213 ~619-002 - 00 | PIPE/WATER PUMP 1
12 | 8213~ 614 — 003 - 10 | GASKET/WATER PUMP | 1A
13 | 6901 - 910 - 845 - 00 | BOLT.SemsMexas | | {1
14 | 8909 - 110 -508 - 00 | NUT M8 I/
15 | 6909 — 150 — 508 — 00 | WASHER 7: E I N
16 | 6213 - 619 = 005 — 00 | SPACERWATER PUMP N
17 | 6213 -614- 006 — 10 | GASKET/SPACER 1 A N N
18 | 8209 - 300 - 002 -00 | sT&0 4 7| R N
T T e e e
T e e e o o
21 | 6909 - 150 ~ 508 — 00 | WASHER 1
22 | 6213-729-001-00 | HOSERUBBER (1 *{ |V
23 | JoB1 -210-015 - 00 | CLAMP WIRE/10-15 7 N
24 | 8213 -716 - 001 - 40 | HousneTHERMOSTAT | 1| | (|1
25 | 6213 - 721 - 003 - 00 | PPEPUMP HOUSNG | 1




64

FIG. 17

WATER PUMP

§003-4208
KEY PART CODE DESCRIPTION oty [iPE OF MODEL L) &1 REMARKS
E255601 clL|p
26 | 6213 ~ 743 - 002 — 10 | GASKET,/HOUSING 11
27 | V211 - 560 — 802 — 00 | BOLT,/M8x20 |
28 | 8209 - 030 ~ 006 ~ 00 | BOLT,/M8X75 1
29 | 6513 770 - 022 - 10 | THERMOSTAT | Y
30 | 6213-711-003 - 20 | PPEwATER OUTLET | 1f [ T
31 | V723 - 102 - 005 - 50 | O-RING | F
%2 | 6901 - 910 - 830 - 00 | BOLT 7 A N N




FIG. 18

COOLING

65

6003-480C
TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION Q1Y Tio|R REMARKS
E255601 clC|p
1 ]16213-660-006 - 00 | FAN,COOLING 1 *
2 6213 - 641 - 004 — 00 | PULLEY,WATER PUMP 1 *
3| 6213 -669-002 - 00 | SPACERFAN./39 11
4 | 8209 - 030 — 041 — 00 | BOLT 4
5 *

6213 -671~003-00

BELT VHMO034




66

FIG. 19

INJECTION NOZZLE

(See Fig.2b)
1
Z—é
6003-501C
TYPE OF MODEL[ 1 [ ¢ |G
KEY PART CODE DESCRIPTION ary Tio|R REMARKS
E255601 clL|pP
1| 6215 ~300- 005~ 00 | NOZZLEINJ.ASSY of * FIG 025
2 | 8215 - 315 — 002 — 00 | GASKET,NOZZLE 2l *
3 16215-410-035- 10 | PIPEINJ 1 *
4 16215 -410-~036- 10 | PIPEINJ 1.




FIG. 20

INJECTION PUMP

67

8003-510F
KEY PART CODE DESCRIPTION ary [rE OF MODEL | 11 &1 8 REMARKS
E255601 L|P
1 | 6215 ~600-057 - 00 | PUMP,INJ ASSY 1] - FIG 026
2 | 6219-752-011-00 | summupume (2 1 (|
3 | 6219-752-012~-00 | SHM/NJ PUMP 1 A O Y
4| 6219-752-013-00 | SHIMINJ PUMP |
5 | 6219 -752~014- 00 | SHIMINJ PUMP 1 N N
6 | 6219 - 752 — 015 — 00 | SHIM,/INJECTION PUMP |t
7 | 6209 - 056 — 001 - 00 | BOLT,/M6X18 4 F
8 | 6215 — 621 — 004 — 10 | SHAFT,CAM./INJ.PUMP | Y N
9 | 212 -524 - 002 - 00 | GEARINJ PUMP 1 A R A
10 | 6908 - 000 - 716 - 00 | KEY I T
11 | V600 — 110 — 620 ~ 30 | BEARING,RB,6203 iy
12 | V60O — 110 — 600 ~ 40 | BEARING,RB, 6004 ) S R N N
13 8212 - 535 - 002 — 00 | PLATE, THRUST INJPUMP 1 *
14 | 6901 - 910 - 612 - 00 | BOLT,SEMS./M6X12 1 I A
15 | 215 - 520 — 001 — 00 | FLYWEIGHT 1 I
16 | 6209 ~ 030 — 043 - 00 | BOLT,/M6X10 3 !
17 | 215~ 526 — 001 — 10 | PIECETHRUST 1
18 | 6215~ 541 — 001 — 00 | ARMFLOATING T
19 | 6215 — 543 — 003 — 20 | LNK/CONTROL =1 11!
20 | 6215 - 542 - 002 — 00 | PINCONTROL LINK T Y
21 | V710 = 140 - 004 - 00 | RING,SNAP 4 E it
22 | 6215 — 549 - 003 ~ 00 | SPRING,SETTING 1.
23 | 6215~ 541 = 002 ~ 10 | ARM.TENSION (| I N
24 | 6215~ 549 - 004 — 10 | PIN,ADAPTER R N
25 | 6215 - 536 - 001 — 00 | SPRING.ADAPTER 1 I N N N




68

FIG. 20

INJECTION PUMP

6003-510F
KEY PART CODE DESCRIPTION ary PoPE OF MODEL) 2\ 8 1 3 REMARKS
E255601 ciL|pP
26 | 6215 — 549 — 006 — 00 | SHIM,ADAPTER 2 *
27 | 6215 - 549 - 009 - 00 | sHiMADAPTER | 2 *
28 | 6215 - 549 — 010 — 00 | SHIMADAPTER ol
29 | 6215 -~ 549 — 023 — 00 | SHIM/ADAPTER 1.
30 | 6215 - 549 - 024 - 00 | SHM/ADAPTER | |
31 | V710 - 140 - 004 ~ 00 | RING,SNAP/ 4 E 1
32 | 6215 - 531 — 005 — 00 | SPRING,GOVERNOR T
33 | 6215 - 541 - 003 — 10 | LEVERCONTROL o
34 | 6209 - 044 - 001 - 00 | BOLT,/Méx18 |
% | 6909-111-406-00 | NUT 2| *
3 | V720 - 101 — 900 — 80 | O~RING/P 8 11
37 | 6209 - 580 — 002 — 10 | SPRINGRETURN T
38 | 6215 - 549 — 021 — 00 | PLATECONTROL VALVE TR
39 | 6215 ~ 549 — 007 - 00 | ARMCONTROL I A
£ | 6909-110-406-00 |NOT |
41 | V411 ~ 260 ~ 006 — 00 | WASHER / M6 |
42 | 6909 — 150 - 506 — 00 | WASHERSP,/M6 1
43 | 6215 - 549 - 008 - 00 | SPRNGSTARTNG | |




FIG. 21

FUEL PIPE

69

2 3
43 U F
j [:)
<®HA A©R Hci
)
6003-550F
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary , T|o|R REMARKS
E25560]1 clilp
1| 6215-412-001 — 20 | CONNECTOR/FUEL 1
2 | 6209 - 360 -~ 010 — 00 | HOSE,RUBBER 1 7
3 | 6509 -360-912 - 10 | HOSERUBBER | f
4| 6515-419-014-00 | cap o
5 | JOB2 - 076 — 082 — 00 | CLIP/HOSE/7.6 - 8.2 .
6 | JOB2 - 062 - 067 — 00 | CLIP/HOSE/6.2 - 6.7 1 F




70

FIG. 22 ELECTRIC (1)

(See Fig.27)

See Fig.28)
8
3
60603-801G
TYPE OF MODEL| 1 | C
KEY PART CODE DESCRIPTION QTy T{o|R REMARKS
E255601 ciC|p
6281 — 200 - 016 — 00 | GENERATOR ASSY 1 FIG 028
6213 -674 — 006 — 10 | PLATEZADJUST

V211 - 5660 -802- 00

BOLT./M8X20

1373 -121 -001 - 00

6209 - 031 -083-00

WASHER,/9X22X2

BOLT /WSP

6809 - 110 -410 - 00

NUT/M10

6281 - 100 - 003 - 00

STARTER ASSY

QO I~ | U N

6801 - 911 ~-025-00

BOLT




FIG. 23

ELECTRIC (2)

71

4
i
.
5003-820F
KEY PART CODE DESCRIPTION oty |[PE OF MODEL Y 21 S 1§ REMARKS
£255601 clc|p

1 6281 — 971 — 001 — 10 | SWITCH,/OILPRESSURE 1 *

2 | 6582 — 450 — 014 — 00 | SWITCH,THERMETER St YTty

3 | 6281 - 410 -002 - 20 | PLUGGLOW Y I N

4 {6219 -732-003 - 00 | CONNECTORGLOW PLUG 1R N i
""" 5 | 6281 - 910 — 001 — 00 | SOLENOID |

6 | 6209 — 630 — 002 — 10 | GASKET iy

7 | 6901 - 910 - 612 — 00 | BOLT,SEMS,/M6X12 S A N

T




72

FIG. 24

REPAIR KIT

6003-398A

KEY PART CODE DESCRIPTION ory |LIPE OF MODEL] L 1 8 1§ REMARKS
E255601 c|LC|P
1 | 6287 -810- 005~ 10 | REPAIR/ENGINE ~ SET 1
2 | 6212 - 569 — 002 - 00 | SEALOIL 4 B
3| 6211~ 141 - 010 — 20 | GASKET,/CYLINDERHEAD | ®
46211 -173-004-00 | SEALCYL COVER | R
""" 5 | 6909 - 572 — 008 - 00 | PACKING I .
6 | 6214~ 115~002 — 20 | GASKET i R
7 | 6214 - 145 - 006 - 10 | GASKET EXHAUST MANIF | R
8 | 6211 — 258 — 001 — 00 | SEALBEARING CAP 4 B
9 | 8211 - 258 — 002 — 00 | SEALBEARING CAP,7 2l R
10 | 6209 — 625 — 001 - 00 | SEALOIL )| ®
11 | 6211 - 292 - 001 — 20 | GASKET/COVER i R
12 | 6209 - 625 - 002 - 00 | SEALOIL /1S A Y
13 | 6909 - 920 - 843 — 00 | PACKING I L e
e W ! e
15 | 6211 — 312 — 002 — 20 | GASKET/PLATE -
16 | V720 - 102 — 401 — 50 | 0-RING,/P15 | R
17 | 6213~ 614 — 003 - 10 | GASKET/WATER PUMP _ i R
18 | 6213 - 614 — 006 — 10 | GASKET,/SPACER i| R
19 | 6213 -743-002 - 10 | GASKET/HOUSNG 1
20 | V723 - 102 - 005 - 50 | 0-RING | X
21 | 6209 - 630 — 002 — 10 | GASKET i R




73

FIG. 25 6215 — 300 — 005 — 00
2
—
3~19
|
3—@
15——@
1
|
1
6003-501C .
KEY PART CODE DESCRIPTION oty | OF MODELY 21 S | R REMARKS
E255601 clLl|p
1 | 6215 -311~005~ 00 | NOZZLE vi I
2 | 6215 -~ 330 - 007 — 00 | HOLDERNOZZLE  ASSY ol *
3| 6215 - 342 - 002 — 00 | SEAT,SPRING 2l *
4 | 6215 - 343 - 002 - 00 | SPRING,NOZZLE 2t
5 | 6215 — 345 — 044 — 00 | SHIM/T=0.1 7 A I R
6 | 6215 — 345 — 045 — 00 | SHIM/T=0.2 vI I
7 | 6215 - 345 — 046 — 00 | SHIM/T=03 7| AL N R
8 | 6215 — 345 - 047 - 00 | sHm T=04 | 7
9 | 6215 - 345 - 048 — 00 | sHm T=05 | ) I N N
e B T e
11 | 6215 - 345 - 050 —~ 00 | SHIM,/T =054 2l *
12 | 6215 - 345 - 051 - 00 | smT=056 | P
13 | 6215 - 345 ~ 052 — 00 | SHIM/T =058 2l
14 | 6215 - 345 — 053 ~ 00 | SHIM,'T=0.8 A Tt
15 | 6215 - 339 - 002 - 00 | SPACER 4T
16 | 6215 — 332 - 002 — 00 | NUT,RETAINING 2l ¢
17 | 6215 - 359 - 003 — 00 | GASKET | 7 HA A N A .
18 | 6215 - 355 - 003 — 00 | EYE 7/ L I
19 | 6215 - 359 - 004-00 | nUT 7 | L Y N N




74

F

G. 26

6215 — 600 — 057 — 00

€CC3-31CF
KEY PART CODE DESCRIPTION ary TYPE OF MODEL 11 § | & REMARKS
E255601 cl|L|e
1{62156-611-003- 00 | HOUSING PUMP |
2 | 6215 - 631 - 004 — 00 | PLUNGER ASSY of
3| 6215-641-002-00 | VALVEDELVERY 7. N Y
""" 4 | 6215 - 643 - 003 - 00 | SPRINGDELVERYVALVE | 2| * |
""" 5 | 6215 - 649 - 003 - 00 | GaskeT | o 1
6 6215 — 644 - 003 - 00 | HOLDER,DELIVERYVALVE 2 *
7 |6215-649-004-00 |0-RNG | 7 N A
8 | 6215 - 635 - 002 - 00 | SLEEVEFRANGE v
9 | 6215-649-005-00 | PN o *
10 | 8215 -649-006-00 | 0-RING 7 Y I
11 [ 6215 - 649 - 007 — 00 | SCREW 4
e
2 TR T
|
15 | 6215 — 634 = 002 - 00 | SPRING,PLUNGER 7 A
16 | 6215 - 639 - 006 — 00 | SEATSPRING 2l ¥
17 | 6215 - 639 - 007 - 00 | SEATSPRNG o ¥
18 | 6215 -629 - 020 - 00 | PLATE/T=180 |
19 (6215 - 629021 - 00 | PLATE/T=185 1 R
20 {6215-629-022 - 00 | PLATE/T=150 | A
21 | 6215 - 829 - 023 - 00 | PLATE/T=1.95 11

6215 -629 - 027 - 00

PLATE/T =215




FIG. 26

6215 — 600 — 057 — 00

75

1 O—18~32
12
6003-510F
TYPE OF MODEL| 1 ] C | G
KEY PART CODE DESCRIPTION ary 716 (R REMARKS
E255601 cl|L|p
26 | 6215 - 629 — 028 — 00 | PLATE/T=2.20 1.
27 | 6215 - 629 - 029 - 00 | PLATE T=225 A Y
I Bt S e
29 | 6215 - 629 — 031 — 00 | PLATET = 235 I
30 [ 6215- 629 - 032 - 00 | PLATE/T=240 1 Y Y
31 | 8215 - 629 - 033 — 00 | PLATE/T =245 11
T e e e e
e H e e
3 | 6215-612-003-00 | PLATE <1 rrrr
35 | 6215-619-012-00 1A Y Y
3 | 6215 - 635 — 003 — 00 | SLEEVE,CONTROL 2l *
37 | 6215 -619 - 013 — 00 | BOLTEYE 1
8 | 6215-619-014-00 | casker | A
e e e
e el Tt e




76

FIG. 27

6281 — 100 — 003 — 00

6003-801G
KEY PART CODE DESCRIPTION oy Pt OF MODEL Y1 1 & | & REMARKS
E255G01 cl|LC|pP
1|6281~111~002~- 00 | YOKE/STARTER .
AAAAA R e
o B e
4 |6281-129-010-00 |BEARNGBALL |4 | 1 (1
""" 5 | 6281 - 129 - 011 — 00 | BEARING,BALL N
6 | 6281 — 124 - 001 - 00 | STARTER KIT |t
7 | 6281 =129 - 007 — 00 | HOUSING /STARTER ASSY |
8 | 6281 -151-004-00 | swteHsTarter Assy | 1 * | [ ||
9 | 6281-118-001-00 | HOLDER ASSY | R O
B e
11 | 6281 = 115 — 004 — 00 | FRAME/STARTER END |
12 | 6581 -123-011-00 |PmnioNsTARTER (| V|||
13 | 6581 -129-099 - 00 | RORA /S Y I
14 | 6581 -129-100 - 00 | RETANER | |V
|15 | 6581 -129-092-00 | BALL 1 1rrryr
16 | 6581 — 129 — 096 — 00 | SPRING |-

20 | 6909 - 111 -508 - 00 | NUT 1
21 | 6281 -129~019 - 00 | CAP/RABBER 4

L T T e e

Taotowe Y O




FIG. 28

6281 — 200 — 016 — 00

7

6003-801G
KEY PART CODE DESCRIPTION vy [orE OF MODEL |1 & 1 8 REMARKS
| E255601 clL|p
1 | 6281 — 222 - 004 — 00 | PULLEY 1|
2 | 6281 - 229 - 002 - 00 | NUT |
3 | 6281 - 229~ 003 ~ 00 | COLLOR |
4 | 6281 -221-001-00 | ROTOR ASSY |
5 | 6281 - 229 - 005 - 00 | BEARNG |
6 | 6281 - 229 - 004 — 00 | COVER,BEARING | F
7 16281 -213-003-00 | rRaMepRVEEND ASSY | 1 | (1 [
T T e
9 | 6281 - 229 - 007 - 00 | BOLT | 4 | ||
10 | 8281 - 229 - 009 - 00 | BEARING I T
11 | 6281 -229 - 008 - 00 | BOLT v{
12 | 6281 - 214-003 - 00 | FRAME |
13 | 6281 - 214 - 004 — 00 | COVER 1
14 | 6281 - 229 - 010 - 00 | HOLDER AssY 1A I
e e o o o
16 | 6281 =217 — 001 — 00 | HOLDERBRUSH ASSY | *
e T S e o
18 | 6281 - 216 - 001 - 00 | sPRNG 7
19 | 8281 -229-012-00 | BOLT o
20 | 6281 -220-013-00 | BOLT o *
21 | 6281 - 229 - 014 - 00 | BOLT | F
22 | 6281 - 228 - 015 - 00
23 | 6281 -229-016 - 00
24 | 6281 -229-017-00 |
2% | 6281 -229-018-00




78

FIG. 28

6281 — 200 — 016 — 00

6003-801G
TYPE OF MODEL] I [c |G

KEY PART CODE DESCRIPTION aTY T|o|R REMARKS
E25560]1 clc|p

2 | 8281 - 271 - 002 - 00 1.

REGULATOR ASSY




CHASSIS




FIG.

79

1 BRACKET (ENGINE) SYSTEM

10—
112/% N
;f\ (ENGINE)

Cl

3

1593-101C
KEY PART CODE DESCRIPTION iy |LPE OF MODEL 21 8 | R REMARKS
$613 cll|p
1] 1593 -101 =210 — 40 | BRACKET,ENGINE/LH 1
2 | 1593 - 101 — 220 — 40 | BRACKET,ENGINE/RH 11 R R
3 | V203 - 461 - 002 — 00 | BOLT,/M10X1.25%X20 6 *
4 | V401 - 160 - 010 — 00 | WASHER o ¢ | | ||
5 | 8737-172-011 - 00 | CLAMPHARNESS A Y
6 | 1593~ 101 — 003 =20 | INSULATOR 3
O B e
8 | V401 - 160 — 008 ~ 00 | WASHERSPM 8 A
9 | 3631 =221 — 001 — 00 | CUSHION,PEDAL /RUBBER vi
10 | V301 — 260 - 006 — 00 | NUT/M 6 7/ I N N A
11 | V401 = 160 —~ 006 — 00 | WASHERSP/M 6 2 *
12 | 1593 - 101 — 009 — 10 | GUIDE/LH ENGINE et
13 | 1593 - 101 =011 — 10 | GUIDE/RH ENGINE |
14 | 1593 -101-012 - 00 | STOPPER I ) I
S e e o o




80

FIG. 2 RADIATOR SYSTEM

(ENGINE)
20—3 14
1593-1023
TYPE OF MODEL| | | C

KEY PART CODE DESCRIPTION U] e TIo|R REMARKS

1 | 1593 -102 - 500 — 00 | RADIATOR ASSY 1| st
""" 1A| 15693 - 102 -500 - 10 | RADIATOR ~ assy | 1| T
2193 -102-502-00 |cap 1 A‘fr1v1v++t+
""" 3| 1593-102-503-00 | sHRUODFAN | ]

4 1593—102 - 504 - 00 PROTECTOE;#RONT ------------- ] *

5 | 1693 - 102 — 505 — 00 | HOSEVINYL |
6 | 1593 - 102 - 005 - 20 | SEAL/I5X10X340 1.
6A 1595: 102—005 — 30 | SEAL/15X10X340 1 =rer1rrr-
7 11593-102-011-00 | SEAL/1OXOSX27 N L
T8 | v211-360-802-00 | BOLT (5P Mex20 | IR

9 | 1425 - 621 - 004 — 00 | CLAMPHARNESS | *

13 | JOB1 - 238 — 046 — 00 | CLAMP,WIRE/38 — 45 ' o ¥
14 | 1593 - 102 - 003 — 20 | HOSE,~270 1

18 | 1424 - 101 - 204 — 00 | PACKING T
19 | V211 - 360 — 802 — 00 | BOLT (SP) M8X20 |
20 | U061 -210-015- 00 | cLAMPWIRE /1015 4 0 T
21 | 1593-102-006 - 30 | PaNELRADIATOR | 1| | || ||
21A| 1593 - 102 - 006 - 40 | PANELRADIATOR | 1| EEE b p
528-

21Bj{ 1583 -~ 102 - 008 — 50 | PANEL,RADIATOR 1




RADIATOR SYSTEM

FIG. 2
2l j:
21A 26

81

(ENGINE)
20——-2
1593-1024
KEY PART CODE DESCRIPTION ry [YPE OF MODEL |0+ &1 S REMARKS
$613 c|C|p
22 | 1593 =102 - 012 — 00 | SEAL10X05X130 | BT
23 1593 - 102 - 009 — 10 | HOOK,RADIATOR PANEL 1 Y
24 | V363 - 260 - 010 - 00 | NUT/M10 ) I Y
25 | V304 - 260 - 010 - 00 | NUT I R I
26 | V411 — 260 - 010 — 00 | WASHERM10 R




82

FIG. 3

MUFFLER and AIR CLEANER SYSTEM

1553-103B
TYPE OF MODEL| | { C | G

KEY PART CODE DESCRIPTION aTY T|0|R REMARKS
613 clC|pP

1| 1593 - 103 -500 - 10 | MUFFLER 1l *

CLAMP,HARNESS

1544 - 104 - 204 - 00

BOLT.”8X20

10 | 1544 - 104 - 205 — 00
11| V211 - 360 - 802 - 00

12 | 1593 - 104~ 001 - 30 | HOSEAIR CLEANER I
1241 1593 — 104 — 001 — 40 | HOSE,AIR CLEANER 1

| 13 | 1593 - 104 - 004 - 00 | seaLclEANeR | I
14 | JOB1 ~ 247 — 055 ~ 00 | CLAMP,WIRE,/47 - 55 ol *




FIG. 4

83

FUEL FILTER and FUEL HOSE SYSTEM

1593-1054
KEY PART CODE DESCRIPTION ary e OF MODEL 1 & 18 REMARKS
5613 clL|P
1 |6213-200-002- 10 | FILTERFUEL 1|
|2 | v211-260-801-60 | BoLTSEMS ® Mmexis | 1] ¢ ||
3 {6219 -755-001 - 00 | HOLDER/FUEL FILTER T A
4 | 1588 -105-210-00 | PoMPreet |4 < %V
5 | v210-360-601-60 |BOLTGP omexis6 |4 | (1 (1
6 | V360 — 260 — 006 - 00 | NUT/M6
7 | 1593 - 105 - 005 — 00 | HOSE./6x12X180 1R .
8 | 1593 ~ 105 - 001 — 20 | HOSE/180 I
8A| 1593 — 105 - 001 — 30 | HOSE,06X10X185 1| 17
9 | JOB1 —210-012 - 00 | CLAMPWIRE/10 - 12 o
10 { JO61 =211 =013~ 00 | CLAMP,WIRE/11 - 13 |-
11 | JOBT -209-011-00 | CLAMPWIRE/08-11 1
e e e e
T e I o e
14 | 1593 - 105 - 213 — 10 | PROTECTOR v I N I N
15 | JOB1 ~210 =012 - 00 | CLAMPWIRE/10 - 12 2
16 | JOB1 =211 =013 - 00 | CLAMPWIRE/11 - 13 v{ I
17 | 1593 — 105 — 002 ~ 30 | HOSE, /400 1 I
18 | JOB1 ~ 210 - 012 — 00 | CLAMPWIRE /10 - 12 2 *
19 | 3659 — 310 - 004 — 00 | HOSE/07X13X120 )|
20 | 3643 - 586 - 001 — 00 | JOINTT ~ TYPE .
21 | JOBT - 210-012-00 | CLAMPWIRE/T0-12 | A7 1y
22 | JOB2 - 081 - 087 - 00 | CLPHOSE/8.1-87 1




84

FIG.

5

(FRONT)

BATTERY SYSTEM (E TYPE)

1593-112
TYPE OF MODEL clac
KEY PART CODE DESCRIPTION ] s T|o|R REMARKS
111593 - 112 =200~ 00 | BATTERY, o
"2 114272621 -002 - 10 | cAPBATTERY 1 A
3 [ 1593 - 112 -510 - 30 | PLATEBATTERY 0*
411593 -112 - 051 = 30 | HOLDERBATTERY 1
"5 | 1593 - 112 - 002 ~ 50 | BOLT.BATTERY o
6 | V301 — 260 — 006 - 00 | NUT/M 6 4
3

8 | 1593 - 112 - 003 - 20
9 | 1593 - 112-222-00
10 | 1600 — 112 - 232 - 00 | NUT,/M06 |
11 | V211 - 260 ~ 801 — 60 | BOLT,SEMS (S) M8X16 |
12 | 1593 - 112 -520 - 00 | CABLEBATTERY [ 4 Y
124 1593 — 112 — 520 — 10 | CABLEBATTERY |
13 | 3652 - 261 - 202 - 00 | LNKFUSIBLE T
14 | 1600 - 112 - 231 - 00 | BOLTMOBX32 | |
15 | 1600 — 112 — 232 — 00 | NUT/M0B 1
i B o e e
17 [ 3826 - 276 - 003 - 00 | cABLEWRE Iareev— v T
18 | V211 - 361 - 002 - 00 | BOLTSP MIOX1E il
19 | V203 - 461 - 002 — 00 | BOLT MIOX1.25%20 T
20 | V401 - 160 = 010 — 00 | WASHER |
o1 | vart - 2 WASHER,/M10 |




FIG. 6

85

BATTERY SYSTEM (EXCEPT E TYPE)

(FRONT)

15
16

1593-1124
TYPE OF MODEL] L [ C [G
KEY PART CODE DESCRIPTION ) v T|o|R REMARKS
111593 -112~-210 - 00 | BATTERY ASSY 1.
2 | 15893 - 112 -510 - 30 | PLATEBATTERY 1 I Y
3| 1593 - 112-051 — 30 | HOLDERBATTERY 1 N Y
4 | 1593 -112-002 - 50 | BOLT.8ATTERY | L A N
T e e e o
6 | V211 — 360 — 802 — 00 | BOLT (SP) MB8X20 3 F
7 | 1593 - 112 - 003 - 20 | CABLEEARTH R
8 | 1593 - 112 -~ 222 - 00 | BOLT,/M06X28 |
9 | 1600 - 112 - 232 - 00 | NUT,/M06 |
10 | V211 - 260 - 801 — 60 | BOLT,SEMS (S) M8X16 | F
11 | 1593 = 112 ~ 520 — 00 | CABLEBATTERY 1|
e B B B
12 | 3652 - 261 — 202 — 00 | LINKFUSIBLE N T L N Y
13 160-6“— 112 =231 — 00 | BOLT/M06X32 ] AL e
14 | 1600 — 112 — 232 — 00 | NUT,/M06 ] I Y Y
15 | V304 — 260 - 008 - 00 | NUT/M 8 o
16 | V401 - 160 — 008 — 00 | WASHERSP/M 8 T
17 | 1593 - 823 - 001 - 00 | GROMMET | N N N
18 | 3626 — 276 - 003 — 00 | CABLEWIRE | T N
19 | V211 - 361 — 002 - 00 | BOLT.SP,/M10X16 1
20 | V203 — 461 — 002 — 00 | BOLT./M10X1.25X20 |
R etad s L e o
T




86

FIG. 7

ACCELERATOR SYSTEM

5
1583-117
TYPE OF MODEL[ I [ C |G

KEY PART CODE DESCRIPTION ] e T|o|R REMARKS

1 [ 1593 - 117 - 200 - 10 | CABLEAXLE 1
""" 14| 1593 - 117 - 200 — 20 | cABLEAXLE  assy | 1 B |
"2 [1593-117-510 - 20 | Leveraxee 11t rr
311593117 -001 — 40 | PLATEAXLE T Y I N
4| v210-260-601-60 | BOLTSEMS (& | 2l *

5 | 4106 - 105-303 - 00 | KNOB | *
o S e e
O R o R R
""" 8 | V411 -280-010-00 | wasweromi0 | *{ V(|
9 1414—11 7 - 005 - O LININé;-].3X50X3. -------------------------------- ] _i; ------

94| 1600 — 505 — 007 — 00 | LINING,/13X50X03 | ¥
10 | v411 -260-006-00 | wasier ~m8 | 1] |
H ------- V500—162—501 - 50 PIN,SPLIT/2.5X15 -------------------------- 1 LA Y




FIG. 8

87

CLUTCH (139) and SHAFT (DRIVE) SYSTEM

1593-120A
TYPE OF MODEL] 1 [ C |6
KEY PART CODE DESCRIPTION ] s TIo|R REMARKS

1| 1693 - 120 - 500 — 20 | CLUTCH./139 | *

2 11593 -120 - 001 — 30 | METAL,CLUTCH R T e e
3 | V60O - 150 — 620 — 30 | BEARINGRB6203SS o

4 | V705 - 140 - 040 - 00 | RINGSNAP/40 C |

5 | va28-261-110-00 | NUT/MIOX1.25 |

6 | 1376 — 121 =001 — 00 | WASHER/11X22X3 |

7 | v500 - 162 - 502 - B0 | PINSPLIT/285x25 1 A Y Y

8 { 1693 - 122~ 051 - 00 | COUPLING 7/ L
9 | v201 - 360 - 804 - 50 | BOLT,M8X45 | 7 N N I
10 | V401 - 160 - 008 — 00 | WASHERSP/M 8 v{ I
11 | 1593 ~ 122 — 530 - 20 | SHAFT,DRIVE 1 5

1TA| 1593 = 122 — 530 — 30 | SHAFT,DRIVE |
12 | 15693 — 122 ~ 006 - 00 | PLATECUPLNG | 7 A N I
13 | 1593 - 122 - 005 - 00 | PIN/8x45 9 *
14 | V401 - 160 — 008 — 00 | WASHERSP,/M 8 v/
15 | V680 - 140 ~ 502 — 00 | PIN,SPRING,/5 X20 W 2
16 | V590 — 131 — 220 — 00 | WIRE,/1.2X200 |t




88

FIG. 9

CASE (TRANSMISSION) SYSTEM

1593-201B
KEY PART CODE DESCRIPTION Ty FPE OF MODEL) 1 & 18 REMARKS
5613 cliL|P
1 | 1593 - 201 - 051 — 30 | CASET - MISSION,/LH 1|
A 1593 - 201 — 051 - 40 | CASET - MISSION,/LH 1
2 | 3640 - 547 - 004 - 00 | PLUG50X65 1 A Y
3 | v653 - 430 - 403 - 00 | BEARINGNRTA3030Z i|
4| V705 -140-042-00 | RNGSNAP/42 C R A
5 | V744 - 130 - 420 - 80 | SEALOIL/TC30428 1.
6 | V740 - 130 - 42
7| v721-103-105-00|0-RNGe50 | Y]
8 | 3737 - 113 - 005 - 00 | PINKNOCK 7 A N
9 11593 - 201 — 052 - 40 | CASET - MISSONRH 4 e
9A| 1593 — 201 — 052 — 50 | CASE,T — MISSION,/RH | &
10 | v201 - 260 - 803 - 00 | BOLT M 8X30 A
11 | V201 - 260 — 804 — 00 | BOLT/M 8X40 ol ¥
12 | 1593 - 201 - 004 - 10 | BUSH 22x165 | 1
T e o e e
14 | V201 ~ 260 - 808 — 50 | BOLTM 885 6 *
15 | V401 - 160 - 008 — 00 | WASHERSP, M 8 7 I N R
16 | V201 - 260 - 801 — 60 | BOLTM 8xis |
17 [ V720 - 101 - 900 — 80 | O~RING/P 8 |
18 | 7955 — 201 - 026 - 00 | PLUGDRAIN (1,/4) I N Y N
19 | V653 ~ 430 — 403 — 00 | BEARING,NR,TA3030Z 1
20 | V705 - 140 - 042 - 00 | RNGSNAP42 ¢ T
21 | V744~ 130 - 420 - 80 | SEALOIL/TC30428 I
2 | v740-130-420-80 | seaLo {4+ =1V ((|
23 | V744 -120-350- 70 | seaLoLoTe20ss7 |4 | (V[




FIG. 9

CASE (TRANSMISSION)

89

SYSTEM

O—13

1593-201B
TYPE OF MODEL| t | C |G

KEY PART CODE DESCRIPTION ary T{O|R REMARKS
S613 clL (P

24 | V201 — 461 — 003 — 00 | BOLT,/M10X30 4

25 | V401 — 160 — 010 — 00 | WASHER 4




90

FIG. 10

BEVEL GEAR and CASE (INPUT) SYSTEM

1593-203
TYPE OF MODEL[ 1 [ C |G

KEY PART CODE DESCRIPTION ] e TIO|R REMARKS

1 | 15693 - 203 — 200 - 10 | GEARBEVEL/12 - 45 [
"""" 1A| 1593 - 203 - 200 - 20 | GEARBEVEL/12-45 | 1| F

2 | V600 - 110 - 600 - 50 | BEARINGRB,/6005 |

3 | V653 — 425 - 331 —~ 50 | BEARING,NR/TA25157 )

4 | V704 - 140 - 025 - 00 | RING,SNAP,/25 C 2l ¢

5 | 15693 - 203 — 053 — 10 | CASEINPUT |t

e e e

e B e e R
e e e B
8l 1593 -203-004-20 | sam07 o T

9 | 1593 - 203 - 005 — 10 | SHIM0.2 2

SHIM,/0.2 2 416
S i

BOLT,.SEMS (S)




FIG. 11

91

SHAFT (CHANGE GEAR) and SHAFT (CHANGE SHIFT) SYSTEM

1593-205
KEY PART CODE DESCRIPTION ary e OF MODEL) ) & | REMARKS
$613 clL|P
1 | 1593 ~205 - 051 - 10 | SHAFTENGINE GEAR 1 0
IA| 1593 - 205 - 051 - 20 | SHAFT,CHANGE GEAR | 1
2 | V60O - 110 - 630 - 50 | BEARNGRE/8305 | Y N
3| 1593 -205 - 052 - 20 | GEARSPUR/40-F5 1
4 | 1593 -205 - 053 - 10 | GEARSPUR/34-F4 1
5 | 1593 — 205 — 054 — 10 | GEARSPUR/29 - F3 1
6§ | 1593 - 205 — 055 - 10 | GEARSPUR /22 - F2 |
7 | 1593 - 205 — 056 — 30 | SHAFT,CHANGE SHIFT 1
8 | V600 - 110 — 620 —~ 60 | BEARING,RB,6206 11
9 | V60O - 110 - 630 — 40 | BEARING,RB/6304 [ T
10 | 1593 -~ 205 — 058 — 20 | GEAR,SPUR,23 - F5 1
T 565 708 Tone a0 Tatamamirae sra T
B e
13 | 1593 - 205 - 062 — 30 | GEARSPUR/41-F2 1
14 | 1593 - 205 — 063 ~ 20 | GEARSPUR./51 - F1 1 N N
15 | 1593 — 205 ~ 064 — 10 | COLLAR,/34X45X02 5| *
16 | 1593 — 205 — 065 ~ 10 | COLLAR,34X48X13 |
17 | 1593 - 205 — 016 — 40 | GEARSPUR 1
18 | 1593 - 205 - 068 - 20 | GeARSPUR33 | < (| |
19 16983 - 205— 069."— 20 PlN,REVEF.Q-éE COUNTER ] -------- _3%5& -----------------------------------------------------------------
19A| 1593 — 205 - 069 — 30 | PIN,REVERSECOUNTER i %
T 1B A 6 A
NUT 1L
21 | 1376 - 121 = 001 - 00 | WASHER/11X22X3 1| R L1 I Y A
22 | v401 =160 - 010 - 00 | WASHER 1B LIk I I N




92

FIG. 11

SHAFT (CHANGE GEAR) and SHAFT (CHANGE SHIFT) SYSTEM

1583-205
TYPE OF MODEL| ! [ C |G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS -
5613 clC|P
23 | V720 - 102 - 401 — 20 | O -RING/P12 |
24 | 1593 - 205 - 071 - 30 | GeARSPUR1E ]
25 V654 — 420 — 241 — 00 | BEARING,NC/KT202410 1
26 -------- 1 593—205 - 073 - 20 | COLLAR,/16X30X02 1 L
27 | 1593 = 205 - 024 — 00 | SHIM."2 1
28 | 15693 — 205 — 025 — 00 | SHIM/1.6 11
e O




FIG. 12

93

SHIFT and LEVER (CHANGE) SYSTEM

23

23A

1593-215
TYPE OF WODEL| 1 | C |G
KEY PART CODE DESCRIPTION QY 716 |R REMARKS
5613 cll|p
1 [ 18593 -215 - 500 — 30 | SHIFT 1
2 | vi20-102 - 401 -10 | 0o-RNGPTT ) e R
3 | 1593 - 215 - 051 — 50 | CASECHANGE SHFT | 1
3| 1593 - 215 — 051 — 60 | CASECHANGE SHFT
s A T
5 | V401 - 160 — 008 ~ 00 | WASHERSP/M 8 4
6 ------- 1 593 -215-053 - 20 | PLATE/IR— 19X42 ] -------- L
7 | V211 -360-801 - 60 | BOLT.SEMS  (SP) R T
8 | 1593 -215-004 - 30 | ROD,D=707-713 |4 * | 1 (||
9 | 3840 -220-004-00 | L-BALLRH |1+, 1+
10 | V304 - 260 -~ 008 = 00 | NUT/M 8 ¥
e L e o
12 | 1560 - 132 — 007 — 30 | NUT/M8 )
13 | v363 - 260 - 008 - 00 | NUTLOCK M8 | )
14 | V411 - 260 — 008 — 00 | WASHERPL/M 8 | T A
15 | 1693 - 215 ~ 520 ~ 10 | PLATE U~ 32X32 | *
16 | W201 — 261 - 009 — 00 | BOLT,/M10XS0 Tt
17 | 3768 = 154 — 006 — 00
18 | V305 — 260 — 010 — 00 |
19 | V211 - 361 - 002 - 00 | BOLT,SP/M10X16 11
20 | V305 - 260 -010 - 00 | NUT/M10 vi I
21 | 15693 - 215 — 250 — 40 | LEVERCHANGE T Y
22 | V580 - 140 - 502 - 00 | PINSPRING,S X20 W '« ttrrr
23 | 1560 - 281 - 007 - 40 | GRP/14x82 4 e
234 | 1560 - 281 — 007 - 50 | GRIP/14x82 1 A8l




94

FIG. 12

SHIFT and LEVER (CHANGE) SYSTEM

23

23A

1593-213
KEY PART CODE DESCRIPTION Qry TYPE OF MODEL 111§ |& REMARKS
3613 clL|P
24 | 1593 -~ 215 ~ 006 - 00 | TUBE/15X17 |*
25 [ 1593~ 216 -501 - 10 | FORKSHFT TR
26 | 2703 - 101 - 020 - 00 | COLLARSHIFTER 7, A
27 {1593 - 216 - 051~ 10 | SHAFT.SHFT 1 R
28 """" ] 598—216—052 _ 20’ KE\?,-SHIFI' """""""""""""""""""""""""""""" 2 """" PR I e
29 | 1593 - 216 — 003 ~ 30 | SPRING,/HCO31 1
30 | 1593~ 216 - 004 - 10 | PINPARRAREL AT 1T
"""""""" 1593 - 216 — 005 — 00 | SPRING/HCO28 |




FIG. 13

95

CASE (DIFF) and SHAFT (WHEEL) SYSTEM

1593-303
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION aTy 7|0 |R REMARKS
5613 ciL|p
1 | 1593 - 303 - 500 - 10 | GEAR/52~- 15) | F
2 | 1568 -302 - 001 - 00 | BEARNGNR/KT2532248 | 1| * | | |
3 | V654 - 425 - 311 — 30 | BEARINGNC/KT253113 1.
4 | 1593 -303-051-20 | samr2 . A
5 | V704~ 140 — 025 — 00 | RING,SNAP,/25 C |-
6 | 1593 — 304 - 051 — 20 | CASEDIFF | F
7 | 1593 - 304 - 052 - 20 | GEARSPUR. /80 gt 0 e
8 | v203 - 461 -002 - 00 | BOLT MmIOXi25%20 | Y
8A| 1593 — 304 — 054 — 10 | BOLT.,/M10X1.25X25 4 8
e e e e e
10 | 1593 - 304 — 053 ~ 10 | GEARBEVEL/12 2
11 | 15693 - 304 - 055 - 10 | PNiONgEVELAT | A rrt
12 | 1593 — 304 — 057 — 10 | PINDIFF PINION 1
13 | V704 - 140 -016 - 00 | RING,SNAP/16 C 7 A N Y
14 | V60O - 110 - 620 — 70 | BEARNGRB/6207 | 7 N Y R
15 | V520 = 101 =001 - 80 | PIN.ST,/10X18 d
154
16
17
18 | 1593 - 307 - 052 — 10 | COLLAR,/26X35X03 i|of
19 | 1593 ~ 307 - 053 — 10 | COLLARWHEEL THRUST 2
20 | 1693 - 307 - 510 - 30 | SHAFTWHEEL/RH T
21 | 15693 - 307 - 051 — 20 | COLLAR/31X41X03 1
22 | 1593 - 307 - 052 - 10 | COLLAR/26X35%08 |
23 | 15693 -~ 307 - 053 — 10 | COLLARWHEEL THRUST Jd




96

FIG. 14

BRAKE SYSTEM

1593-3104
TYPE OF MODEL] I [ C [G
KEY PART CODE DESCRIPTION aTy T|o|R REMARKS
S613 c|L|P
1| 1593 -310-500 - 30 | COVERBRAKE |
2| V211 -260-801-60 | BOLTSEMS (S) Mex16 3l
311593 -310 520 - 20 | DRUM,BRAKE 1 Y
4 | V704 - 140 - 015 - 00 | RINGSNAP15 C 1 B
40| V704 - 140 - 017 - 00 | RINGSNAP/17 C | 8
5 | 1593 =310 — 054 — 20 | PIN/15X47 1
e
ARM,B“RAKE
NUT,LOCK/M8 1
8 | 1593 -310-5630-00 | sHoEBRAKE 1
1593 - 310 — 540 — 00 | SHOE,BRAKE 1| 5%




FIG. 15

97

ARM (CLUTCH,”BRAKE) and ARM (PEDAL) SYSTEM

1583-312
TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION ) v TI6|R REMARKS
1 ]1593-312-510- 30 | ARMCLUTCH,/BRAKE 1| s
1A 1593 -312-510-40 ARM,CLUTCH,”BRAKE
18] 1593 - 312 - 510 - 50 | ARMCLUTCH BRAKE | 4| = ""("| 1|
2 | 'va11 =260 - 020 - 00 | wasmerom20 | (T
3 | V500 -~ 163 — 003 — 00 | PIN.SPLIT,3 X30 L
4 | V762 — 150 ~ 000 — 00 | NIPPLE,GREASE/B — M6F |
5 | 1593 ~ 312 — 530 ~ 00 | ARM,PEDAL 1 N
6 | V211 - 261 - 002 - 00 | BOLT.SEMS I I
7| 1524-122-001-00 | PaD I e
8 | 15893 -312-051-230 | RODMex10 |1 | |
9 | 1593~ 312 - 052 - 20 | ROD,/M8X272 .
10 | 1593 - 312 — 053 — 30 | RODBRAKE e
10A| 1593 — 312 - 220 — 00 | ROD,BRAKE COMP | %
11 | 1593 =312 - 009 ~ 00 | HUB (08X12X10) |-
12 | V411 - 260 - 008 — 00 | WASHERPL/M 8 | Y
13 | 1444 - 122 - 002 — 00 | TURNBUCKLE, /M8 ot
14 | V304 - 260 — 008 - 00 | NUT/M 8 7, R Y N
15 | 1560 — 132 = 007 - 30 | NUT /M8 A A I
16 | V411 - 260 — 008 - 00 | WASHERPL-M 8 | S N e
17 | V600 - 163 - 001 - 50 | PINSPLIT3 X15 | L R R R
18 | 1593 — 312 - 055 — 20 | SPRING,/HT031 (I
19 | 2111 — 441 - 027~ 10 | SPRINGHYD CLUTCH 1 Y A I
19A] 1337 — 401 — 006 — 00 | SPRINGMAIN CLUTCH T2t Y Y
20 [ 1415-120 - 006 - 00 | SPRING,TENSION./86 | L N I
21 | V363 - 260 - 008 - 00 | NUT.LOCK M8 | 1 N N




98

FIG. 15

ARM (CLUTCH,/BRAKE) and ARM (PEDAL) SYSTEM

1593-312
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION U] s T|o|8 REMARKS
22 | V201 -~ 261 - 005 — 00 | BOLT,/M10X50 11
23 | v304-260-010-00 |NOUT 1 I Y R
24 | 3621 -702-003 - 00 | wasHERPULLEY 1
25 | 1593-312-008-00 | PLaTE/a2x26 | | | [
T e e e R
27 | V500 ~ 163 — 002 - 00 | PINSPLIT./3 X20 1
O B K e e
28 13600 - 201 — 013 — 00 | GRPBRAKE TTT™ITOWTRCTCTY™"¢MVCTCTTT T
30 | V411 -260-010-00 | wasseromi0 | ] ¥
31 | V500 - 163 - 001 - 50 | PNSPLT/3 X15 | Y Y Y
32 | 15693 - 312 - 056 — 20 | SPRING,/HT013 | *




FIG. 16

TIRE (REAR) SYSTEM

99

1593-317
KEY PART CODE DESCRIPTION qry HLEE OF MODEL) J 1 81 & REMARKS
5613 cli|p
11593 -317-210- 00 | RIMWHEEL 2l *
2 | 1593 -317-201 - 00 | TRETURF 2| *
3 | V999 - 200 - 003 - 00 | CAPTIRE VALVE N
4| 1386 -241-002-00 | BULE 2|
5 | V304 — 460 - 010 - 00 | NUT/M10 ] F
6 | V401 = 160 - 010 — 00 | WASHER 1] *




100

FIG. 17 TIRE (REAR) SYSTEM (OPTION)
_ .
TYPE OF MODEL] I [ C | G
KEY PART CODE DESCRIPTION any 716 (R REMARKS
5613 clC|p
1 | 8523 - 202 - 241 = 00 | TIRE,TURF,/23 - 12 2 T
2 | 8523 - 202 - 242 - 00 | TuBE/23-12 A
3 | V999 - 200 - 003 - 00 | CAPTIRE VALVE o| T
----- 4 BULB 2




FIG. 18

101

ARM (P.T.O0) and LEVER (P.T.O) SYSTEM

/jé\f
@B
S

27

A

1593-3324
TTYPE OF MODEL[ L | C |G
KEY PART CODE DESCRIPTION any 7|0 |R REMARKS
5613 clL|p
1 | 1593 - 332 - 520 - 00 | ARM/PTO ASSY 1/
1A| 1593 -~ 332 - 520 - 10 | ARM/PTO ASSY 1 4 Y O
18| 1593 - 332 — 520 ~ 20 | ARM/PTO ASSY -
10| 1593 - 332 - 520 - 30 | ARM/PTO ASSY 1
2 | 1593 - 332 - 061 - 00 | BUSH/15X17X10 7/ B4 N I
24| 2502 -~ 407 - 001 — 10 | BUSH,/15X17X11 2
3 | V704 - 140 - 015 - 00 | RING.SNAP/15 C 1R I N
4 | 1427-601-003-00 |wasmer1sxeax2 | | ({1
5 | 3646 - 703 - 001 - 00 | PULLEVTENSION,70x47 | | BT
5A| 3648 ~ 703 — 001 — 00 | PULLEY,TENSION,/80X47 | &
6 | V704 - 140 - 015 -~ 00 | RING,SNAP/15 C 1
7| 1593 - 332 - 052 - 00 | SPRING/HEO14 11—
7A| 1593 — 332 - 052 — 10 | SPRING,/HEO14 e
8 | 1593 - 332 ~ 053 — 00 | SPRING./HE0S3 1 Y N
9 | 1593 -332-051 - 20 | CABLEPTO 1~
94| 1593 - 332 — 051 — 30 | CABLEPTO 1| 3
10 | V411 - 260 — 008 - 00 | WASHERPL M &8 | 7| Y e
11 | V600 - 163 - 001 - 50 | PINSPLIT/3 X185 | v I Y
12. 1383 - 452 ~ 001 — 00 | HOLDERWIRE 1
13 | V301 -260-006-00 | N\UT M6 T Y
14 | 1693 - 333 - 500 — 30 | LEVERPTO 1
15 | 4106 ~ 105 — 303 - 00 | KNOB 1
16 | V411 - 260 - 010 — 00 | WASHER,/M10 |
17 | vB00 - 163 - 002 - 50 | PINSPLIT.8 x25 1 Tty
18 | 1593 - 334 - 056 - 40 | PULLEV,V 28173 | B0 L




102

FIG. 18

ARM (P.T.0) and LEVER (P.T.O) SYSTEM

9A

1593-334A
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION ] v Tlo|R REMARKS
180 1593 — 334 — 056 — 50 | PULLEY,v2B173 T
19 | 1593 -334-084-20 | meLToveo3s o E 11 ||
e e L
B B B R I R
T T o B e
21 | 15693 ~ 334 — 055 — 00 | COLLAR,/26X32X41 1.
22 AAAAAAA VSOO— 150 - 600 - 50 BEARING,RB/GOOSSS --------- 2 L
23 | V704 - 140 - 025 - 00 | RINGSNAP25 ¢ 7 A N
24 | V705 - 140 — 047 - 00 | RNGSNAP 47 C | T
25 | 1593 — 334 — 300 - 00 | BARPTO [ T o R
254 | 1593 — 334 ~ 300 — 10 | BARPTO 1
BARPTO
e o
e e B
B e
BRACKET,PTO/F T
BOLT (5) Miox2s I T
COVERFRONT PTO 14
LcovemerONT PO 1) Sl
298| 1593 — 335 — 500 — 50 | COVERFRONT PTO 1| 5%
30 | V210 - 360 — 601 — 60 | BOLT (SP) /M6X16 4
31 | 1427 - 130 - 260 - 00 | cAPSHAFT Wy come | U (T
"3 | v210-260-601-20 | BOLTSEMSS (4 *{ |V 1V
"33 | 1593 - 335 - 058 - 00 | PULLEY.V. 28105 | 4 1 1 T
34 | V203 - 461 - 002 - 50 | BOLT/MI0X1.25X25 a4 F




33333333

FIG. 18

103

ARM (P.T.O0) and LEVER (P.T.O0) SYSTEM

//i%@
@B
S

27A
278.

V401 - 160 -010 - 00

TYPE OF MODEL| I | C |G

KEY PART CODE DESCRIPTION aTy T|O|R REMARKS
5613 C|L}P

35 WASHER 4




104

FIG. 19

P.T.O. SYSTEM (E

16

TYPE) (OPTION)

16A 54

39A
1s55-2413
KEY PART CODE DESCRIPTION ary e OF MODEL ) & 18 REMARKS
$613 ciL|p

1 | 15693 - 341 - 001 — 20 | CASEPTO FRONT 1| sho

“““““ s e I
CASE,PTO FRONT | %
et e MR I o o

RSO DA T e I B

34| 1593 — 341 = 200 — 20 | SHAFTPTO 1| %0
T4 1893-341-013-00 | coarITXBOX2 (o1
5 | V600 - 110 - 600 — 40 | BEARNGRB/6004 A
"6 | 1593 - 341 - 005 — 10 | GEARSPUR/28 | Y N
71593 -341-014 - 00 | COLLAR/48X57x3 7 I N

8 | 1593 = 341 — 006 — 00 | CLUTCH,ONE — WAY | T
9 | V60O - 110-600 =70 |
R S 0 e e I o
B B o e B

11A| 1593 — 341 - 003 - 20 | GEARBEVEL/12 |

12 | V60O — 110 — 600 — 40 | BEARING,RB,/6004 | T
13 | V704 - 140 - 020 - 00 | RNGSNAP,20 ¢ T

14 | 1593 - 341 — 004 - 20 | GEARSPUR/17 1
15 | 1593 - 341 - 210 - 20 | FORKSHIFT PTO A Y
16 | 1593 - 341 - 002 — 20 | CASEPTO REAR A A

16A| 1593 — 341 — 002 — 30 | CASEPTO REAR |

168| 1593 — 341 — 002 — 40 | CASEPTO REAR | %%
T V800 110 U800~ 56 Vesrmmersrsoey T
e B B e B
19 | 1302 - 225 - 003 - 00 | SPRNGSHIFTER 1 Y




FIG. 19

P.T.O. SYSTEM (E

27

105

TYPE) (OPTION)

I9A
1593-341B
KEY PART CODE DESCRIPTION a7y e OF MODELY 11§ 1 R REMARKS
5613 clL P

20 | V200 - 261 - 001 - 20 | BOLT/M10X12 | T
21 | V720 -101 - 901 -00 | 0-RNG Yyt trc
22 | V600 - 110 - 620 — 20 | BEARNGRB 6202 JT R
23 | V705 — 140 — 035 - 00 | RINGCRCLP | T

24 | 1365 - 121 - 005 — 00 | WASHER/TOX20x2 L Y
25 | V331 - 460 - 010 - 00 | NUT | T
26 | V401 - 160 — 010 — 00 | WASHER BT I Y Y
27 | 1337 -708 - 007 - 00 | covermeTAL (4 v | ({0 ({7
28 | v211 - 260 - 805 — 00 | BOLTS M8XSO I N I
29 V744— 135 -550-80 SEAL,OlL;TC35558 ] VVVVVVVVV L
30 | V744 - 112 - 250 — 70 | SEALOIL/TC12257 1
31 | 1593 — 341 — 220 ~ 00 | ARMSHIFT PTO 14 Y I
31A| 1593 - 341 ~ 220 — 10 | ARMSHIFT./PTO  COMP Pap ety
32 | V210 - 260 — 602 - 50 | BOLTS/M6X25 ) ]I

33 | 1593 - 341 - 008 - 00 | RNGPTO T
34 | 1593 — 341 - 009 - 00 | PINPTO i T
3% | V721 -103 - 105~ 00 | O-RNG/GS0 1
% | 1593 - 203 - 004 - 10 | sims07 7/ B I e
3A| 1593 - 203 - 004 - 20 | sAm 07 oA
37 | 1593 - 203 - 005 - 10 | SHIM 0.2 7 A1
37A| 1593 — 203 — 005 — 20 | SHIM,/0.2 g 41

38 | V211 - 260 -804~ 00 | BOLT,SEMS 4 T

39 | 1593 - 341 - 240 - 10 | RODPTO REAR BT 4
39| 1593 — 341 — 240 - 20 | RODPTO REAR  COMP | 1| %0F

40 | V411 - 260 - 008 - 00 | WASHERPL M B8 g T




106

FIG. 19

P.T.O. SYSTEM (E TYPE) (OPTION)

1393-341B
KEY PART CODE DESCRIPTION ary TYPE_OF MODEL ';' 8 g REMARKS
S613 C|L [P
41 | V500 - 163 - 001 = 50 | PINSPLIT/3 X15 2 T
R I U | 1 —
424| 1593 — 341 — 230 - 20 | LEVERPTO | ~100012
il aros ros —aoa oo s e i
44 | 3610 - 631 — 002 — 00 | HANGERSUPPORT | qieeoiz-|—
45 | 1593 - 623 — 520 — 00 | SWITCH,MERIT q| L00012-
46 | 3664 - 276 - 001 — 00 | PLATE/IRXi3xas 1| 100012~
47T | V111-163-002- 00 | SCREW Max20 | o 100012~
48 | V401 - 160 — 003 — 00 | WASHERSP, M 3 | o TO00T- |
49 | V411 - 260 - 003 - 00 | wASHERME | 7 LI Y
50 | V363 - 260 — 008 — 00 | NUT,LOCK/M8 2| L0001z
i [ 1505 Zaar Zo1z Joo | Lo
e L I




FIG. 20

107

P.T.0. SYSTEM (EXCEPT E,R TYPE) (OPTION)

45

1593-341C
TYPE OF MODEL| 1 | C |G
KEY| PART CODE DESCRIPTION oY 1168 REMARKS
1 | 1593 — 341 - 001 — 40 | CASEPTO FRONT it
"2 [ ve0o-110-620-30 | seARNGRBE203 | | {1
3 11593 -341 - 200 - 20 | SHAFT,PTO
4| 1593 -3841-013-00 | coLar7xaox2 | | (|
5 | V60O - 110 - 600 - 40 | BEARNGREBB004 | 1 1 {1 (|
6 | 1593 - 341 - 005 - 10 | GEARSPUR28
7 11593 -341-014-00 | colLarsasxsrxa | o | (| (|
"8 | 1593 -341 - 006 - 00 | cLutemoNe-way | V00
"9 | ve00-110-600- 70 | BEARNGRB, 8007 | Y 1|
10 | v704-140-035-00 | RNGSNAP35C 4 YL
11 | 1593 - 341 — 003 - 10 | GEARBEVEL/12 0 e
11A| 1593 - 341 — 003 - 20
12 | V600 - 110 — 600 - 40
13 | V704 - 140 - 020 - 00
14 | 1593 - 341 - 004 - 20
15 | 1593 - 341 — 210 - 20
16 | 1593 - 341 — 002 - 40
17 | V60O - 110 - 600 — 70
18 | V682 - 200 - 001 - 00
19 | 1302 - 225 — 003 — 00 | SPRNGSHIFTER [T A
20 | v200 - 261 - 001 - 20 | BOLT/M10X12 :
21 | v720-101-901-00 | O-RING 1
22 | V60O - 110 — 620 — 20 | BEARINGRB6202 i
23 | v705 - 140 - 035 - 00 | RNGGRCLP | 1
24 [ 1365 - 121 - 005 - 00 | waser/tox2ox2 | T 1|




108

FIG. 20

P.T.O.

SYSTEM (EXCEPT E,R TYPE) (OPTION)

45
2
I 25
APE K
D @
1593-341C
TYPE OF MODEL] ! [ C [G

KEY PART CODE DESCRIPTION oY TIO R REMARKS

25 | V331 - 460 - 010 - 00 | NUT 1

e e
e e e e
RV S B B e B
e o e
30 | 1593 - 341 - 220 - 10 | ARMSHIFT/PTO  COMP il T

31 | v210-260-602-50 | BoLTsoMexzs |4 Y0

"% [ 1593 -341-008-00 | RNGPTO 1
T 1565 a1 T 006 o0 Tempre 1
34 | V721 =103 -105- 00 | 0-RNGGEO . VYywyeYeYtvy«rfme«yrvy
35 | 1593 - 203 - 004 — 20 | SHIM,/0.7 2l T
A e e
97 [ ve11 - 260 -804 - 00 | sOLTSEMS T 7 e
38 | 1593 - 341 - 240 - 20 | RODREAR PTO comp | | | T
39 | V411 - 260 - 008 — 00 | WASHERPLM 8 A N Y N
4 | V500 - 163 - 001 - 50 | PINSPLIT/3 X15 2 T
4| 1593-341-230-10 |LeveRer0 | T
£1A| 1593 - 341 - 230 — 20 | LEVERPTO 7| L00012-
42 | v363 - 260 - 008 - 00 |
43 | 4106 - 105 -303-00

1593 - 341 - 012 - 10




Fi

G. 21

HITCH SET (OPTION)

109

1593-342B
TYPE OF MODEL| [ | C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
S613 clC|p
1 | 1593 - 342 = 001 — 00 | PLATE/170X215 T
2 | V211 =261 - 002 -50 | BOLT () M10X25 4 T
3 | 1593 - 351 — 001 — 00 | PLATE/U,/90X402 T
4 | V211 =561 = 002 — 00 | BOLT,/M10X20 of T




110

FIG. 22

CHASSIS SYSTEM

1583-4014
TYPE OF MODEL] I [ C |G

KEY PART CODE DESCRIPTION ) s TIOIR REMARKS

1| 15693 - 401 -510 - 00 | CHASSIS ASSY 1|
...... T T T B I 1 R
...... P B N
...... P B A T
""" D] 1693 - 401 -510 - 40 | cHassis assy | 1| STb b

1E] 15693 — 401 — 510 — 50 | CHASSIS ASSY 1 _sooes

1IF| 1593 — 401 -~ 510 — 60 | CHASSIS ASSY 7| 100001~
2| 3656 -221-001-10 | BUSH 15x17x76 | 7 R R
..... e g 1 R K
..... T e R B

4h| 3666 - 202 ~ 005 - 00 | PAD,/50 |
T reenao1 —omr a0 | o [

COVERREAR |8

7 | 1593 - 401 - 270 - 00 | STAY.T - MmISSION )t
8 | V201 - 460 - 802 — 00 | BOLT./M8X20 2l ¢
9 | V401 - 160 - 008 - 00 | wAsHERSP M 8
10 | V411 -260-008 - 00 | wAsHERPLOM 8
11 | v201-361-002 -850 | BOLTMmIOX2S
12 | V401 — 160 - 010 — 00 | wasmern
13 | 1593 ~ 401 - 008 ~ 10 | PLATE/L - 34X50 |
T B o B
5 | 1993 01 57000 B 1 B
15A] 1631 - 401 - 300 - 00 7| 100001
16 | V211 - 260 - 802 - 00 | BOLT.SEMS & | 7/ I




FIG. 22

CHASSIS SYSTEM

111

1593-401A
TYPE OF MODEL] 1 | C | G

KEY PART CODE DESCRIPTION Y e TS 8 REMARKS

17 | 1593 — 401 - 580 - 00 | PLATE,FENDER,/RH S

17| 1631 — 401 - 310 - 00 | STAY,FENDER/RH | 100001~

18 | V211 - 260 - 802 — 00 | BOLT.SEMS ) o| ¥

19 | 1593 — 401 ~ 590 ~ 10 | PLATE/L-32x87 =1 i

19A| 1593 — 401 — 591 — 10 | PLATE//L/32%87 )| 2

20 | V211 — 260 - 802 - 00 | BOLT,SEMS (S) 2l *

21 | 3640 -108-002-10 | ctame | 1
22 1 1893 - 401 - 013 — 00 | PLATE Z 218140 L a < | (I T

23 [ 1432-403-007-10 | waseR | <0 L |
24 V211 —561 - OOé - 50 BOLT/-I-\-/iTOX25 ] I




112

FIG. 23

AXLE (FRONT) SYSTEM

1553-402A
TYPE OF MODEL] 1 [ C [G
KEY PART CODE DES‘CRIPTION s TI0R REMARKS
1| 15698 - 402 - 052 — 30 | AXLEFRONT 11
14| 1593 - 402 - 052 - 40 o
18| 1593 - 402 - 052 - 50 | L
"""" 1c| 1593 - 402 - 210 - 00 | 367-
>>>>> 2 | 1593 - 402 - 051 - 00 | BUSH,/25X28X30 4
24| 1593 - 402 — 051 — 10 | BUSH,/25x28X25 4 %
V760 - 150 — 000 — 00 | NIPPLES A Y I
.I %
g




FIG. 24

25
B— &

26

26A
268

113

ARM (KNUCKLE) and ARM (PITMAN) SYSTEM

1583-4034
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION aTyY T|O|R REMARKS
S613 ciL|P
1 | 1593 - 403 — 500 — 40 | ARM,KNUCKLE/LH 1
1A| 1583 — 403 -~ 500 — 50 | ARM,KNUCKLE/LH COMP 1 }fgg
18] 1593 - 403 — 500 — 80 | ARMKNUCKLE/LH COMP | | -
1| 1593 - 403 -~ 500 — 70 | ARM,KNUCKLE/LH COMP 1 _10‘3331
ID| 1593 — 403 — 500 - 80 | ARMKNUCKLE/LH COMP 1| 100002-
2 | 1593 - 403 -510 — 40 | ARM,KNUCKLE/RH 1 _1éj1
2A] 1593 - 403 - 510 — 50 | ARM,KNUCKLE/RH COMP 1 1?26
28| 1593 — 403 - 510 — 60 | ARMKNUCKLE/RH compP | /IR I Y
20| 1593 - 403 - 510 - 70 | ARMKNUCKLE/RH COMP 10 I I I
20| 1593 - 403 = 510 — 80 | ARMKNUCKLE/RH COMP 1| 100002~
3 | 1593 - 403 - 004 — 10 | COVER,/44X10 2 7
4 | 1593 —~ 403 — 009 — 00 | BEARING,BALL THRUST vI I
5 [V411-260-018-00 | WASHER F! S
6 | V580 - 140 - 503 - 20 | PINSPRING/5 x32 w | 7| L I Y
7 (3621 -702-003-00 | WASHERPULLEY | A rr
8 | V328 - 262 - 112 - 00 | NUT/M12X1.25 2 *
9 | V50O - 163 -~ 002 -~ 50 | PINSPLIT/3 X25 7 I N Y
10 | 1593 - 403 - 003 - 10 | JONTBALL/LH AT
1 1583 - 403 - 001 ~ 10 | JOINT,BALL/RH 2l ¢
12 | V328 -262-110- 00 | NUT/MI0X1.25 4 0 T
13 | V401 - 160 - 010 ~ 00 | WASHER v
14 | V500 - 162 -502-00 | pnseLT25x20 | 4 | | ||
15 | 1593~ 403 - 052 — 30 | ROD,/D=890-894 ]
16 | 1593 - 403 - 056 - 30 | RoDD=8%0-894 | 1| Lol || ||
16A| 1593 — 403 — 056 — 40 | ROD,TIE/M10X193 1 e




114

FIG. 24

ARM (KNUCKLE) and ARM (PITMAN)'SYSTEM

1393-403A
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION 0] s T|o|R REMARKS
17 | 3625 - 212 - 007 = 00 | NUT/M10 2l *
T B e
19 | 1593 -403-530-60 | ARMPTMAN 1 <1 t ([
%0 | V600 - 150 - 620 - 30 | BEARNGRB,B203Ss | A 1 T
| 21 | V705 - 140 - 040 - 00 | RINGSNAP, /40 C ol
22 | 1593 — 403 —= 007 — 20 | COLLAR,/31X38X06 1
23 | V328 - 262 - 110 - 00 | NUT/MIOXT25 |
24 | 1376 - 121 - 001 — 00 | WASHER/11X22x3 | N
25 | vB0OO - 162 -502- 00 | PnsPLT28x20 (1 UL
e R I
26A| 1593 - 403 — 058 — 20 | RODDRAG 1| e
26B| 1593 - 403 — 058 — 30 | ROD,DRAG )| 2
27 | v332-260-012 - 66"“”}5&7’ """""""""""""""""""""""""""""""""""" ST Ty
| 28 | 1593 - 403 — 005 — 00 | JOINTBALL 7 B A
29 | vazg-262-112-00 | NUT/MI2x1.25 [/ N
30 V401 160 -012 — 00 | WASHER,SP/M12 2




FIG. 25

115

POST (STEERING) and WHEEL (STEERING) SYSTEM

1593-4064
KEY PART CODE DESCRIPTION ary e OF MODEL | 31 5 | R REMARKS
| $613 clC|p
1 | 1593 - 406 = 500 — 00 | POST,STEERING ASSY 1
1A 1593 — 406 — 500 — 10 | POST,STEERING  ASSY % I
18| 1593 — 406 — 500 — 20 | POST,STEERING  ASSY 1|0
1C| 1593 - 406 — 500 — 30 | POST,STEERING  ASSY 1IN
2 | 1564-512-001 - 00 | BUSH 10x12¢10 | S I e
3 | 1593 - 601 - 069 ~ 00 | SEAL/15X20X120 2l ¢
e e e e
5 | 1593 — 406 — 008 — 00 | SEAL/30X30X50 7 R N
6 | V211 - 261002 - 50 | BOLT (S) MIOX25 B I
7| 1427-621-012-00 | GROMMET T Y
8 | 1593 — 406 — 250 -~ 00 | COLUMM,STEERING ASSY 1
""" 9 | 1593 - 406 - 005 — 10 | BUSH,COLUMN il
10 | 1593 — 406 - 004 - 00 | HUBSTEERING COLUMN T I Y )
et i e e o
12 | 1593 - 406 — 240 — 10 | wheeLsTeeRING assy | 1] | | 1 |
13 | 1593 - 406 — 006 — 00 | PAD,STEERING WHEEL 1
14 | V328 — 262~ 110 - 00 | NUT/MIOX125 R i N
15 | V411 =260 - 010 — 00 | WASHER/M10 |
16 | V500 — 162 = 502 — 00 | PIN,SPLIT,/2.5X20 I
17 | V210 - 360 - 602 — 00 | BOLT 'SP 7 L N
18 | 3737 =172 -011 — 00 | CLAMP,HARNESS 11
19 | V211 - 360 - 801 - 60 | BOLT.SEMS (SP) o
20 | v383 - 260 -008 - 00 | NUT.LOCK M8 | 1




116

FIG. 26

CASE (STEERING) and SHAFT (STEERING) SYSTEM

1593-407A
TYPE OF MODEL] 1 [ ¢ |G
KEY PART CODE DESCRIPTION oY T|o|R REMARKS
1 | 1593 - 407 - 051 — 40 | CASESTEERING 1|
,,,,,, e B 1227 SN SO O I E
,,,,,, P B K i ) O
2 [ v211-261-002-00 | BOLT.SEMS - | A Y Y
3 | 1693 — 407 - 004 — 40 | PLATESTEERNG 1
4 | V210 - 260 - 601 ~ 20 | BOLT,SEMS 3l f
5 [ 1593 — 407 — 200 — 40 | SHAFT.STEERING 1 *
""" 6 | 1593 - 407 — 002 — 00 | BEARINGRB,7004 B
711593 -407-006-00 | BEARNGRB, 7202 | 1 || [
T e T e e e
9 | V705 — 140 - 042 — 00 | RING,SNAP/42 C | F
10 | V742 - 120 - 420 - 60 | SEALOIL/VC20426 1A I Y
11 | 1593 - 407 - 510 — 40 | GEARHILCAL/72 | I R
1A| 1593 - 407 - 510 - 50 | GEARMILICAL/72 | 1 8
12 | V60O - 110 — 600 - 40 | BEARNGRB/6004 | 1|
13 | V600 — 140 — 600 — 40 | BEARING,RB,6004S 1
14 [ V705 - 140 - 042 - 00 | RNGSNAP/42 C |
15 | 1593 - 407 - 007 - 10 | COLLAR/21x25%08 |
o L e
17 Tv211 2360 802~ 06 T oot @ masas e e
18 | 1593 - 407 -~ 530 - 30 | ARMDRAG 1| et
18A| 1593 — 407 — 530 — 40 | ARMDRAG COMP 1| 678
19 | v328-262-112-00 | NUT MIZXI25 |
20 | V411-260-012-00 | WASHER /M12 B T
21 | V401 - 160 -012- 00 | wasHERSP M2 | |




FIG. 26

251

117

CASE (STEERING) and SHAFT (STEERING) SYSTEM

1593-407A
TYPE OF MODEL] 1 [ C [G

KEY PART CODE DESCRIPTION ary T|o|R REMARKS
613 clC|p

22 | V500 - 163 — 002 — 50 | PINSPLIT/3 X25 | *




118 '
FIG. 27 TIRE (FRONT) SYSTEM
1593-4114
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION aTY T|O|R REMARKS
S613 cCiL (P
1 | 1593 =411 -201 - 00 | TIRETURF/16 -8 v/
2 | 15693 -411-610- 10 | RMWHEEL FRONT 7 A
3 | v999-200-003-00 | CAPTIRE VALVE I/ R I
""" 4 | 1386 - 241 - 002 - 00 | BULB 7/
5 | V60O - 150 - 620 — 50 | BEARING,RB,/62055S 4
6 | 1593 — 411 - 001 — 10 | COLLAR,/26X32X53 vI
7 | 1893 - 411 - 052 - 20 | cOLLAR26x32x14 7 A
8 |1593-411-053-10 | capwheer | 7/
80| 1593 - 411 — 053 - 20 | CAPWHEEL 2| &




FIG. 28

LINK and LIFT SYSTEM

119

1593-533
TYPE OF MODEL] I [ Cc |G
KEY PART CODE DESCRIPTION o Ilo|R REMARKS
1 | 15693 - 553 - 540 — 20 | LNK 11
1A| 1593 -553 -540-30 | LNk 0
18| 15693 -563-540-40 [unk o |oaf BEECE
ic| 1593 - 553 - 540 —~ 50 | LINK L
"2 | 1593 - 553 - 003 — 20 | PIN./15X108 N A
3 | v363-260-010-00 | NUT/M10 2l F
4| V411 - 260 - 014 — 00 | WASHERPLMI4 o
5 | VB0O - 163 - 002 — 50 | PINSPLIT3 X25 7 I N Y I
6 | 1593-553-550-10 | LNK/A 7/ L N R
711593 -553-007-20 | PN/1SX32 S N
8 | V305~ 260 ~ 020 — 00 | NUT,/M20 2
9 | V411 - 260 - 014 - 00 | wAsHERPL M4 7| A R N
10 | V600 — 163 — 002 — 50 | PINSPLIT/3 X25 I I
11 | 1593 -5653-500 - 40 | UFT270 1| Lk
11A| 1593 - 553 - 500 - 50 | LFT270 | e
118] 1593 ~ 553 —~ 500 — 60 | LIFT/270 COMP 1 %
12 | 1593 -553-054- 10 | seRNGmE4S0 | (T«
13 [1893-853-012-00 | BOLToMIOXI20 [ b
134] 1593 -553 - 012 - 10 | BOLT MIOX120 | ®| o
14 | 1593 - 553 - 006 ~ 10 | HOOK.SPRNG,D=32 | 1f * L1 (|
15 | V411 - 260 - 010 — 00 | WASHER,/M10 1.
16 | 1593 -~ 553 — 670 — 30 | METALLFTARM 7 N
17 | V211 - 561 - 002 — 50 | BOLT,/M10X25 6 *




120

FIG. 29

26 25

PLATE (LIFT CASE) SYSTEM

1545-534
' TYPE OF MODEL] | [ ¢ |G
KEY PART CODE DESCRIPTION Y T|o|R REMARKS
1| 1593 — 554 —- 500 — 10 | PLATELIFT CASE 1 *
N T B I e
3| v211-260-803-00 | BOLT.SEMS ] A
""" 4 | 3645 - 381 - 001 — 00 | CASEGEAR R
"5 |v211-260-802-50 | BOLT S | R I
6 | 3642 — 496 - 002 — 10 | WORM -
7| v600 - 150 - 620 - 20 | BEARINGRB 620258 7/ I Y
o 08 - 125~ os5 ~ o "Véjﬁ}é'&é“cﬁ# ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, e
e T e
T vatt aeesot o0 | mres © wes e I e B
11 ] 3642 — 496 - 200 — 10 | MOTOR ASSY 1|
367-
i
=300 ) e
367-
13 | 3642 — 496 — 202 ~ 00 | BAND,RUBBER I R e
14 | V200 - 260 - 501 — 60 | BOLT,/M5X0.8X16 3l ¢
kel '\721'6&“”—”'"1”6"6 """ 666 """" 66""'{/9&5»‘4‘&%'5%}&”5 """""""""""""""""""""""" e
16 | 3746 -185-014 - 00 | HosEBanD | L R R I N
o ]5935 e e 530 ______________________________________________________________________________________________
17A{ 1693 ~ 554 = 210 — 30 | SHAFT )| S
18 | V60O — 150 ~ 620 — 30 | BEARINGRB, /620355 1 F
19 | V607 - 150 - 620 - 20 | | BEARNGRB/6202 | Y
20 | 1593 - 554 - 240 - 10 | BARLFT 1/ A Y
e e
O e o o




FIG. 29

121

PLATE (LIFT CASE) SYSTEM

1593-554
TYPE OF MODEL[ I [C [G
KEY PART CODE DESCRIPTION ary T|0O|R REMARKS
v S613 clC|p
23 | 1593 - 554 — 531 — 30 | ARM,LIFT | *
24 | V201 - 261 — 006 — 00 | BOLT,/M10X60 1
25 | V304 - 260 -010—- 00 | NUT 2l ¢
26 | V411 - 260 - 010 - 00 | WASHER/M10 v
26A| 1365 ~ 121 — 005 — 00 | WASHER/10X20X2 of A




122

FIG.

30

P.T.0. COVER SYSTEM (E TYPE) (No.528~)

1393-358
KEY PART CODE DESCRIPTION ry | YPE OF MODEL 1L &1 2 REMARKS
$613 clL|p
1| 1593 -555-011 - 00 | PLATE/1,/22X475 2| %
e L I
T 603 L 5es U518 T 00 eiate s eeens P B e e e
_____ R e St e e




FIG. 31

123

ARM (CLUTCH) and DAMPER SYSTEM

1593-557
TYPE OF MODEL] [ C |G
KEY PART CODE DESCRIPTION U] e TI6|R REMARKS
1 | 1593 - 557 — 500 - 40 | ARM,CLUTCH (1.
2 | 1693 -~ 557 - 001 — 30 | PLATESIDE ] Y Y
3| v211-261-002-00 | BOLTSEMS L I
4 | V201 - 261 - 005 - 00 | BOLT mi0x80 | T
T e e e
6 | 15693 - 557 — 220 ~ 50 | CAM,CLUTCH 1
B e B
""" 8 | V201 - 260 - 805 — 00 | BOLT/M 8X50 R B
9 | V304-260-008-00 | NUTME | 7 I N
10 | VAT1 - 260 ~ 008 — 00 | WASHERPL/M 8 7/ R N
10A| 1373 =121 = 001 - 00 | WASHERPL M8 2 T
11 | 1593 - 557 — 570 — 40 | PLATECLUTCH CAM JY [
12 | 1593 — 558 — 220 — 30 | DAMPER ASSY €< 0t rr
i e i B e
e e
15 | 1688 -~ 117 -~ 001 — 00 | SPRING,/HE089 1
16 | V411 - 260 - 008 - 00 | wasHERPLM 8 | N
17 | V500 ~ 163 - 001 — 50 | PINSPLIT/3 X15 7; H N N Y




124

FIG. 32

HOOD (A) and COVER (FRONT) SYSTEM

1593-6014
TYPE OF MODEL] I [C |G

KEY| PART CODE DESCRIPTION Uy vy TIo|R REMARKS

1 | 15693 - 601 - 500 - 20 | HOOD/A | I
...... e T I e I 0 R
“““ 18| 1593 - 601 - 500 - 40 | HoOD/A | oy
""" 1c| 1593 - 601 - 500 ~ 50 | HOOD/A  cOMP 1|
""" 2 | 1593 - 601 ~ 062 - 20 | SEAL20X10X690 i|F

3 |1593-601-067-10

3| 1593 - 601 - 067 — 30
T4 11893-601 - 071 - 00 | seaL 2ox10x130 | 4| w7V
5 [ 1593 -601 - 072 - 00 | TRIM/1X6X360 7
6 | 3661 - 212 - 001 — 00 | LINING/50 v/
BOLT P oMex16 | 8 |
HANGER SUPPORT 7, EE Y
9 'BOLTSEMS (5) M8X1§ 2
10 | 1593 - 601 - 009 — 00 | NET./100X388 |
11 | 4301 =210 - 002 ~ 00 | BOLT,SEMS,/M6X 16 2l ¥
12 | 1593 -601 - 072 - 00 | TRM 1xexs80 | of
13 | 1893 - 601 - 002 -30 | covereronNT |1 Ll 0
B T L B e B
14 | v350 - 160 - 006 - 00 | NnUTSPEED | | A e
15 | 1593 - 601 -~ 561 — 20 | COVERFRONT,/LH 1 i
154| 1593 ~ 601 — 561 — 30 | COVERFRONT/LH 2131
16 | V120 - 366 - 001 — 60 | SCREW.SP Mex16 | g
17 | 1593 - 601 - 271 - 20 | COVERFRONTC 1k
174| 1593 - 801 — 271 — 30 | COVERFRONT,/C 1 A




125

FIG. 32 HOOD (A) and COVER (FRONT) SYSTEM

1593-601A
TYPE OF MODEL| 1 [ C
KEY PART CODE DESCRIPTION Y o3 TIO|R REMARKS
18 | 1593 - 601 - 581 — 20 | COVERFRONT,/RH 1| o0
184] 1593 - 601 — 581 — 30 | COVERFRONT/RH 1 A8

19 | V120 - 366 - 001 — 60 | SCREW,SP,/MBX16 s < rrrr




126

FIG. 33

12
§

COVER (LOWER) and HOOD (B) SYSTEM

1593-6014
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION 4] e Tlo|Rr REMARKS

1 | 1593 - 801 - 510 — 00 | COVERLOWER SET | —

1A 15693 - 601 - 510 ~ 10 | COVERLOWER ASSY 1| 2
""" 18| 1593 - 601 - 510 - 20 | covemLower  assy | 1| |

2 [ 1593 -601 - 524 - 10 | NET.LOWER COVER/LH 1 Y Y

3 | 1593601 - 525 - 10 | NET.LOWER COVER/RH 1 Y

4 | V350 - 160 - 004 ~ 00 | NUT,SPEED, P4 B *

5 | v361 -~ 260-006-00 | NOT | 1N N
B L e B
B B T B
e B T B

9 | 1593 ~601 — 073 ~ 00 | WASHER,/06X16X01 1ol *

1593 - 601 ~ 008 — 20 |

HOOD./B

1593 - 601 - 008 - 30

HOOD./B

15683 - 601 - 061 - 40

ARM,HOOD

1593 - 601 - 054 -~ 00

SCREW./M8X11

NUT/M 8

s
-2130
1 2131-
4
A .
)
1 81~
-166
1 167~
2 *
2 %
2 %




127

FIG. 34 FENDER SYSTEM

1593-606A
, TYPE OF MODEL G
KEY PART CODE DESCRIPTION N e Tio|R REMARKS
1 | 1593 - 606 ~ 500 - 30 | FENDER i1 4
14| 1593 - 606 ~ 500 - 40 | FENDER | B
18| 1593 - 606 — 500 — 50 | FENDER 14 A N
Ic| 1593-606-500-60 | FenDER | 1| s e
10| 1593 - 606 — 500 ~ 70 | FENDER 1] 100001
2 | 1693 -616 — 004 — 20 | GROMMET,/10X30X5 2
3 | 1376 - 606 — 005 — 00 | WASHER,/9x32x2 7 B ] I N
3\| V411 -260-008 - 00 | wAsHERPLM 8 | 1 %= 1t
4 | 1593 - 606 — 006 — 10 | PIN/8X36 2 ¥
5| 1301 — 411 =005 - 00 | PINHAR v/
5A| 3908 — 170 — 020 — 00 | PIN,SNAP/8 2 8
6 -------- 1 444—601 005 - 00 | GROMMET 7x14x1 1 _éé -----------------------------------------------------------
B R ey oo Y £
7| v3e3-260 - 008 - 00 | NUT.LOCKME 7, H N R
8 | 1518 - 621 — 560 ~ 00 | REFLECTOR ASSY 7/ 4 I O
8A{ 1416 — 600 — 057 — 00 | REFLECTOR ASSY 7| -
9 | V300 - 250 — 005 - 00 | NUT /M5 ) BTy
10 | V401 - 250 — 000 — 00 | Sw 7| A3
11 | V360 - 260 - 006 - 00 | NUTME6 2k
12 | V211 - 360 -~ 801 — 680 | BOLT,SEMS (SP) 1 *




128

FIG. 35

SEAT SYSTEM (EXCEPT E TYPE)

1393-611

1593 - 623 - 272~ 00

' TYPE OF MODEL| 1 | ¢ [

KEY PART CODE DESCRIPTION U] e T|O|R REMARKS

1] 1593 -611-210-20 | SEAT 1| 4

T e B 2%0 ...................................................................................................
""" 18| 1593 -611-210-40 | seaT |

2 | 15693 -611-011 - 10 | HOLDER/SWITcH | —

24| 1593 - 611 - 011 — 20 | HOLDER/SWITCH 1| 2

3 | 1593 - 623 — 270 ~ 00 | SWITCH,SEAT ASSY |
34[ 1593 -623-270-10 |

6 | V301 - 260 — 006 — 00 | NUT/M 6 3
7 | V401 — 160 — 006 ~ 00 | WASHERSP./M 6 3l *
8| 1593-611-200-10 | STAYSEAT 1S Y I I
8A| 1593 - 611 — 200 — 20 | STAY,SEAT comP i
88| 1593 — 611 — 200 ~ 30 | STAY.SEAT comP 1| 5
8| 1593 - 611 — 200 — 40 | STAY,SEAT COMP 1| a8
80| 1593 - 611 — 200 — 50 | STAY.SEAT CcoMP 7{ 100001~
9 | 1593-611-012-00 | BUSH.SEAT | 7 e 4 Y
9A| 1488 - 611 ~ 001 — 00 | RUBBERCUSHION,/A 7| 2%
e R e e
11 | V411 -260-010-00 | wasker,m0 1Y
12 | VBOO - 163 ~ 002 ~ 00 | PINSPLIT/3 X20 1 *
13 | 1593 - 611 - 058 — 00 | BOLT.KMOB 7/
14 | 3756 - 315001 - 00 | wasHERTENSION | 7 I R I
14A| 3640 — 711 — 001 = 00 | WASHERTENSION 2} ln
14B| 1593 =611 = 001 — 00 | WASHER/11X35X02 7| 100001~




FIG. 35

129

SEAT SYSTEM (EXCEPT E TYPE)

1593-611
TYPE OF MODEL| | | C |G

KEY PART CODE DESCRIPTION ] e T|0R REMARKS

15 | V305 — 260 ~ 010 - 00 | NUT,/M10 4

16 | 1593 - 611 — 014 - 00 | SPRING,/D=6 7 S R Y

17 | 1376 - 606 — 005 — 00 | WASHER /gx32x2 I I Y

18 | V40T - 160 — 008 - 00 | WASHERSP M 8 | 4 ¢
19 | v304 - 260-008-00 | NUTME | 7/ 4 B Y

194} 2144 - 117 = 002 - 00 | NUT,U/M8 9| 8

20 | 1444 - 621 - 008 - 00 | CLAMP R




130

FIG. 36

SEAT SYSTEM (E TYPE)

1631-611
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION Y o3 TR REMARKS
11631 -611-210-00 sear gl L
1A} 1631 -611-210-10 | SEAT 1|
e 1
2| 1593-611-011-10 |HoeRsswireh | Lo
24| 1593 - 611 -011 — 20 | HOLDER/SWITCH 1
3 | 1593 - 623 ~ 270 - 00 | SWITCH.SEAT ASSY 1| oo
3| 1593 - 623 — 270 — 10 | SWITCHSEAT ASSY T2 Y Y Y
""" 4| 1593-623-272-00 | BOOT R
5 | 15893 -623-273-00 | NnOT o e
e Tt e
7 | V401 - 160 — 006 — 00 | WASHERSP,/M 6 3
""" 8 | 1593 -611 - 200 - 20 | STAYSEAT  comp | 1 -21é0
80| 1593 — 611 — 200 — 30 | STAV.SEAT COMP 4 I B
88| 1593 - 611 — 200 — 40 | STAY.SEAT COMP 1| Eus
8C| 15693 - 611 — 200 — 5O | STAY,SEAT CoMP ] 100377
9 [ 1593 -611-012 — 00 | BUSH,SEAT 2| 7
RUBBER CUSHION /A 7| &
N2 T R A
T e o
e et o e
13 | 15693 -611 — 058 — 00 | BOLT,KMOB 2l *
14 | 3756 - 315 - 001 — 00 | wAsHERTENSION | 7 I R
14| 3640 - 711 - 001 - 00 | WASHERTENSON | 7/ B340 4 IR O
148 1593 - 611 — 001 - 00 | WASHERIX3SX02 | o TOO0OT-
15 | V305 - 260 - 010 - 00 | NUT/MIO 4 0 T




FIG.

36

131

SEAT SYSTEM (E TYPE)

1631-611
TYPE OF MODEL| L | C | G
KEY PART CODE DESCRIPTION ary 716 |R REMARKS
5613 clC|p
16 | 1693 - 611 - 014 -~ 00 | SPRNG/D=6 2l ¢
17 | 1376 ~ 606 ~ 005 — 00 | WASHER/9x32x2 7; A N A
18 | V401 - 160 — 008 — 00 | WASHERSP/M 8 7 IR N I .
19 | V304 - 260 - 008 - 00 | NUT/M 8 B e
190 2144 ~117-002-00 | UFv+ (M8) of B
20 | 1444 - 621 - 008 - 00 | CLAMP i




132

FIG. 37

TANK (FUEL) and STEP SYSTEM

1593-612
TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION s T1o|R REMARKS
111593 -612- 004 ~ 00 | TANKFUEL 1

2| 1593 -612 - 005 - 00 | NSULATOR/10X30x03 | 1A
3| V411 - 260 -008-00 | wasHERPL M 8 | o * | 1!

,,,,, e U e | T

"5 | VBOO - 162 - 501 - 50 | PINSPLIT 28%15 | 1
6 | 1593 ~ 612 - 220 - 10 | CAP,TANK 1.

B e

""" 7| 270

8 | 3555 -601 - 007 - 00 |

84| 2706 - 501 - 004 — 00 | GASKET,TANK CAP T
9 {1593 ~612 — 230 — 00 | GAUGEFUEL 1

10 | 1593-616-500-20 | step B 1 Y Y I

| 11 {3661 -212-001-00 | LNNG/SO | T

12 | 1593 - 616 - 004 - 20 | GROMMET/10x30x5 | A I N

(13 | 1376 - 606 - 005 — 00 | WASHER/ox32x2 | 4 00
13| V411 — 260 — 008 — 00 | WASHERPL/M 8 4 3

B e io ...................................................................................................

T e B e e e

15 1 1593 - 606 - 006 — 10 | Psexss T 47T T

16 | 1593-616 - 001 - 50 | MAT/tH A S
17 | 1593~ 616 — 002 — 40 | MAT/RH 11

18 | 1527-604-002-00 |cLp ® | g




FIG. 38

L r8
1A l1gA

(FRONT)

METER PANEL SYSTEM

133

15¢3-621A
TYPE OF MODEL| 1 [ C | G
KEY PART CODE DESCRIPTION Y o TSR REMARKS
1 | 1593 - 621 - 500 - 10 | PANELMETER 1 st
14| 1593 — 621 - 500 — 30 | PANELINSTRUMENT SET 1
2 | 1593 -621-510~30 | LAMPMONITOR | 1]
3 |3650-270-214-00|BULB | | A

""" 4 | 1593 - 621 — 520 - 20 | SWITCHHEAD LaMP | 1|

5 | 3631 - 270 — 003 — 00 | COVERSWITCH | as
6 | 1593 - 621 — 230 - 30 | SWITCHMOTOR RELAY .

7 | 3645 -383-001 - 00 | CAP g T
8 | 1593 - 621 — 100 — 00 | SWITCH,STARTER ASSY 1
9 | 1593 -621-102-00 | COVER [ T 4
10 | 1593 - 621 = 103 - 00 | CAP 1

T e L | e e e

12 | 1593 - 621 - 250 - 00 | SWITCHSTARTER ASSY | JRTIE: 4 Y

T B o 1 B

13 | 1593 - 621 - 252 — 00 | COVER | 1

14 | 15693 -~ 621 — 253 — 00 | CAP |
14A| 1444 - 621 -311-00 | cap | %"
15 | 1593 - 621 - 264 - 00 | RNGNUT ey
15A| 1444 ~ 621 - 312 - 00 | RNGNUT M28X1.0 | af = || 1|
16 | 3614 — 261 - 002 - 00 | kev assy yapowpoop et
17 | 1593 - 621 — 001 — 30 | PANEL,NSTRUMENT i _3(13;

T e o
e T B o
19 | 1593 - 621 - 004 — 00 | LABEL Y
19A] 1593 - 621 — 004 — 10 | LABEL T I I A




134

FIG. 38

1 22
1A 119

(FRONT)

METER PANEL SYSTEM

1593-6214
TYPE OF MODEL] 1 [ C [G
KEY PART CODE DESCRIPTION ] e TIo|R REMARKS
20 | V210 - 260 - 601 ~ 60 | BOLTSEMS  (S) | *
21 | v210-260-602-00 | BOLTSEMS ) 2
22 | 1427 - 621 - 012 - 00 | GROMMET |
23 | 3614 - 261 - 002 — 00 | KEY ASSY 1
24 | 1593 -622-211-10 | LENS I Y Y
25 | V120 - 366 — 001 — 60 | SCREW,SP,/M6X16 7/
25A| 4301 — 210 - 002 - 00 | SCREW,SP./M6X16 7| %
VR S RSN R o R




135

HEAD LAMP SET (OPTION)

FIG. 39

® Pt

(KEY9~16 for EXCEPT E TYPE)

1593-622B
KEY PART CODE DESCRIPTION aty TYPE OF MODEL ':' 8 R REMARKS
S613 cCl|L|P

1| 1593 - 622 — 260 - 10 | LAMPHEAD i T

2 | 1593 - 622 - 250 - 00 | LAMPHEAD ASSY 1 R R
3| 1593-622-240-00 | LAO i| T

4| 1564 - 654 - 213 - 00 | BULBLAMP/12v21W 7 N
5 | 1593 - 622 - 270 - 00 | SWITCHHEAD LAMP | 1] Yt rr

6 | 3631 — 270 - 003 - 00 | COVERSWITCH T

7 | 1593 - 622 - 001 - 00 | LABELSWITCH HEAD LA 15550 [

7A| 1593 — 622 - 001 ~ 10 | LABELSWITCH HEAD LA 367~

8 | 3737 -172~010 — 00 | BANDHARNESS T

9 | 1593 -~ 622 - 330 — 00 | LAMPHEAD SET LA

10 { 1593 - 622 = 250 — 00 | LAMPHEAD ASSY T

B puIac F O e —

12 | 1564 - 654 -213-00 | BUtBLAMP12v2IW | 2 | | {{
e B o I T —

14 | 3631 — 270 — 003 - 00 | COVERSWITCH L

15 | 1593 — 622 - 001 = 10 | LABEL,SWITCH HEAD LA T

16 | 3737 - 172 - 010 — 00 | BAND,HARNESS T




136

2 2
4 4
1 g 1A 6_Q~h a 16
3%%% = I ®
o e 13 1414
adA o /\ N a A e N /’\ Yt _l_ipf_llde
7S N N VA b |3 12
8 12A
2 2
4 4
I.B 7 7 o
1c g 1E g_% )
1D 3o n EP 3= 2
o1 o
A\l o N2 r A\ o
7S R 7
7 2-1
s G
S| Ty
18 g 9 RPN
19 i
25-1
1593-6234
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION aTy T|O IR REMARKS
613 cliC|p
1 | 1593 - 623 - 500 - 30 | HARNESSMAIN, "ol ey
14| 1593 - 623 — 500 — 40 | HARNESS (MAIN)  ASSY 1| 3
18] 1593 — 623 — 500 ~ 50 | HARNESSMAIN ASSY 1 fggé
10| 1593 - 623 - 500 — 60 | HARNESSMAIN ASSY 1 3%0
10| 1593 — 623 -~ 500 — 70 | HARNESSMAIN  ASSY 1| o
TE{ 1593 ~ 623 — 500 - 80 | HARNESSMAIN  ASSY p| 100001

5 | 15675 - 623 — 009 — 00 | FUSE/32V03A g

6 | 1593 - 623 ~ 502 — 00 | COUPLERSHORT 1 F
""" 7 | 1893 -623-503 - 00 | il
8 | 1593 - 623 - 504 — 00 7| 100601~

O B e e e

10 | 1593 - 623 - 001 — 00 | GROMMET |

11 | 1593 - 623 - 003 - 00 | BAND vi
5 T ieen - ems 210 50 limcseins MOTOR b O B R

124| 1593 -~ 623 ~ 510 — 40 | HARNESS.LIFT MOTOR |
T 66"' R s B I
14 | 1560 - 664 - 210 - 30 | RELAY 2 4 e

14A] 1593 - 623 — 530 — 00 | RELAY (SP) ASSY 2
15 | V120 - 366 - 001 ~ 60 | SCREW.SP/MeX16 7| ER N
16 | V120 - 366 - 001 — 60 | SCREw.SP/MeX1E 7| I N
17 | 3737-172-010 - 00 | BANDHARNESS | 1 I e
i e B e e




FIG. 40

137

ELECTRICAL SYSTEM (EXCEPT S TYPE)

15
% o

13 1414
A\ N~ F a A e N ) 14A 14A
7~ AN A TR 7
8 12A
; :
1B g g% 2 .
1045\ 1E-{g AN
1o [3e2] 33—29&% U ]
3}%3 N__~# Yt s\ N2 | £ 2%5-1
BN F A IR
2526 24
1 (S @i T \“
S| Py A Bz
13 1 a—pl 78X
19 : .
51 252% %—22-13
1593-623A
TYPE OF MODEL| 1 [ c [G
KEY PART CODE DESCRIPTION Y oora TIo|R REMARKS
19 | 3746 - 185 - 014 — 00 | HOSE,BAND 2
20 | 1581 =621 - 280 — 00 | RELAY 74P 1l
21 | V211 - 360 - 801 — 60 | BOLT,SEMS (SP) 1.
22 V363 - 260 - 008 - 00 NUT,LOCK /M8 ]
23 | 1560 - 664 — 250 — 00 | SWITCH,PUSH v
24 | 1593 = 623 — 520 — 00 | SWITCH,MERIT v
25 | V111 =163 -002- 00 | SCREW M3X20 4 *
2% | V40T — 160 — 003 — 00 | WASHERSP/M 3 4
27 | V411 - 260 — 003 — 00 | WASHER/M3 4
28 | 3664 — 276 - 001 — 00 | PLATE/IRX13X35 v
29 | 2145 - 542 — 230 — 00 | SWITCH,PUSH |




138

FIG. 41 ELECTRICAL SYSTEM (S TYPE)

4
3
7

1A 6% 2
5
il I g

19 202
s\ s N2 /
A

aA. N b\*’/)}\ 2%5-1 N %
9
¢0——I—CI
2-1
7
5 B ?_-’5\
' 5-1
1593-623B
TYPE OF MODEL| I | C

KEY PART CODE DESCRIPTION Uy s T|o|R REMARKS

1 [ 1593 — 623 - 500 — 40 | HARNESS (MAIN)  ASSY |
1A| 1593 - 623 - 500 - 50 | HARNESSMAIN  ASSY I 4 N
""" 18| 1593 - 623 - 500 - 60 | HARNESSMAN  assy | 1| T

1C| 1593 - 623 = 620 — 00 | HARNESSMAIN/S ASSY 1| %o

10| 1593 - 623 - 620 — 10 | HARNESSMAIN/S ASSY 1| e

1E| 1593 — 623 — 620 — 20 | HARNESSMAIN/S ASSY | 0000t~
2 | 1575 -623-009 - 00 | FUSE/32v03A A
3 11575-623-010 - 00 | FUSE/32vi0oa | Y
""" 2 7563 653~ 203~ 00 T Roseramvaon T L R
5 | 3650 - 262 - 202 - 00 | DIODE/3OA | 1S < e

54| 3650 — 262 - 202 — 00 | DIODE,/3.0A g MBI

9 | 1593 - 623 — 004 - 00 | HARNESSSTARTER -~ [

10 | 1593 — 623 — 610 — 00 | HARNESS,GENERATOR |
e e B e e
12 | v301 -260-006-00 | NnOUToME | a0
13 | V411 - 260 - 006 - 00 | wasHer M8 !
14 | V401 - 160 - 006 — 00 | wAsHeRSPoM 6 il

15 | 1583 -~ 623 - 002 - 00 | GROMMET, /150

19 | 3650 — 281 - 250 -~ 00 | PROTECTOR, TERMAL 1




FIG. 41

139

ELECTRICAL SYSTEM (S TYPE)

1 21
5&%9%7» 1B 5% 0 172 o% @\%
a = 19 202
a A s N /\ Vi \\“?&p N /’\ £
7S 1y F /% 1 » 18
8
4 3
: ; i
"~ U
i_g g_QL 1E SA NS P ~
== Lo === U [ 21 @ 2
542" 52" , I/ % M l
s A N2 £ A\, N2 Vs 2%-1 §/ ) 3
A I 7S N > ®
3 3
Lﬁ%ﬂ B
Sﬁf 3
(g ’AYS
3};51\' -E;{%—ZZ—B
3 34
1593-623B
TYPE OF MODEL] | [ C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
S613 clLl|P
20 | 1593 - 6823 - 530 - 00 | RELAY (SP) ASSY 2l ¢
21 | V120 - 366 — 001 — B0 | SCREW,SP,/M6X16 2
22 | V120 - 366 - 001 - 80 2
23 | 3737 -172-010 - 00 ik .
24 | 3746 - 172 - 013 — 00 | BAND,HARNESS 1
25 | 3746 - 185 - 014 — 00 | HOSE,BAND 3
26 | 1581 —621 — 290 - 00 | RELAY. /4P 1
27 | V211 =360 - 801 — 60 | BOLT,SEMS (SP) |
28 | V363 - 260 - 008 — 00 | NUT,LOCK./M8 1 F
29 | 1560 — 664 — 250 — 00 | SWITCH,PUSH 2l f
30 | 1593 - 623 — 520 — 00 | SWITCHMERIT v\
31 | V111 -163 - 002 - 00 | SCREW M3x20 4
32 | V401 - 1680 - 003 - 00 | WASHERSP/M 3 4 *
33 | V411 - 260 — 003 — 00 | WASHER M3 4 *
34 | 3664 - 276 - 001 — 00 | PLATE/IRX13X35 o
35 | 2145 - 542 — 230 — 00 | SWITCH,PUSH 1| *




140

FIG. 42

5;00_

l
9
L
T | T 1
N :
12 11 13 14
7
> 3 .
S L
15
///
S

HOUR METER SET (OPTION)

(KEY9~16 for FOR EXCEPT E TYPE)

1593-630B
TYPE OF MODEL] I [C [
KEY PART CODE DESCRIPTION 1y] g TIOo|R REMARKS
1 | 1593 - 630 - 200 - 10 | METERHOUR 1
2 | 1593 - 630 - 210 - 00 | METERHOUR ASSY 1
3| 1593 -630-211—-00 | PLATE/L - 1555 T
""""""" V210 — 260 — 601 - 60 | BOLTSEMS (9 o T
V360 - 260 - 006 - 00 | NUT/MS 7 N I
1583 - 630 - 220 - 10 | HARNESSHOURMETER 1 T

9 | 1583 -630 - 300 - 00 | METERHOUR SET 1
10 | 1593 - 630 - 210 - 00 | METERHOUR ASSY 1
11 | 1593 -630-211 - 00 | PLATE/L - 15x55 | T
12 | v210-260-601-60 | BOLT.SEMS & | 2 !
13 | V360 - 260 - 006 - 00 | NUT/M6 o T
14 | 1593 - 630 — 220 — 10 | HARNESSHOURMETER T A e e
15 | 3650 - 262 — 202 ~ 00 | DIODE,3.0A
e e




FIG. 43

(KEYS~18 for E TYPE)

MARKS (1)

13 2

141

1593-901
TYPE OF MODEL] 1 [C |G
KEY PART CODE DESCRIPTION ] s T|o|R REMARKS

11593 ~901 - 001 — 00 | ORNAMENT,/LH 1

2 | 1593 -901 - 002 - 00 | ORNAMENT/RH | 1A Y R
3 | 1593 -901 - 003 - 00 | ORNAMENT, 13 2 L5 Ty
34| 1593 - 901 - 003 — 10 | ORNAMENT /13 2| I

4 | 1593 ~ 901 ~ 013 — 00 | ORNAMENT,/135 2l s

4A| 1593 — 901 ~ 013 = 10 | ORNAMENT,135 2 M3

5 | 1593 ~ 901 - 005 ~ 00 | ORNAMENT,/F (14
5A| 1593 — 901 — 005 — 10 | ORNAMENT/F 1|

6 | 1593 ~ 901 — 006 —~ 10 | LABEL,CHANGE (I

6A| 1593 — 901 — 006 — 20 | LABEL,CHANGE 18

7 | 1593 - 901 - 008 — 00 | LABEL,CHANGE KNOB |

8 - LABEL,MODEL ASSY ] --------- <t 1t
9 | 2500 - 901 - 027 - 00 | LABELCE R T

10 | 1636 - 901 — 009 — 00 | LABELNOISE/LAP,/90 1

11 | 1636 —901 -~ 015 — 00 | LABEL,CAUTION,/SLOPE il -
12 | 15693 -~ 901 — 014 — 10 | LABELCAUTION,/MOTER I

13 | 1693 - 901 ~ 015 — 00 | LABELMENTE N -




142

(KEY1~9 for E20 TYPE)
(KEY10~18 for E50 TYPE)
(KEY19~27 for E40 TYPE)

(KEY28~35 for EXCEPT E TYPE)

(KEY368~44 for ES50T TYPED

:
13

8~8B
17~178B
26,26A
34,34A

FIG. 44

MARKS (2)

!

A

QL@v:
o HibA \

f—
Lo

e

38 39
[ WiEeine ] : _—
43 44

f0A
1593-904
TYPE OF MODEL| 1 { C |G
KEY PART CODE DESCRIPTION QTyY 13 g (B l; REMARKS
1] 1593 - 904 - 001 - 00 | LABEL,CAUTION,/D |
2| 1593-904-002-10 | LaseLoPERATON,D | 1| =
| 1565 504 T 005 - 20 | casecomearions T A
28| 1593 — 904 — 002 — 30 | LABEL,OPERATION,/D |
3 | 1593 - 904 — 003 - 00 | LABELPARKING,D 1
4 | 1593 — 904 — 006 — 00 | LABELCAUTION,/D | .
5 | 1593 - 904 - 007 ~ 00 | LABELRADIATOR,/D | A R Y R
B ey S e Y
1 ieen - s0u 595 00 | xeer e - crimons R
i en - aor 006~ 00 | mm e
84| 1593 - 901 — 009 — 10 | LABEL,W,/RADIATOR 1| s
88| 1640 — 903 — 033 — 00 | LABEL,W./RADIATOR 7} 100001~
9 | 1640 - 903 — 036 - 00 | LABELD/BATTERY 1 R
10 | 1593 - 905 - 001 - 00 | LaBeLcauTONE | 1 1 L
11 [ 1593 -905 - 002 - 10 | LaBeLoperaTION,E | | [
114] 1593 - 905 — 002 -~ 20 | LABEL,OPERATION,/F 1|5
118| 1593 — 905 — 002 — 30 | LABELOPERATION /F i
12 | 1593 - 905 - 003 - 00 | LABELPARKING, F | ] Y A
13 | 1593 - 905 - 006 - 00 | LaEL 1 Y A
14 | 1593 - 905 — 007 — 00 | LABELPTO CAUTIONF 1 U A e
15 | 1427 - 934 ~ 013 — 00 | MARK,FUEL/FR 1.
16 | 1593 — 905 — 008 — 00 | LABELSHIFT - CAUTIONF I R
16A| 1593 - 905 — 008 — 10 | LABELSHIFT - CAUTIONF I R I
17 [1893-901-009-00 |Laset | L5
17A| 1593 - 901 — 009 - 10 | LABELW./RADIATOR 1| ams




(KEY!~9 for E20 TYPE)

(K
(K

(KEY28~35 for EXCEPT E TYPE)
(KEY36~44 for ES50T TYPE)

EY10~18 for E50 TYPE)
EY18~27 for E40 TYPE)

6 1

1510 4
219 13
H 2
B 37 3

FIG. 44

MARKS (2)

(FAAKITG REARE ) 22
= R
: 2

3
. 4
12 1

143

A:OA 4|2
-
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION Uy s T|o|R REMARKS
178| 1640 - 903 - 013 — 00 | LABEL,W,/RADIATOR 7| 100001
18 | 1640 - 903 - 016 — 00 | LABELDBATTERY 1.
19 | 1593 - 906 — 001 — 00 | LABELCAUTION,/E |
20 | 1593 - 906 — 002 — 10 | ABELOPERATION,E e 4 I S
20A| 1593 -~ 906 - 002 — 20 | LABELOPERATIONE 4 I
20B| 1593 — 906 — 002 — 30 | LABEL,OPERATION/E | A8
T e e o B
22 | 1593 - 906 - 006 — 00 | LABELFUSE/E I
23 | 1593 — 906 ~ 007 ~ 00 | LABELPTO CAUTIONSE al
24 | 1427 — 941 - 016 — 00 | MARK,FUEL T
25 | 1593 — 906 ~ 008 — 00 | LABELSHIFT - CAUTIONE 1.
2 | 1593 — 901 — 009 — 10 | LABEL,CAUTION,/RADIAT 1 22{7
26A| 1640 — 904 — 013 — 00 | LABELW,/RADIATOR TRz A I
27 | 1640 - 904 - 016 - 00 | LABELD /BATTERY | | N
T B T e e
29 | 1593 - 907 ~ 002 — 00 | LABELOPERATION 1| o
ng """ 1593 — 907 — 002 — 10 | LABELOPERATION | | =1
30 | 1593 - 907 - 003 — 00 | LABELPARKING T
31 | 1593 = 907 - 004 — 00 | LABELFUSE) I Y N
32 | 1593 — 907 - 005 — 00 | LABELPTO CAUTION 1
33 | 1593 — 907 — 006 — 00 | LABEL,SHIFT — CAUTION ot
34 [ 1893 -907- 007 - 00 | LaBeLcauTON RADIAT | 1| LU (T
34A| 1593 - 907 - 007 — 10 | LABELCAUTION/RADIAT | 1| &% |
e e e e o
36 | 1593 - 910 - 001 — 00 | LABELOPERATION,I LEr




144

(KEY1~9 for E20 TYPE)

(KEY10~18 for E50 TYPE
(KEY19~27 for E40 TYPE
(KEY28~35 for EXCEPT E
(KEY36~44 for ES50T TYP

FIG. 44

)
)

TYPE)
E)

MARKS (2)

}

Ll

[ gaqyﬂ
'5“*" Pioa

N
—

2~28B K -
11~118B
. ‘ 39
20~208 ¥y 8
29,297 [} mxET
36,36A L = T e
0 ' 8 4
A 41 42
1593-510
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION aTYy T|O|R REMARKS
S613 C|L|P
36A] 1593 — 910 — 001 — 10 | LABEL,OPERATION, /i T

40 | 1631 =910 - 005 — 00 | LABEL,CAUTION,/RADIAT 1| b
40A| 1631 — 910 - 005 — 10 | LABEL,CAUTION,/RADIAT 1| ems

43 | 1593 - 910 - 008 — 00 | LABEL,SHIFT — CAUTIONI | F
44 | 1640 — 905 — 016 — 00 | LABEL,CAUTION,/BATTER yip ¥




FIG. 45

(EXCEP

145

MARK and KIT (E TYPE) (OPTION)

T § TYPE)

™~

Ay
9 |
1593-901Y
KEY PART CODE DESCRIPTION ary o OF MODEL 1315 | R REMARKS
5613 ciL P
1 | 1593 - 901 - 200 — 00 | LABELSG SET | T
2 | 1893 -901 - 015 - 00 | LageLmente - | 1 (V" (|
31 1636-901 - 009 - 00 | LaBELNOISE/LAR,20 | 1V
4 | 2500 - 901 — 027 - 00 | LABELCE T
5 | 1593 — 401 — 300 — 00 | COVERCLUTCH  ASSY | Y
6 | 1593 - 401 =013 — 00 | PLATE/Z/218X140 | T
7 | 1432 - 403 - 007 - 10 | WASHER | T
8 | v211 - 561 - 002 - 50 | BOLTMiOX25 1A Y Y R
9 | 1593 - 555 — 300 - 00 | COVER/PTO JASSZ I ) I A
10 | 1593 — 555 — 011 — 00 | PLATE1,/22X475 7/ I N N
11 | 1593 =555 - 012 — 00 | COVER 2 T
BT R e
R B B R e
14 | 1631 -611-210 - 20 | SEAT PRS2 T




146

FIG. 46

BUMPER WEIGHT (OPTION) and TOOL

1614-922
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
$613 cl|LC|p
-1 {1614 -922-200—- 10 | WEIGHT/15 SET W T
2 | w201 - 261 = 206 - 00 | BOLT./M12X60 | T
3 | V305 - 260 -012- 00 | NUT/M12 T
4 | 4319-911-001 - 00 | SPANNER/L - TYPE 1




SWst

o]
~ﬂ—°

1

38 §.85GR

d ©
36B20L

BATTERY

R
—gx e ——:opz‘g)ONgM

OPTION (AC)% soel20¥
.0 .. 85RW

GLOW
PLUGS

SWhi:

parts

ST :Starter (0.8kW) OCR :0ver current relay B Black Y Yeilow
M :Motor (Mower 11ft) REG :Resulator BW [ Black and white YG | Yeilow and &reen
G :Generatar (8.5A) FSS :Fuel shut~off solenoid BR {Black and red G 1Green
H :Hour meter CHG :Charsge lamp (3.4W) BL | Black and blue GB | Green and black
P :Pump TEMP:Tempreture |amp (3.4W) BY [Btack and Yellow GW | Green and white
.BZ :Buzzer .- OIL :0i1 pressure ltamp (3.4W) w White GR [ Green apd red
Rst :Starter retlay D.0h:Dlode R Red GL | Green and blue
Rfs :Fuei shut-off relay AW | Red and white GO [ Green and orange
Ru :Up relay Switch copnection RY | Red and Yetiow P |Pink ‘
SWse:0n :Stt on the seat
R4 ~:Down relay SWfp:0n :Disengage the front PTO L |Blue Br ) Brown
LSy :Up I1imit switch : cdisengags LW | Blve and white Sb | Sxybive
) SWrp:0n :Disensage the rear PTO
LSd :Down !imit switch LR | Blue and red
SWb :0n :Depress the brake pedail
SWst:Starter switch
SWii:Connect the LSu:The lever turns up
SWse:Seat switch
:Conhect the LSd:The lever turns
SWep:Front PTO switch S
SWrp:Rear PTO switch SWd :0n :Push the SWd down
p SWe :0n :Fi1t the coltector with srass
SWb :Brake switch
SWt :0n :At the over heoated
SWii:Lift switch N
SWo :0n :At the low oii pressure
SWd :Down switch - .
. SWhi:00 :The lever turns up
‘SWc :Coltector switch
LSu :0ff:The mower highest posjition
SWe :Tempreture switch |ioi .orr.Th r lowest position
SWo :0f1l pressure switch ihha-mowe
Head 1ights switch Optlonal

€19S/INVHOVIA ONIHIM

Lyl



SWst

OPT10ON (AC)
0.8#&“

g8 LINK.
® O
36B20L
BATTERY
3RB GLOW
PLUGS
0.85R |
Y A
FUSIBLE LINK
ST = :Starter (1.0kW) OCR .:Over current refay B Black LR | Biue and red
M :Motor (Mower 1ift) REG :Resulator BW | Black and white Y Yeliow
G ;Generatar (30A) | FSS :Fuel shut-off solenoid BR | Black and red YG | Yeliow and &reen
H sHour meter CHG :Charge lamp (3.4W) BL | Black and blue G }Graeen
P :Pump TEMP:Tempreture lamp (3.4W) BY {Btack and vellow GB | Green and bilack
BZ :Buzzer OIL :011 pressure lamp (3.4W) w White GW | Green and white
Rst :Starter relay D.Dh,Deg:Diode R Red GR { Green and red
Rts :Fuel shut-off relay : RB | Red and black GO | Green and orange
Ru :Up retlay S%ZL?B: ?gﬁieiziile oat RW | Red and white P Pink
Rd :Down relay ) ’ s RY | Red and yellow Br | Brown
SWfp:0n :Disengase the front PTO . )
LSy :Up LImit switch o L Blue and white Sb. | Skybive
SWrp:0n :Disencsage the rear PTO .
L.Sd :Down Iimit switch LW | Blue
SWb :0n :Depress the brake psesdal
SWst:Starter switch
SWse:Seat switch SWit:Connect the LSu:The lever turns up
:Connect the LSd:The lever turas
SWetp:Front PTO switch SW .
SWrp:Rear PTO switch d :0a :Push the SWd down
SWe :0n :Fitl the collector with srass
SWb :Brake switch .
SWt :0n :At the over heated
SWii:Lift switch
SWo :0n :At. the low ail pressure
SWd :Down switch i i
SWht:08 :The lever turns up
.SWc :Collector switch
LSu :0ff:The mower highest position
oWt :Tempreture switch |y oy .0tf.The mower lowest position
SWe :0il pressure switch ) ' ° N s s
SWhi:Head 1feghts switch [ZIZII27I7I227 Qptional parts

S — €19S/NVHOVIA ONIHIM

8v1



NUMERICAL INDEX 6003-096-100-00
PART CODE FiG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
J061-210-015-00 17 23 | 6209-360-028-10 2 6 | 6211-360-004-10 7 1
J062-062-067-00 21 6 | 6209-409-001-00 9 19 | 6211-361-019-10 7 2
J062-076-082-00 21 5 | 6209-409-003-00 11 18 | 6211-510-002-00 5 10
V211-560-802-00 3| 6209-490-002-00 2 4 | 6211-511-003-00 5 11
9 14 | 6209-500-003-00 9 17A 6211-511-004-00 5 12
17 19 | 6209-580-002-10 20 37 | 6211-540-002-00 6 1
17 27 | 6209-587-001-00 13 4| 6211-560-002-00 6 3
22 4| 6209-600-002-00 7 3| 6211-599-001-10 5 13
¥211-560-802-50 4 3| 6209-605-004-00 1 4 6 2
9 40 | 6209-610-001-00 5 3 6 4
___________________________ S U U (A U
V341-120-008-00 9 20 | 6209-610-002-10 9 4 | 6211-715-002-00 1 5
V411-260-006-00 20 41 | 6209-623-001-00 7 4 | 6211-721-001-00 1 6
V600-110-600-40 20 12 | 6209-625-001-00 5 14 | 6211-721-002-00 1 7
V600-110-620-30 20 11 24 10 | 6211-751-001-10 2 2
V682-200-000-60 1 9 | 6209-625-002-00 9 5| 6211-760-003-10 5 29
V704-140-016-00 11 16 24 12 | 6211-777-007-20 10 1
V705-140-012-00 32 | 6209-630-002-10 23 6 { 6212-111-009-00 13 1
V710-140~-004-00 9 24 24 21 | 6212-114-009-00 14 1
' : 20 21 | 6209-740-001-00 9 27 | 6212-116-009-00 14 3
20 31 | 6209-749-001-10 5 15 | 6212-121-004-00 13 2
( V720-101-900-80 20 36 | 6209-788-001-00 5 27 | 6212-124-004-00 14 2
V720-102-401-50 16 9 | 6209-940-004-00 11 15 | 6212-126-004-00 14 4
24 16 | 6211-110-017-20 1 1| 6212-211-001-10 13 3
¥723-102-005-50 17 31 | 6211-141-010-20 1 10 | 6212-230-003-00 13 5
24 20 24 3| 6212-235-001-00 13 6
1373-121-001-00 22 51 6211-150-006-00 1 2 | 6212-261-006-00 13 8
3625-540-004-00 9 22 | 6211-170-006-10 2 1| 6212-264-006-00 6 5
6209-000-002-00 11 19 | 6211-173-004-00 2 3| 6212-266-006-00 6 6
6209-000-003-00 1 11 24 4 | 6212-310-010-00 15 1
6209-000-004-00 5 2 | 6211-210-020-10 5 1] 6212-310-010-10 15 14
6209-000-004-10 5 24| 6211-258-001-00 5 8 | 6212-330-013-30 15 5
6209-000-013-00 15 7 24 8 | 6212-333-001-00 15 6
6209-009-001-00 16 6 | 6211-258-002-00 5 9 | 6212-371-014-20 15 8
6209-030-005-00 9 6 24 9 | 6212-379-001-00 15 9
6209-030-006-00 9 7| 6211-291-001-10 5 23 | 6212-511-004-00 12 1
___________________________ {__-___--________ '""""""“"""""‘ﬁ"“""""“" [ SN R ISP EUPUIOIN U
17 28 | 6211-292-001-20 5 24 | 6212-521-002-00 15 3
6209-030-041-00 18 4 24 11 | 6212-522-003-00 12 2
6209-030-043-00 20 16 | 6211-310-006-20 9 1] 6212-523-003-00 12 6
6209-044-001-00 20 34 | 6211-311-005-10 9 36 | 6212-524-002-00 20 9
6209-046-001-00 9 16 | 6211-312-001-20 9 28 | 6212-531-005-10 5 6
6209-050-001-00 9 33 24 14 | 6212-535-001-00 12 4
6209-050-002-00 9 34 | 6211-312-002-20 9 37 | 6212-535-002-00 20 13
6209-056-001-00 20 7 24 15 | 6212-551-001-00 11 1
6209-300-002-00 17 18 | 6211-340-001-30 8 1| 6212-552-001-00 11 2
6209-360-010-00 21 2 | 6211-342-001-30 8 6212-561-001-00 11 3

149



150

6003-096-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FiG. KEY
6212-563-001-00 11 4| 6213-671-012-00 18 6215-541-003-10 20 33
6212-565-001-00 11 51 6213-674-004-10 22 3| 6215-542-001-10 9 23
6212-569-002-00 1 8 1 6213-711-003-20 17 30 [ 6215-542-002-00 20 20

24 2| 6213-716-001-40 17 24 | 6215-543-003-20 20 19
6212-571-001-10 11 6 | 6213-721-001-00 5 22 | 6215-546-001-00 9 18
6212-575-001-00 11 71 6213-721-003-00 17 25 | 6215-549-001-10 5 26
6212-600-003-00 11 8§ | 6213-729-001-00 17 22 | 6215-549-003-00 20 22
6212-611-004-10 " | 11 9 | 6213-743-002-10 17 26 | 6215-549-004-10 20 24
6212-616-002-00 11 17 24 19 | 6215-549-006-60 20 26
6212-620-002-10 11 10 | 6214-111-014-00 3 1 | 6215-549-007-00 20 39
6212-621-003-10 11 11| 6214-115-002-20 3 2 | 6215-549-007-10 20 39A
6212-626-002-10 11 12 24 6 | 6215-549-008-00 20 43
6212-628-004-00 11 13 | 6214-141-015-00 4 1| 6215-549-009-00 20 21
6212-628-005-00 il 14 | 6214-145-006-10 4 2 | 6215-549-010-00 20 28
6213~100-003-20 16 1 24 71 6215-549-021-00 20 38
6213-111-001-20 16 2 | 6215-300-005-00 19 1 ] 6215-549-023-00 20 29
6213-120-003-00 16 3| 6215-311-005-00 25 1| 6215-549-024-00 20 30
6213-125-001-00 16 4 | 6215-315-002-00 19 2 | 6215-600-057-00 20 1
6213-140-004-10 16 8 | 6215-330-007-00 25 2 | 6215-611-003-00 26 1
6213-149-001-00 16 10 | 6215-332-002-00 25 16 | 6215-612-003-00 26 34
6213-160-002-00 9 29 | 6215-339-002-00 25 15 | 6215-619-012-00 26 35
6213-161-001-00 9 30 | 6215-342-002-00 25 3 | 6215-619-013-00 26 37
6213-164-001-00 9 31 | 6215-343-002-00 25 4| 6215-619-014-00 26 38
6213-240-002-00 16 15 | 6215-345-044-00 25 5| 6215-619-015-00 26 39
6213-311-003-10 16 12 | 6215-345-045-00 25 6 | 6215-619-016-00 26 40
6213-319-001-00 9 2 | 6215-345-046-00 25 71 6215-621-004-10 20 8
6213-610-005-30 17 1] 6215-345-047-00 25 8 | 6215-622-002-00 26 12
6213-611-003-20 17 2 | 6215-345-048-00 25 9 | 6215-629-017-00 26 13
6213-612-004-00 17 9 | 6215-345-049-00 25 10 | 6215-629-019-00 26 14
6213-613-002-10 17 8 | 6215-345-050-00 25 11 | 6215-629-020-00 26 18
6213-614-003-10 17 12 | 6215-345-051-00 25 12 | 6215-629-021-00 26 19

24 17 | 6215-345-052-00 25 13 | 6215-629-022-00 26 20
6213-614-006-10 17 17 | 6215-345-053-00 25 14 | 6215-629-023-00 26 21

24 18 | 6215-355-003-00 25 18 | 6215-629-024-00 26 22
6213-619-002-00 17 11 | 6215-359-003-00 25 17 | 6215-628-025-00 26 23
6213-619-003-00 17 10 | 6215-359-004-00 25 19 | 6215-629-026-00 26 24
6213-619-005-00 17 16 | 6215-410-035-10 19 3| 6215-629-027-00 26 25
6213-621-003-00 17 6 | 6215-410-036-10 19 41 6215-629-028-00 26 26
6213-622-002-10 17 5| 6215-412-001-20 21 1| 6215-629-029-00 26 27
6213-631-002-00 17 31 6215-520-001-00 20 15 | 6215-629-030-00 26 28
6213-631-005-00 17 4 | 6215-526-001-10 20 17 | 6215-629-031-00 26 29
6213-641-004-00 18 2 | 6215-531-005-00 20 32 | 6215-629-032-00 26 30
6213-642-002-00 17 7| 62156-536-001-00 20 25 | 6215-629-033-00 26 31
6213-660-006-00 18 1] 6215-541-001-00 20 18 | 6215-629-034-00 26 32
6213-669-002-00 18 3 | 6215-541-002-10 20 23 | 6215-631-004-00 26 2




6003-096-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
6215-634-002-00 26 15 | 6281-229-026-00 28 10 | 6902-050-816-00 9 38
6215-635-002-00 26 8 | 6281-229-027-00 28 11 | 6904-110-818-00 9 19
6215-635-003-00 26 36 | 6281-229-028-00 28 12 | 6904-110-840-00 5 18
6215-637-003-00 26 33 | 6281-229-031-00 28 4 | 6908-000-716-00 12 3
6215-639-006-00 26 16 | 6281-270-001-00 22 2 20 10
6215-639-007-00 26 17 | 6281-410-002-20 23 3 | 6908-000-750-00 15
6215-641-002-00 26 3| 6281-910-001-00 23 5 | 6908-160~-408-00 16 5
6215-643-003-00 26 4| 6281-920-001-00 23 8 | 6908-160-510-00 5 17
6215-644-003-00 26 6 [ 6281-971-001-10 23 1| 6908-160-816-00 9 16
6215-649-003-00 26 5| 6287-810-005-10 24 1| 6908-161-018-00 15 2
6215-649-004-00 26 71 6509-000-084-00 8 | 6909-110-406-00 5 28
6215-649-005-00 26 9 | 6509-030-037-00 9 9 35
6215-649-006-00 26 10 | 6509-360-912-10 21 3 20 40
6215-649-007-00 26 11 | 6509-605-019-10 5 5 | 6909-110-408-00 27 23
6219-732-003-00 23 4 9 3] 6909-110-410-00 22 7
6219-752-011-00 20 2 | 6513-770-022-10 17 29 | 6909-110-508-00 9 12
6219-752-012-00 20 3 | 6515-419-014-00 21 4 9 41
6219-752-013-00 20 4 | 6581-117-007-00 21 10 11 20
6219-752-014-00 20 5| 6581-123-011-00 217 12 17 14
6219-752-015-00 20 6 { 6581-129-092-00 21 15 17 20
6281-100-003-00 22 8 | 6581-129-096-00 27 16 | 6909-111-406-00 20 35
6281-111-002-00 27 11 6581-129-099-00 Al 13 | 6909-111-508-00 21 20
6281-115~004-00 27 11 | 6581-129-100-00 21 14 1 6909-150-506-00 20 42
6281-116-002-00 21 2 | 6582-450-014-00 23 2 | 6909-150-508-00 9 13
6281-118-001-00 27 9 | 6894-207-904-00 22 17 15
6281-121-003-00 21 3 | 6894-240-902-00 13 7 17 21
6281-124-001-00 21 6 | 6894-453-344-00 5 20 21 22
6281-129-006-00 27 17 | 6901-066-645-00 15 10 | 6909-164-508-00 11 21
6281-129-007-00 21 71 6901-910-612-00 5 25 | 6909-164-708-00 9 42
6281-129-008-00 27 18 5| 6909-202-308-00 9 25
6281-129-009-00 27 19 12 51 6909-572-008-00 2 5
6281-129-010-00 217 4 20 14 24 5
6281-129-011-00 217 5 23 7 | 6909-830-212-00 1 12
6281-129-019-00 27 21 | 6901-910-625-00 16 71 6909-902-299-00 5 21
6281-151-004-00 21 § | 6901-910-816-00 8 4 | 6909~906-105-10 16 13
6281-200-007-00 22 1 16 11 | 6909-920-843-00 9 17
6281-211-004-00 28 2 | 6901-910-830-00 17 32 9 21
6281-213-008-00 28 1| 6901-910-835-00 9 11 9 26
6281-214-006-00 28 13 | 6901-910-840-00 9 10 16 14
6281-222-007-00 28 3 9 39 24 13
6281-229-021-00 28 5| 6901-910-845-00 9 15 [ 6911-129-006-00 1 3
6281-229-022-00 28 6 17 13 | 6911-129-083-00 5 7
6281-229-023-00 28 7| 6901-911-020-00 8 3| 6911-218-195-00 5 4
6281-229-024-00 28 8 10 2
6281-229-025-00 28 9 1 6901-911-025-00 22 9

151



152

NUMERICAL |[INDEX 6003-096-110-00
PART CODE F1G. KEY PART CODE F1G. KEY PART CODE FI1G. KEY
J061-210-015-00 17 23 | 6209-360-010-00 21 6211-342-001-30 8 2
J062-062-067-00 21 6 | 6209-360-028-10 2 6 | 6211-360-004-10 7 1
J062-076-082-00 21 6209-409-001-00 9 19 | 6211-361-019-10 7 2
y211-560-802-00 3 6209-409-003-00 11 18 | 6211-510-002-00 5 10
9 14 | 6209-490-002-00 2 4 | 6211-511-003-00 5 11

___________________________ ) A SO R
17 19 | 6209-500-003-00 9 17A| 6211-511-004-00 5 12
17 27 | 6209-580-002-10 20 37 | 6211-540-002-00 6 1
22 3| 6209-587-001-00 13 4| 6211-560-002-00 6 3
V211-560-802-50 4 3| 6209-600-002-00 7 3| 6211-599-001-10 5 13
9 40 | 6209-605-004-00 1 4 6 2

___________________________ | ) U S NGO UL S
V341-120-008-00 9 20 | 6209-610-001-00 5 3 6 4
V411-260-006-00 20 41 | 6209-610-002-10 9 4 | 6211-715-002-00 1 5
V600-110-600-40 20 12 | 6209-623-001-00 7 41 6211-721-001-00 1 6
V600-110-620-30 20 11 | 6209-625-001-00 5 14 | 6211-721-002-00 1 7
V682-200-000-60 1 9 24 10 | 6211-751-001-10 2 2
V704-140-016-00 11 16 | 6209-625-002-00 9 5 | 6211-760-012-20 5 29
V705-140-012-00 9 32 24 12 | 6211-777-007-20 10 1
V710-140-004-00 9 24 | 6209-630-002-10 23 6 | 6212-111-009-00 13 1
20 21 24 21 | 6212-114-009-00 14 1
20 31 | 6209-740-001-00 9 27 | 6212-116-009-00 14 3
¥720-101-900-80 20 36 | 6209-749-001-10 5 15 | 6212-121-004-00 13 2
V720-102-401-50 16 9 | 6209-788-001-00 5 27 | 6212-124-004-00 14 2
24 16 | 6209-940-004-00 11 15 | 6212-126-004-00 14 4
¥723-102-005-50 17 31 | 6211-110-017-20 1 1| 6212-211-001-10 13 3
24 20 | 6211-141-010-20 1 10 | 6212-230-003-00 13 5
1373-121-001-00 22 4 24 3| 6212-235-001-00 13 6
3625-540-004-00 9 22 | 6211-150-006-00 1 2 | 6212-261-006-00 13 8
6209-000-002-00 11 19 | 6211-170-006-10 2 1| 6212-264-006-00 6 5
6209-000-003-00 1 11 | 6211-173-004-00 2 3| 6212-266-006-00 6 6
6209-000-004-00 5 2 24 4 | 6212-310-010-00 15 1

6209-000-004-10 5 2A| 6211-210-020-10 5 1| 6212-310-010-10 15 1A
6209-000-013-00 15 71 6211-258-001-00 5 8 | 6212-330-013-30 15 5
6209-009-001-00 16 6 24 8 | 6212-333-001-00 15 6
6209-030-005-00 9 6 | 6211-258-002-00 5 9 | 6212-371-014-20 15 8
6209-030-006-00 7 24 9 | 6212-379-001-00 15 9
17 28 | 6211-291-001-10 5 23 | 6212-511-004-00 12 1
6209-030-041-00 18 4| 6211-292-001-20 5 24 | 6212-521-002-00 15 3
6209-030-043-00 20 16 24 11 | 6212-522-003-00 12 2
6209-031-083-00 22 51| 6211-310-006-20 9 1] 6212-523-003-00 12 6
6209-044-001-00 20 34 | 6211-311-005-10 9 36 | 6212-524-002-00 20 9
6209-046-001-00 9 16 | 6211-312-001-20 9 28 | 6212-531-005-10 5 6
6209-050-001-00 9 33 24 14 | 6212-535-001-00 12 4
6209-050-002-00 9 34 | 6211-312-002-20 9 37 | 6212-535-002-00 20 13
6209-056-001-00 20 7 24 15 | 6212-551-001-00 11 1
6209-300-002-00 17 18 | 6211-340-002-20 8 1| 6212-552-001-00 11 2




6003-096-110-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6212-561-001-00 11 31 6213-669-002-00 18 3| 6215-541-002-10 20 23
6212-563-001-00 11 4| 6213-671-003-00 18 5 | 6215-541-003-10 20 33
6212-565-001-00 11 51 6213-674-006-10 22 2 | 6215-542-001-10 9 23
6212-569-002-00 1 8 | 6213-711-003-20 17 30 | 6215-542-002-00 20 20

24 2| 6213-716-001-40 17 24 | 6215-543-003-20 20 19
6212-571-001-10 11 6 | 6213-721-001-00 5 22 | 6215-546-001-00 9 138
6212-575-001-00 11 7| 6213-721-003-00 17 25 | 6215-549-001-10 5 26
6212-600-003-00 11 8 | 6213-729-001-00 17 22 | 6215-549-003-00 20 22
6212-611-004-10 11 9] 6213-743-002-10 17 26 | 6215-549-004-10 20 24
6212-616-002-00 11 17 24 19 | 6215-549-006-00 20 26
6212-620-002-10 11 10 | 6214-111-014-00 3 1| 6215-548-007-00 20 39
6212-621-003-10 11 11§ 6214-115-002-20 3 2 | 6215-549-007-10 20 39A
6212-626-002-10 11 12 24 6 | 6215-549-008-00 20 43
6212-628-004-00 11 13 | 6214-141-015-00 4 1| 6215-549-009-00 20 27
6212-628-005-00 11 14 | 6214-145-006-10 4 2 | 6215-549-010-00 20 28
6213-100-003-20 16 1 24 71 6215-549-021-00 20 38
6213-111-001-20 16 2 | 6215-300-005-00 19 1] 6215-549-023-00 20 29
6213-120-003-00 16 3| 6215-311-005-00 25 1] 6215-549-024-00 20 30
6213-125-001-00 16 41 6215-315-002-00 19 2 | 6215-600-057-00 20 1
6213-140-004-10 16 8 | 6215-330-007-00 25 2 | 6215-611-003-00 26 1
6213-149-001-00 16 10 | 6215-332-002-00 25 16 | 6215-612-003-00 26 34
6213-160-002-00 9 29 | 6215-339-002-00 25 15 | 6215-619-012-00 26 35
6213-161-001-00 9 30 | 6215-342-002-00 25 3| 6215-619-013-00 26 37
6213-164-001-00 9 31 | 6215-343-002-00 25 4 | 6215-619-014-00 26 38
6213-240-002-00 16 15 | 6215-345-044-00 25 5 | 6215-619-015-00 26 39
6213-311-003-10 16 12 | 6215-345-045-00 25 6 | 6215-619-016-00 26 40
6213-319~001-00 9 2 | 6215-345-046-00 25 71 6215-621-004-10 20 8
6213-610-005-30 17 1| 6215-345-047-00 25 8 | 6215-622-002-00 26 12
6213-611-003-20 17 2| 6215-345-048-00 25 9| 6215-629-017-00 26 13
$213-612-004-00 17 9 | 6215-345-049-00 25 10 | 6215-629-019-00 26 14
6213-613-002-10 17 8 | 6215-345-050-00 25 11 | 6215-629-020-00 26 18
6213-614-003-10 17 12 | 6215-345-051-00 25 12 | 6215-629-021-00 26 19

24 17 | 6215-345-052-00 25 13 | 6215-629-022-00 28 20
6213-614-006-10 17 17§ 6215-345-053-00 25 14 | 6215-629-023-00 26 21

24 18 | 6215-355-003-00 25 18 | 6215-629-024-00 26 22
6213-619-002-00 17 11 | 6215-359-003-00 25 17 | 6215-629-025-00 26 23
6213-619-003-00 17 10 | 6215-359-004-00 25 19 | 6215-629-026-00 26 24
6213-619-005-00 17 16 | 6215-410-035-10 19 3| 6215-629-027-00 26 25
6213-621-003-00 17 6 | 6215-410-036-10 19 41 6215-629-028-00 26 26
6213-622-002-10 17 5| 6215-412-001-20 21 1| 6215-629-029-00 26 21
6213-631-002-00 17 3 | 6215-520-001-00 20 15 | 6215-629-030-00 26 28
6213-631-005-00 17 4 | 6215-526-001-10 20 17 | 6215-629-031-00 26 29
6213-641-004-00 18 2| 6215-531-005-00 20 32 | 6215-629-032-00 26 30
6213-642-002-00 17 7| 6215-536-001-00 20 25 | 6215-629-033-00 26 31
6213-660-006-00 18 1| 6215-541-001-00 20 18 | 6215-629-034-00 26 32

153



154

6003-096-110-00

PART CODE FI16. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6215-631-004-00 | 26 2| 6281-229-002-00 | 28 2 | 6901-910-625-00 | 16 7
6215-634-002-00 | 26 15 | 6281-229-003-00 | 28 3| 6901-910-816-00 8 4
6215-635-002-00 | 26 8 | 6281-229-004-00 | 28 61, 16 11
6215-635-003-00 | 26 36 | 6281-229-005-00 | 28 5| 6901-910-830-00 | 17 32
6215-637-003-00 | 26 33 | 6281-229-006-00 | 28 8 | 6901-910-835-00 g 11
6215-639-006-00 | 26 16 | 6281-229-007-00 | 28 9 | 6901-910-840-00 9 10
6215-639-007-00 | 26 17 | 6281-229-008-00 | 28 1l 9 39
6215-641-002-00 | 26 3| 6281-229-009-00 | 28 10 | 6901-910-845-00 g 15
6215-643-003-00 | 26 4| 6281-229-010-00 | 28 14 17 13
6215-644-003-00 | 26 6 | 6281-229-011-00 | 28 15 | 6901-911-020-00 8 3
6215-649-003-00 | 26 5| 6281-229-012-00 | 28 19 10 2
6215-649-004-00 | 26 7| 6281-229-013-00 | 28 20 | 6901-911-025-00 | 22 8
6215-649-005-00 | 26 9 | 6281-229-014-00 | 28 21 | 6902-050-816-00 9 38
6215-649-006-00 | 26 10 | 6281-229-015-00 | 28 22 | 6904-110-818-00 5 19
6215-649-007-00 | 26 11 | 6281-229-016-00 | 28 23 | 6904-110-840-00 5 18
6219-732-003-00 | 23 4| 6281-229-017-00 | 28 24 | 6908-000-716-00 | 12 3
6219-752-011-00 | 20 2| 6281-229-018-00 | 28 25 20 10
6219-752-012-00 | 20 3| 6281-271-002-00 | 28 26 | 6908-000-750-00 | 15 4
6219-752-013-00 | 20 4| 6281-410-002-20 | 23 3| 6908-160-408-00 | 16 5
6219-752-014-00 | 20 5| 6281-910-001-00 | 23 5 | 6908-160-510-00 5 17
6219-752-015-00 | 20 6 | 6281-920-001-00 | 23 8 | 6908-160-816-00 5 16
6281-100-003-00 | 22 7| 6281-971-001-10 | 23 1| 6908-161-018-00 | 15 2
6281-111-002-00 | 27 1| 6287-810-005-10 | 24 1| 6909-110-406-00 5 28
6281-115-004-00 | 27 11 | 6509-000-084-00 9 8 g 35
6281-116-002-00 | 27 2 | 6509-030-037-00 9 9 20 40
6281-118-001-00 | 27 9 | 6509-360-912-10 | 21 3| 6909-110-408-00 | 27 23
6281-121-003-00 | 27 3| 6509-605-019-10 5 5 | 6909-110-410-00 | 22 6
6281-124-001-00 | 27 6 9 3| 6909-110-508-00 9 12
6281-129-006-00 | 27 17 | 6513-770-022-10 | 17 29 ' 9 41
6281-129-007-00 | 27 7| 6515-419-014-00 | 21 4 1120

SN SRR SO N SN UUUURUUU USSR

6281-129-008-00 | 27 18 | 6581-117-007-00 | 27 10 17 14
6281-129-009-00 | 27 19 | 6581-123-011-00 | 27 12 17 20
6281-129-010-00 | 27 4| 6581-129-092-00 | 27 15 | 6909-111-406-00 | 20 35
6281-129-011-00 | 27 5| 6581-129-096-00 | 27 16 | 6909-111-508-00 | 27 20
6281-129-019-00 | 27 21 | 6581-129-099-00 | 27 13 | 6909-150-506-00 | 20 42
6281-151-004-00 | 27 8 | 6581-129-100-00 | 27 14 | 6909-150-508-00 9 13
6281-200-016-00 | 22 1| 6582-450-014-00 | 23 2 17 15
6281-213-003-00 | 28 7| 6894-240-902-00 | 13 7 17 21
6281-214-003-00 | 28 12 | 6894-453-344-00 5 20 21 22
6281-214-004-00 | 28 13 | 6901-066-645-00 | 15 10 | 6909-164-508-00 | 11 21
6281-215-001-00 | 28 17 | 6901-910-612-00 5 25 | 6909-164-708-00 9 42
6281-216-001-00 | 28 18 7 5 | 6909-202-308-00 9 25
6281-217-001-00 | 28 16 12 5 | 6909-572-008-00 2
6281-221-001-00 | 28 4 20 14 24 5
6281-222-004-00 | 28 1 23 7| 6909-830-212-00 112




6003-096-110-00
PART CODE F16. KEY PART CODE FIG. KEY PART CODE F16. KEY

6909-902-299-00 5 2l
6909-906-105-10 | 16 13
6909-920-843-00 | 9 17
9 2l

g 26

16 14

24 13

6911-129-006-00 1 3
6911-129-083-00 5 7
6911-219-195-00 5 4

155



156

NUMERICAL INDEX 1593-098-100-00
PART CODE F1G. KEY PART CODE F1G. KEY PART CODE FI1G. KEY
1301-411-005-00 34 5 36 20 1593-102-006-40 2 21A
37 14 1444-621-311-00 38 144 1593-102-006-50 2 21B
1302-225-003-00 19 19 1444-621-312-00 38 15A 1593-102-009-10 2 23
20 19 1480-207-011-00 26 8 1593-102-011-00 2 7
1323-220~012-00 14 9 1488-611-001-00 35 94 1593-102-012-00 2 22
}_ _________________________________________________________________________________________________________________________________
1337-401-006-00 15 19A 36 9A 1593-102-500-00 2 1
1337-708-007-00 19 27 '1518-621-560-00 34 8 1593-102-500-10 2 1A
. 20 45 1524-122-001-00 15 7 1593-102-502-00 2 2
1365-121-005-00 19 24 1527-604-002-00 37 18 1593-102-503-00 2 3
20 24 1544-104-204-00 39 1593-102-504-00 2 4
___________________________ .{________-___.... PRI HPPPEPPRDURPUIE RIS IpI ISP REPEPRPEPUEIS L P
29 26A 1544-104-205-00 10 1593-102-505-00 2 5
1373-121-001-00 31 104 1560-104-010-40 2 16 1593-103-053-10 32
1376-121-001-00 8 6 1560-132-007-30 12 12 1593-103-054-00 3 24
11 21 15 15 1593-103-500-10 31
24 24 1560~281-007-40 12 23 1593-104-001-30 312
1376-606-005-00 34 3 1560-281-007-50 12 234 1593-104-001-40 3 124
35 17 1560-664-210-30 40 14 1593-104-004-00 3 13
36 17 1560-664-250-00 40 23 1593-104-500-00 3 6
37 13 41 29 1593-104-502-00 31
1383-452-001-00 18 12 1564-512-001-00 25 2 1593-105-001-20 4 8
1386-241-002-00 16 4 1564-654-213-00 39 4 1593-105-001-30 4 8A
17 4 39 12 1593-105-002-30 4 17
27 4 1568-302-001-00 13 2 1593-105-005-00 4 7
1414-117-005-00 7 9 1575-623-009-00 40 5 1593-105-211-20 4 12
1415-120-006-00 15 20 41 2 1593-105-212-20 4 13
1416-600-057-00 34 8A 1575-623-010-00 40 4 1593-105-213-10 4 14
1421-903-010-00 44 35 41 3 1593-112-002-50 5 5
1424-101-203-00 2 17 1581-621-290-00 40 20 6 4
1424-101-204-00 2 18 41 26 1593-112-003-20 5 8
1425-621-004-00 2 9 1581-740-116-00 33 1 6 7
3 4 1588-105-210-00 4 4 1593-112-051-30 5 4
1427-130-260-00 18 31 1588-117-001-00 31 15 6 3
1427-601-003-00 18 4 1593-101-003-20 1 6 1593-112-200-00 5 1
1427-621-002-10 5 2 1593-101-009~10 112 1593-112-210-00 6 1
1427-621-012-00 25 17 1593-101-011-10 113 1593-112-222-00 5 9
34 6A 1593-101-012-00 1 14 6 8
38 22 1593-101-210-40 11 1593-112-510-30 5 3
1427-934-013-00 44 15 1593-101-220-40 12 6 2
1427-941-016-00 44 24 1593-102-001-10 2 10 1593-112-520-00 5 12
1432-403-007-10 22 23 1593-102-002-10 2 11 6 11
45 7 1593-102-003-20 2 14 1593-112-520-10 5 124
1444-122-002-00 15 13 1593-102-004-20 2 15 6 11A
1444-601-005-00 34 6 1593-102-005-20 2 6 1593-117-001-40 7 3
1444-601-015-00 38 26 1593-102-005-30 2 6A 1593-117-003-10 7 6
1444-621-008-00 35 20 1593-102-006-30 2 21 1593-117-200-10 701




1593-098-100-00

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-117-200-20 7 1A 1593-205-064-10 1115 1593-312-008-00 15 25
1593-117-510-20 7 2 1593-205-065-10 11 16 1593-312-009-00 15 11
1593-120-001-30 8 2 1593-205-068-20 11 18 1593-312-051-30 15 8
1593-120~500-20 8 1 1593-205-069-20 11 19 1593-312-052-20 15 9
1593-122~-005-00 8 13 1593-205-069-30 11 194 1593-312-053-30 15 10
1593-122-006-00 8§ 12 1593-205-071-30 11 24 1593-312-055-20 15 18
1593-122-051-00 8 8 1593-205-073-20 11 26 1593-312-056-20 15 32
1593-122-530-20 § 11 1593-215-004-30 12 8 1593-312-220-00 15 104
1593-122-530-30 8§ 11A 1593-215-006-00 12 24 1593-312-510-30 15 1
1593-201-004-10 9 12 1593-215-051-50 12 3 1593-312-510-40 15 1A
1593-201-051-30 9 1 1593-215-051-60 12 34 1593-312-510-50 15 1B
1593-201-051-40 9 1A 1593-215-053-20 12 6 1593-312-520-30 15 28
1593-201-052-40 9 9 1593-215-250-40 12 21 1593-312-530-00 15 5
1593-201-052-50 9 9A 1593-215-500-30 12 1 1593-317-201-00 16 2
1593-203-004-10 10 8 1593-215-520-10 1215 1593-317-210-00 16

19 36 1593-216-003-30 1229 1593-332-051-20 18 9
1593-203-004-20 10 8A 1593-216-004-10 12 30 1593-332-051-30 18 94
19 364 1593-216-005-00 12 31 1593-332-052-00 18 7
20 35 1593-216-051-10 12 217 1593-332-052-10 18 TA
1593-203-005-10 10 9 1593-216-052-20 12 28 1593-332-053-00 18 8
19 37 1593-216-501-10 1225 1593-332-061-00 18 2
1593-203-005-20 10 9A 1593-303-051-20 13 4 1593-332-520-00 18 1
18 374 1593-303-500-10 13 1 1593-332-520-10 18 1A
20 36 1593-304-008-00 13 154 1593-332-520-20 18 1B
1593-203-053-10 10 5 1593-304-051-20 13 6 1593-332-520-30 18 1C
1593-203-057-20 10 11 1593-304-052-20 13 7 1593-333-500-30 18 14
1593-203-058-20 10 12 1593-304-053-10 13 10 1593-334-051-20 18 20
1593-203-200-10 10 1 1593-304-054-10 13 84 1593-334~051-30 18 20A
1593-203-200-20 10 1A 1593-304-055-10 13 11 1593-334-054-20 18 19
1593-205-016-40 1117 1593-304-057-10 13 12 1593-334-054-30 18 194
1593-205-024-00 1127 1593-307-051-20 13 17 1593-334-055-00 18 21
1593-205-025-00 1 28 13 21 1593-334-056-40 18 18
1593-205-026-10 1129 . 1593-307-052-10 13 18 1593-334-056-50 18 184
1593-205-051-10 11 1 13 22 1593-334-300-00 18 25
1593-205-051-20 11 1A 1593-307-053-10 13 19 1593-334-300-10 18 25A
1593-205-052-20 11 3 13 23 1593-334-300-20 18 25B
1593-205-053-10 11 4 1593-307-500-30 13 16 1593-334-310-00 18 27
1593-205-054-10 11 5 1593-307-510-30 13 20 1593-334-310-10 18 274
1593-205-055-10 11 6 1593-310-054-20 14 5 1593-334-310-20 18 27B
1593-205-056-30 11 7 1593-310-055-10 14 6 1593-335-058-00 18 33
~ 1593-205-058-20 11 10 1593-310-055-20 14 64 1593-335-500-30 18 29
1593-205-059~-20 11 11 1593-310-500-30 14 1 1593-335-500-40 18 294
1593-205-061-30 1112 1593-310-520-20 14 3 1593-335-500-50 18 29B
1593-205-062-30 1113 1593-310-530-00 14 8 1593-341-001-20 19 1
1593-205-063-20 11 14 1593-310-540-00 14 84 1593-341-001-30 19 1A

157



158

1593-098-100-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-341-001-40 | 19 1B | 1593-401-008-10 | 22 13 1593-403-510-60 | 24 2B
: 20 1 1593-401-009-00 | 22 4 1593-403-510-70 | 24  2C
1593-341-002-20 | 19 16 1593-401-013-00 | 22 22 1593-403-510-80 | 24 2D
1593-341-002-30 | 19 164 45 1593-403-530-60 | 24 19
1593-341-002-40 | 19 16B | 1593-401-071-40 | 22 1593-406-004-00 | 25 10
20 16 1593-401-071-50 | 22 5A | 1593-406-005-10 | 25 9
1593-341-003-10 | 19 11 1593-401-270-00 | 22 7 1593-406-006-00 | 25 13
20 11 1593-401-300-00 | 45 5 1593-406-008-00 | 25 5
1593-341-003-20 | 19 11A | 1593-401-510-00 | 22 1 1593-406-240-10 | 25 12
20 114 | 1593-401-510-10 | 22 1A | 1593-406-250-00 | 25 8
_______________________________________________________________________ .‘-.--------.---_- U AU
1593-341-004-20 | 19 14 1593-401-510-20 | 22 1B | 1593-406-500-00 | 25 1
20 14 1593-401-510-30 | 22 1C | 1593-406-500-10 | 25 1A
1593-341-005-10 | 19 6 1593-401-510-40 | 22 1D | 1593-406-500-20 | 25 1B
20 6 1593-401-510-50 | 22 1B | 1593-406-500-30 | 25  IC
1593-341-006-00 | 19 8 1593-401-510-60 | 22 1F | 1593-407-002-00 | 26 6
20 8 1593-401-570-00 | 22 15 1593-407-004-40 | 26
1593-341-008-00 | 19 33 1593-401-580-00 | 22 17 1593-407-006-00 | 26 17
20 32 1593-401-590-10 | 22 19 1593-407-007-10 | 26 15
1593-341-009-00 | 19 34 1593-401-591-10 | 22 19A | 1593-407-051-40 | 26 1
20 33 1593-402-051-00 | 23 2 1593-407-051-50 | 26 1A
_________________________________________________________________________________________________________________ J
1593-341-012-00 | 19 51 1593-402-051-10 | 23 24 | 1593-407-051-60 | 26 1B
1593-341-012-10 | 19 51A | 1593-402-052-30 | 23 1 1593-407-200-40 | 26 5
20 44 1593-402-052-40 | 23 1A | 1593-407-510-40 | 26 11
1593-341-013-00 | 19 4 1593-402-052-50 | 23 1B | 1593-407-510-50 | 26  11A
20 4 1593-402-210-00 | 23 1C | 1593-407-520-30 | 26 16
1593-341-014-00 | 19 7 1593-402~510-40 W 23 5 1593-407-530-30 | 26 18
20 7 1593-403-001-10 | 24 11 1593-407-530-40 | 26 184
1593-341-200-10 | 19 3 1593-403-003-10 | 24 10 1593-411-001-10 | 27 6
1593-341-200-20 | 19 3A | 1593-403-004-10 | 24 3 1593-411-052-20 | 27 17
20 3 1593-403-005-00 | 24 28 1593-411-053-10 | 27 8
U IS IS ) o E
1593-341-210-20 | 19 15 1593-403-007-20 | 24 22 1593-411-053-20 | 27  8A
20 15 1593-403-009-00 | 24 4 1593-411-201-00 | 27 1
1593-341-220-00 | 19 31 1593-403-052-30 | 24 15 1593-411-610-10 | 27 2
1593-341-220-10 | 19 31a | 1593-403-056-30 | 24 16 1593-553-003-20 | 28 2
20 30 1593-403-056-40 | 24 16A | 1593-553-006-10 | 28 14
1593-341-230-10 | 19 42 1593-403-058-10 | 24 26 1593-553-007-20 | 28 1T
20 41 1593-403-058-20 | 24  26A | 1593-553-012-00 | 28 13
1593-341-230-20 | 19 424 | 1593-403-058-30 | 24  26B | 1593-553-012-10 | 28 134
20 41A | 1593-403-500-40 | 24 1 1593-553-054-10 | 28 12
1593-341-240-10 | 19 39 1593-403-500-50 | 24 1A | 1593-553-500-40 | 28 11
1593-341-240-20 | 19 394 | 1593-403-500-60 | 24 1B | 1593-553-500-50 | 28  11A
20 38 1593-403-500-70 | 24  1C | 1593-553-500-60 | 28  11B
1593-342-001-00 | 21 1 1593-403-500-80 | 24 1D | 1593-553-540-20 | 28 1
1593-351-001-00 | 21 3 1593-403-510-40 | 24 2 1593-553-540-30 | 28 1A
1593-401-007-20 | 22 3 1593-403-510-50 | 24  2A | 1593-553-540-40 | 28 1B




1593-098-100-00

PART CODE FiG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-553-540-50 28 1C 32 12 36 8B
1593-553-550-10 28 6 1593-601-073-00 33 1593-611-200-50 35 8D
1593-553-670-30 28 16 1593-601-074-00 33 8 36 8C
1593-554-051-00 29 9 1593-601-271-20 3z 17 1593-611~210-20 35 1
1593-554-210-20 29 17 1593-601-271-30 32 17A 1693-611-210-30 35 1A
1593-554-210-30 29 174 1593-601-500-20 32 1 1593-611-210-40 35 1B
1593~554-240-10 29 20 1593-601-500-30 32 1A 1593-612-004-00 37 1
1593-554-310-00 29 114 1593~601-500-40 32 1B 1593-612-005-00 317 2
1593-554-312-00 29 124 1593-601-500-50 32 1C 1593-612-220-10 37 6
1593-554-500-10 29 1 1593-601-510-00 33 1 1593-612-230-00 37 9
1593-554-531-30 29 23 1593-601-510-10 33 1A 1593-616-001-50 37 16
1593-555-011-00 30 1 1593-601-510-20 33 1B 1593-616-002-40 37 17

45 10 1593-601-524-10 33 2 1593-616-004-20 34 2
1593-555-012-00 30 2 1593-601-525-10 33 3 31 12

45 11 1593-601-561-20 32 15 1593-616-500-20 37 10
1593-555-013-00 30 3 1593-601-561-30 32 154 1593-621-001-30 38 17

45 12 1593-601-581-20 32 18 1593-621-001-40 38 174
1593-555-300-00 45 9 1593-601-581-30 32 184 1593-621-002-10 38 18
1593-557-001-30 31 2 1593-606-006-10 34 4 1593-621-004-00 38 19
1593-557-007-20 31 7 371 15 1593-621-004-10 38 194
1593-557-220-50 31 6 1593-606-500-30 34 1 1593-621-100-00 38 8
1593-557-500-40 31 1 1593-606-500-40 34 1A 1593-621-102-00 38 9
1593-557-570-40 31 11 1593-606-500-50 34 1B 1593-621-103-00 38 10
1593-558-220-30 31 12 1593-606-500-60 34 1C 1593-621-104-00 38 11
1593-558-226-00 31 13 1593-606-500-70 34 1D 1593-621-230-30 38 6
1593-558-227-00 31 14 1593-611-001-00 35 14B 1593-621-250-00 38 12
1593-601-002-30 32 13 36 14B 1593-621-250-10 38 124
1593-601-002-40 32 13A 1593-611-011-10 35 2 1593-621-252-00 38 13
1593-601-008-10 33 12 36 2 1593-621-253-00 38 14
1593-601-008-20 33 12A 1593-611-011-20 35 24 1593-621-254-00 38 15
1593-601-008-30 33 12B 36 2A 1593-621-500-10 38 1
1593-601-009-00 32 10 1593-611-012-00 35 9 1593-621-500-30 38 1A
1593-601-054-00 33 15 36 9 1593-621-510-30 38 2
1593-601-061-20 33 14 1593-611-013-00 35 10 15693-621-520-20 38
1593-601-061-30 33 144 36 10 1593-622-001-00 39 7
1593-601-061-40 33 14B 1593-611-014-00 35 16 1593-622-001-10 39 TA
1593-601-062-20 32 2 36 16 39 15
1593-601-064-20 33 6 1593-611-058-00 35 13 1593-622-211-10 38 24
1593-601-065-10 25 4 36 13 1593-622-240-00 39 3
1593-601-067-10 32 3 1593-611-200-10 35 8 39 11
1593-601-067-20 32 34 1593-611-200-20 35 84 1593-622-250-00 39 2
1593-601-067-30 32 3B 36 8 39 10
1593-601-069-00 25 3 1593-611-200-30 35 8B 1593-622-260-10 39 1
1593-601-071-00 32 4 36 8A 1593-622-270-00 39 5
1593-601-072-00 32 5 1593-611-200-40 35 8C 39 13

159



160

1593-098-100-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-622-330-00 39 9 1593-623-620-10 41 1D 1593-905-007-00 4 14
1593-623-001-00 5 16 1593-623-620-20 41 1E 1593-905-008-00 44 16
6 17 1593-630-200-10 42 1593-905-008-10 44  16A
40 10 1593-630-210-00 42 2 1593-906-001-00 44 19
41 16 42 10 1593-906-002-10 44 20
1593-623-002-00 40 9 1593-630-211-00 42 3 1593-906-002-20 44 20A
41 15 42 11 1593~906-002-30 44  20B
1593-623-003-00 40 11 1593-630~-220-10 42 6 1593-906-003-00 4 21
41 17 42 14 1593-906-006-00 44 22
1593-623-004-00 41 9 1593-630-222-00 42 7 1593-906-007-00 44 23
1593-623-203-00 40 2 1593-630-300~-00 42 9 1593-906-008-00 44 25
41 4 1593-901-001-00 43 1 1593-907-001-00 44 28
1593-623-270-00 35 3 1593-901-002-00 43 2 1593-907-002-00 4 29
36 3 1593-901-003-00 43 3 1593-907-002-10 44 29A
1593-623-270-10 35 3A 1593-901-003-10 43 34 1593-907-003-00 44 30
36 3A 1593-901-005-00 43 5 1593-907-004-00 44 31
1593-623-272-00 35 4 1593-901-005-10 43 5A 1593-907-005-00 44 32
36 4 1593-901-006-10 43 6 1593-907-006-00 44 33
1593-623-273-00 35 5 1593-901-006-20 43 6A 1593-907-007-00 44 34
36 5 1593-901-008-00 43 7 1593-907-007-10 44 34A
1593-623-500-30 40 1 1593-901-009-00 44 8 1593-910-001-00 44 36
1593-623-500-40 40 1A 4 17 1593-910-001-10 44 36A
41 1 1593-901-009-10 44 26 1593-910-006-00 44 41
1593-623-500-50 40 1B 44 8A 1593-910-008-00 44 43
41 1A 44 174 1600-112-231-00 5 14
1593-623-500-60 40 1C 1593-901-013-00 43 4 6 13
41 1B 1593-901-013-10 43 4A 1600-112-232-00 5 10
1593-623-500-70 40 1D 1593-901-014-10 43 12 5 15
1593-623-500-80 40 1E 1593-901-015-00 43 13 6 9
1593-623-502-00 40 6 45 2 6 14
41 6 1593-901-200-00 45 1 1600-505-007-00 7 9A
1593-623-503-00 40 7 1593-904-001-00 44 1 1600-902-023-00 44 6
41 7 1593-904-002-10 44 2 1614-922-200-10 46 1
1593-623-504-00 40 8 1593-904-002-20 44 24 1631-401-300-00 22 15A
41 8 1593-904-002-30 44 2B 1631-401-310-00 22 17A
15693-623-510-30 40 12 1593-304-003-00 44 3 1631-611-210-00 36 1
1593-623-510-40 40  12A 1593-904-006-00 44 4 1631-611-210-10 36 1A
41 18 1593-904-007-00 44 5 1631-611-210~20 36 1B
1593-623-520-00 19 45 1593-904-008-00 44 7 45 14
40 24 1593-905-001-00 44 10 1631-910-002-00 44 37
41 30 1593-905-002-10 4 11 1631-910-003-00 44 38
1593-623-530-00 40 144 1593-905-002-20 44 11A 1631-910-004-00 4 39
41 20 1593-905-002-30 44 11B 1631-910-005-00 44 40
1593-623-610-00 41 10 1593-905-003-00 - 44 12 1631-910-005-10 44 40A
1593-623-620-00 41 ¢ 1593-905-006-00 4 13 1631-910-007-00 44 42




1593-098-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
1636-901-009-00 43 10 3640-711-001-00 35 144 41 25
45 3 36 144 3756-315-001-00 35 14
1636-901-015-00 43 11 3642-496-002-10 29 6 36 14
1640-903-013-00 44 17B 3642-496-200-10 29 11 3768-154-006-00 1217
1640~903-016-00 44 18 3642-496-201-00 29 12 3908-170-020-00 34 54
1640-903-033-00 44 8B 3642-496-202-00 29 13 37 14A
1640-903-036-00 44 9 3643-586-001-00 4 20 4106-105-303-00 1 5
1640-904-013-00 44 26A | 3645-381-001-00 29 4 18 15
1640-904-016-00 44 27 3645-383-001-00 38 7 19 43
1640-905-013-00 44 40B 3646-703-001-00 18 5 20 43
1640-905-016-00 44 44 3648-703-001-00 18 54 4301-210-002-00 3z 11
2111-101-011-00 9 13 3650-261-261-00 41 11 38 25A
2111-441-027-10 15 19 3650-262-202-00 40 3 4319-911-001-00 46 4
2144-117-002-00 357 194 41 5 6213-200-002-10 4 1
36 19A 41 54 6219-755-001-00 4 3
2145-542-230-00 40 29 42 TA 7955-201-026-00 9 18
41 35 42 15 8523-202-241-00 17 1
2500-901-027-00 43 9 3650-270-214-00 38 3 8523-202-242-00 17
45 4 3650-281-250-00 40 13 J061-209-011-00 4 11
2502-407-001-10 18 24 41 19 J061-210-012-00 4
2703-101-020-00 12 26 3652-261-202-00 13 4 15
2706-501-003-00 37 TA 6 12 4 18
2706-501-004-00 37 8A 3656-221-001-10 22 2 4 21
3555-601-006-00 317 7 3659-310-004-00 4 19 J061-210-015-00 2 20
3555-601-007-00 31 8 3661-212-001-00 32 6 J061-211-013-00 4 10
3560-201-015-00 31 4 31 11 4 16
3600-201-013-00 15 29 3664-276-001-00 19 46 J061-232-040-00 2 12
3610-631-002-00 19 44 40 28 J061-238-046-00 2 13
32 8 41 34 J061-247-055-00 3 14
3614-261-002-00 38 16 3666-202-005-00 22 44 J062-081-087-00 4 22
38 23 3737-112-006-00 12 4 J910-000-200-00 43 8
3621-702-003-00 15 24 3737-113-005-00 9 8 ¥111-163-002-00 19 47
24 7 3737-172-009-00 33 11 40 25
3623-820-013-00 22 6 3737-172-010-00 39 8 41 31
3625-212-007-00 24 17 39 16 V112-168-001-60 2z 14
3626-276-003-00 5 17 40 17 V120-366-001-60 32 16
6 18 41 23 32 19
3631-221-001-00 1 9 3737-172-011-00 1 5 38 25
3631-270-003-00 38 5 25 18 40 15
39 6 3746-172-013-00 40 18 40 16
39 14 41 24 41 21
3640-108-002-10 22 21 42 8 41 22
3640-220-004-00 12 9 42 16 V200-260-501-60 29 14
3640-220-005-00 12 11 3746-185-014-00 29 16 V200-261-001-20 18 20
3640-547-004-00 9 2 40 19 20 20

161



162

1593-098-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F16. KEY
V201-260-801-60 9 16 30 4 6 15
V201-260-803-00 9 10 45 13 1210
V201-260-804-00 g 11 V211-260-803-00 29 3 15 14
¥201-260-805-00 31 8 ¥211-260-804-00 19 38 31 9
V201-260-808-50 9 14 20 37 33 16
V201-261-005-00 15 22 V211-260-805-00 19 28 35 19
: 31 4 20 27 36 19
V201-261-006-00 29 24 V211-261-002-00 15 6 V304-260-010-00 2 25
V201-360-804-50 8 9 23 6 707
V201-361-002-50 22 11 26 2 11 20A
V201-460-802-00 22 8 31 3 15 23
V201-461-003-00 9 24 V211-261-002-50 18 28 29 25
V203-461-002-00 103 21 2 31 5
5 19 25 6 V304-460-010-00 16 5

6 20 29 2 V305-260-010-00 12 18

13 8 V211-360-801-60 12 1 12 20

V203-461-002-50 18 34 25 19 35 15
V210-260-601-20 18 32 34 12 36 15
26 4 40 21 V305-260-012-00 46 3

33 13 41 27 V305-260-020-00 28 8

V210-260-601-60 7 4 V211-360-802-00 2 8 V328-261-110-00 8 5
18 26 2 19 V328-262-110-00 24 12

38 20 3 11 24 23

42 4 5 17 25 14

42 12 6 6 V328-262-112-00 24 8

V210-260-602-00 38 21 26 17 24 29
V210-260-602-50 19 32 ¥211-361-002-00 5 18 26 19
20 31 6 19 V331-460-010-00 19 25

¥210-360-601-60 4 5 1219 20 25
18 30 V211-561-002-00 3 3 V332-260-012-00 24 27

32 7 21 4 V334-260-010-00 24 18

V210-360-602-00 25 11 V211-561-002-50 22 24 V350-160-004-00 33 4
25 17 28 17 V350-160-006-00 32 14

V211-260-801-60 4 2 45 8 V360-260-006-00 4 6
11 ¥211-660-802-00 3 34 11

6 10 V271-160-602-50 3 8 42 5

14 2 ¥300-250-005-00 34 9 42 13

29 10 V301-260-006-00 1 10 V361-260-006-00 33 5

32 9 5 6 V363-260-008-00 1213

V211-260-802-00 10 10 6 4 7
22 16 18 13 15 21

22 18 35 6 19 50

22 20 36 6 20 42

V211-260-802-50 1 15 41 12 25 20
29 5 V304-260-008-00 17 34 7




1593-098-100-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY

40 22 15 12 ¥500-163-002-50 18 17

41 28 15 16 24 9

V363-260-010-00 2 24 1810 24 31

1120 19 40 26 22

28 3 20 39 28 5

V401-160-003-00 19 48 22 10 28 10

40 26 31 10 ¥500-163-003-00 15 3

41 32 31 16 ¥520-101-001-80 13 15

V401-160-005-00 29 15 34 3A V580-140-502-00 8§ 15

V401-160-006-00 1 11 37 3 12 22

33 10 37 13A V580-140-503-20 24 6

35 1 V411-260-010-00 2 26 ¥590-131-220-00 8§ 16

36 7 5 21 V600-110-600-40 19 5

41 14 6 22 19 12

V401-160-008-00 1 8 7 8 20 5

6 16 15 30 20 12

g 10 18 16 26 12

§ 14 25 15 V600-110-600-50 10 2

9 15 28 15 V600-110-600-70 19 9

12 ° 29 26 19 17

22 9 35 11 20 t

33 17 36 11 20 17

35 18 V411-260-012-00 15 26 V600-110-620-20 19 22

36 18 26 20 20 22

V401-160-010-00 1 4 29 21 ¥600-110-620-30 19 2
5 20 V411-260-014-00 28 4 20

6 21 28 9 V600-110-620-60 11 8

9 25 V411-260-018-00 24 5 V600-110-620-70 13 14

11 22 V411-260-020-00 15 2 V600-110-630-40 11 9
13 9 V500-162-501-50 7T 11 V600-110-630-50 11

16 6 37 5 V600-140-600-40 26 13

18 35 V500-162-502-00 24 14 V600-150-600-50 18 22

19. 28 ) 24 25 V600-150-620-20 29 7

20 26 25 16 V600-150-620-30 8 3

22 12 ¥500-162-502-50 8 7 24 20

24 13 V500-163-001-50 5 17 29 18

V401-160-012-00 24 30 15 31 V600-150-620-50 27 5

26 Z1 18 11 V607-150-620-20 29 19

V401-250-000-00 34 10 19 41 V653-425-331-50 10 3

V411-260-003-00 19 49 20 40 V653-430-403-00 9 3

40 27 31 17 9 19

41 33 ¥500-163-002-00 15 27 V654-420-241-00 11 25

V411-260-006-00 7 10 29 22 V654-425-311-30 13 3

41 13 35 12 V682-200-001-00 19 18

V411-260-008-00 12 14 36 12 20 18

163



164

1593-098-100-00
PART CODE F1G. KEY PART CODE FIG. KEY PART CODE F1G. KEY
¥704-140-015-00 14 4 ¥999-200-003-00 16 3
18 3 17 3
18 6 27 3
V704-140-016-00 13 13 W201-261-009-00 12 16
V704-140-017-00 | 14  4A
¥704-140-020-00 19 13
20 13
¥704-140-025-00 10 4
13 5
18 23
V704-140-035-00 19 10
20 10
¥705-140-035-00 19 23
20 23
29 8
¥705-140-040-00 8 4
24 21
V705-140-042-00 9 4
9 20
26 9
26 14
V705-140-047-00 10 6
18 24
¥720-101-900-80 9 17
V720-101-901-00 19 21
20 21
V720-102-401-10 2 2
¥720-102-401-20 11 23
V721-103-105-00 9 7
19 35
20 34
¥740-130-420-80 9 6
9 22
V742-120-420-60 26 10
V744-112-250-70 19 30
20 29
V744-120-350-70 9 23
V744-125-470-80 10 7
V744-130-420-80 9 5
9 21
V744-135-550-80 19 29
20 28
¥760-150-000-00 23 3
V762-150-000-00 15 4
23 4




